S

FBA15/18/20/25/30/35-JZ =) wElS RE5 B3 & #iE
I;oe.m ID. Part No. Description Q ty Remark
A N/A = Battery and installation 1
1 69064539 [A30714-01000 Battery 1 |FBA30/35-JZ
- 69064791  [A25714-01000 Battery 1 |FBA20/25-]7
- 69064579  [A15714-01000 Battery 1 |FBA15/18-JZ
2 69000125  |GB/T5783-M10%25-8. 8] Bolt 10X25 4
3 69000250  |GB/T97.1-10 Washer 10 4
4 69001584  [M2571400002 The battery block 4
5 69072986  [S15714-01000 Pin 1
Kl2/Fig. 2 1TE ML X EEh RS/ TRAVEL MOTOR AND TRANSMISSION SYSTEM
FBA15/18/20/25/30-JZ Fe wES rRe £FK g R g1
Ttem 1D. Part No. Description Q ty Remark

No.




A N/A - Transmission system 1
1 69079421 A35715-01000 Bridge box 1 22?3561226[«1%
- 69062547 A15715-01000 Bridge box 1 FBA15/18-]J7
7 - 69062546 A25715-01000 Bridge box 1 FBA20/25/30-]Z
1 2 69093573 GB/T5782-M20%110-12. 9] Bolt M20X 110 5
3 69067158 A25715-00001-0. 5mm Adjusting shim set-0.5mm 1%
- 69093360 A25715-00001-1. Omm Adjusting shim set—1.0mm &7
- 69093361 A25715-00001-2. Omm Adjusting shim set-2.0mm 1%
= 69093362 A25715-00001-3. Omm Adjusting shim set-3.Omm 74
4 69084639 GB/T1230-20 Washer 20 8
5 69000057 GB/T93-20 Washer 20 8
6 69000108 GB/T6170-M20-8] Nut M20 5
7 69062744 A15715-02000 Travel motor 1 FBA15/18-]JZ
- 69062746 A25715-02000 Travel motor 1 FBA20/25-]7
= 69062748 A30715-01000 Travel motor 1 FBA30-JZ
8 69000056 GB/T93-16 Washer 16 5
9 69088164 GB/T5783-M16+40-12. 9] Bolt M16X40 5
10 69093315 GB/T5785-M20%1. 5%80-12. 9] Bolt M20X1.5X80 3
E2/Fig. 2 1776 ML A3 &S5/ TRAVEL MOTOR AND TRANSMISSION SYSTEM
FBA35-]Z F5 Ye-g [ £ g HiE
I;Oeim 1D. Part No. Description Q ty Remark
A N/A = Transmission system 1 2019. 01. 26 L J5
1 69079421 A35715-01000 Bridge box 1
2 69106288 GB/T5782-M24%110-10. 9] Bolt M24 X110 2

1\ 9 /7




3 69067158  [A25715-00001-0. 5mm Adjusting shim set-0.5mm E
- 69093360  [A25715-00001-1. Omm Adjusting shim set—1.0mm BE
- 69093361 [A25715-00001-2. Omm Adjusting shim set-2. Omm e
- 69093362  [A25715-00001-3. Omm Adjusting shim set—3.Omm BE
4 69006630  |GB/T1230-24 Washer 24 8
5 69006632  |GB/T93-24 Washer 24 8
6 69018337 |GB/T6170-M24-8] Nut M24 5
7 69062748  [A30715-01000 Travel motor 1
8 69000056  [GB/T93-16 Washer 16 5
9 69088164  |GB/T5783-M16%40-12. 9] Bolt M16X40 5
10 69106287  [GB/T27-M24%110-10. 9] Bolt M24X110 3
11 69106290  |GB/T5785-M24%2%80-10. 9] Bolt M24X2X80 3
Ki3/Fig. 3 46 (7 F9) / DRIVE AXLE
FBA15/18/-JZ 2= Ykls R 2 HE B/
I;Oeim 1D. Part No. Description Q ty Remark
A 69062547  [A15715-01000 Bridge box 1
1 69136292 GB/T276-1994-01 Bearing 2
2 69136303  |GB/T276-1994-02 Bearing 1
3 69136269 HQX15. 011 Paper pad 1
4 69093807  [HQX15. 007 Input shaft 1
5 69089036 CQT15.901 Left brake 1




6 69093808 HQX15. 902 Gear combination 1
7 69093809 CQT15. 007 Seal ring 2
8 69136499 GB/T 9877.1-1988-FB100%130%12 |0il seal ring 2
9 69136270 GB/T276-1994-03 Bearing 1
10 69136510 GB/T 3452. 1-2005-67. 0%2. 656G 0-Ring 2
11 69093810 YDS30. 024 Nut 1
12 69136302 GB/T297-1994-04 Bearing 1
13 69093811 HQX1511. 903 Gear combination 1
14 69136509 HQX151I. 801 Left box 1
15 69092712 CQT15. 903 Left brake cable 1
16 69005111 GB/T93-14 Washer 12
17 69136501 GB/T 5786-2000- Bolt 12
18 69136502 GB/T 810-1988 Nut 4
19 69136511 HQX1511. 007 Brake drum 2
20 69030548 LS30548 Bearing 2
21 69000315 GB/T6171-M12%1. 5-8] Nut 12
22 69136277 GB/T297-1994-02 Bearing 2
Kl3/Fig. 3 #r#8 (F'59) / DRIVE AXLE
FBA15/18/-JZ BY YkkS Ry £ HE B
I;cim 1D. Part No. Description Q ty Remark
23 69093814 CQT15. 006 0il seal seat 2
24 69136503 GB/T 9877. 1-1988-FB70%95%10 0il seal ring 2
25 69136504 JB/T 1001-1977 Plug 1
26 69136283 JB/T 982-1977 Washer 1
27 69136512 HQX151I. 010 Bolt 12
28 69136513 QC/T 354-1999 Nut 12
29 69021322 GB/T858-1988-60 Washer 2
30 69136514 HQX151I. 011 Paper cushion 2
31 69136515 HQX151I. 008 Half axle 2




32 69000053 GB/T93-10 Washer 24
13 69136505 GB/T 5786-2000-M10%1. 25%45- Bolt 924
10.9J
34 69136318 HQX15. 012 Paper pad 1
35 69093815 YDS30. 104 Plug 1
36 69136284 HQX25. 901 Differential ass’y 1
37 69136516 HQX1511. 001 Intermediate case 1
38 69136517 HQX1511. 802 Right box cover 1
39 69136518 HQX151I. 004 Right support plate 1
40 69092713 CQT15. 904 Right brake dragline 1
41 69089037 CQT15. 902 Right brake 1
42 69000357 JB/T982-20 Washer 1
43 69093819 CQT15. 003 Ventilation plug 1
44 69136289 QC/T 410-1999 Breather plug 1
45 69137301 GB/T 5786-2000-M12 X 1. 5X40 Bolt 10
El3/Fig. 3 #i#4 (159) / DRIVE AXLE
FBA15/18/-JZ BY YkS Ry £ HE B
ﬁiﬁm 1D. Part No. Description Q ty Remark
46 69000054 GB/T93-12 Washer 25
47 69137302 GB/T 5786-2000-M12 X 1. 5X 35 Bolt 15
48 69137303 GB/T 297-1994-32915 Bearing 1
49 69135140 80X 3.1 GB1235-76 0-Ring 2
50 69136507 GB1235-76-145%3. 1 0-Ring 1
51 69000056 GB/T93-16 Washer 2
52 69000165 GB/T5786-M16%1. 5%45-8. 8] Bolt 2
53 69136520 GB/T 119. 1-10h8 X 30 Cylindrical pin 1




E3/Fig. 3 #7148 (89) / DRIVE AXLE

FBA20/25/30~JZ F5 Yks (%2 £y E8-.s B

I;:.m ID. Part No. Description Q ty Remark
B 69062546 A25715-01000 Bridge box 1
1 69136292 GB/T276-1994-01 Bearing 2
2 69136303 GB/T276-1994-02 Bearing 1
3 69136269 HQX15. 011 Paper pad 1
4 69093807 HQX15. 007 Input shaft 1
5 69095283 CQT20. 901 Left brake 1
6 69093808 HQX15. 902 Gear combination 1
7 69085803 CQT20. 006 Seal ring 2
8 69136499 GB/T 9877.1-1988-FB100%130%12 |0il seal ring 2
9 69008354 LS8354 Bearing 1
10 69136500 GB/T 3452.1-2005 0-Ring 2
11 69093810 YDS30. 024 Nut 1
12 69028537 LS28537 Bearing 1
13 69136316 HQX15. 903 Gear combination 1

14 69136286 HQX25. 801 Left box 1




15 69136309 CQT30C. 903 Left brake cable 1
16 69005111 GB/T93-14 Washer 16
17 69136501 GB/T 5786-2000- Bolt 16
18 69136502 GB/T 810-1988 Nut 4
19 69095285 HQX25. 007 Brake drum 2
20 69024928 LS24928 Bearing 2
21 69085804 HQX25. 008 2
22 69136266 GB/T297-1994-08 Bearing 2
El3/Fig. 3 48 (F1%8) / DRIVE AXLE
FBA20/25/30~JZ F5 Yks (%2 2 E8-.s B
I;:.m ID. Part No. Description Q ty Remark
23 69085805 CQT25. 003 0il seal seat 2
24 69136285 GB/T 9877.1-1988-01 0il seal ring 2
25 69136315 JB/T 1001-1977-M18%*1. 5 Plug 1
26 69136283 JB/T 982-1977 Washer 1
27 69085806 HQX25. 011 Bolt 20
28 69136287 QC/T 354-1999-M18%1. 5 Nut 20
29 69021322 GB/T858-1988-60 Washer 2
30 69085807 HQX25. 010 Paper cushion 2
31 69136282 HQX25. 009 Half axle 2
32 69000053 GB/T93-10 Washer 20
33 69136505 GB/T 5786-2000-M10%1. 25%45- Bolt 20
10.9J
34 69136318 HQX15. 012 Paper cushion 1
35 69093815 YDS30. 104 Plug 1
36 69136284 HQX25. 901 Differential ass’y 1
37 69136275 HQX15. 001 Intermediate case 1
38 69093817 HQX25. 802 Right box cover 1
39 69136314 HQX25. 004 Right support plate 1
40 69092715 CQT20. 904 Right brake dragline 1




41 69095284 €QT20. 902 Right brake 1
42 69000357 JB/T982-20 Washer 1
43 69093819 CQT15. 003 Washer 1
44 69136289 QC/T 410-1999 Breather plug 1
45 69137301 GB/T 5786-2000-M12 X 1. 5X40 Bolt 10
FBA20/25/30-JZ aae) Yks Re ZFR g #iE
I;oe.m ID. Part No. Description Q ty Remark
46 69000054 GB/T93-12 Washer 25
47 69137302 GB/T 5786-2000-M12X1.5X35 Bolt 15
48 69137303 GB/T 297-1994-32915 Bearing 1
49 69136506 GB1235-76-90%3. 1 0-Ring 2
50 69136507 GB1235-76-145%3. 1 0-Ring 1
51 69000056 GB/T93-16 Washer 2
52 69000165 GB/T5786-M16%1. 5%45-8. 8] Bolt 2
53 69136520 GB/T 119. 1-10h8X 30 Cylindrical pin 1




FBA35-JZ aae) wEs Rs 270 Ha #IE
I;oe.m ID. Part No. Description Q ty Remark
(© 69106240 A35715-01000A Bridge box 1
1 69136292 GB/T276-1994-01 Bearing 2
2 69136303 GB/T276-1994-02 Bearing 1
3 69136269 HQX15. 011 Paper pad 1
4 69093807 HQX15. 007 Input shaft 1
5 69136291 CQT30. 901 Left brake 1
6 69093808 HQX15. 902 Gear combination 1
7 69085803 CQT20. 006 Gear combination 2
8 69136499 GB/T 9877. 1-1988-FB100*130%12 |0il seal ring 2
9 69008354 GB/T276-6009 Bearing 1
10 69136500 GB/T 3452.1-2005 0-Ring 2
11 69093810 YDS30. 024 Nut 1
12 69028537 LS28537 Bearing 1
13 69136316 HQX15. 903 Gear combination 1
14 69136521 HQX35. 801G1 Left box 1
15 69136309 CQT30C. 903 Left brake cable 1
16 69005111 GB/T93-14 Washer 16
17 69136501 GB/T 57862000~ Bolt 12
- 69136522 CQT30. 010 Bolt 4
18 69136502 GB/T 810-1988 Nut 4
19 69121833 HQX35. 007 Brake drum 2
20 69024928 1524928 Bearing 2
21 69136326 HQX35. 008 Hub 2
FBA35-JZ Fs e = g HE Hi
I;Oeim 1D. Part No. Description Q ty Remark
22 69136266 GB/T297-1994-08 Bearing 2




23 69121834 CQT30. 006 0il seal seat 2
24 69137304 GB/T 9877. 1-1988-FB75X 100X 10 |0il seal ring 2
25 69136315 JB/T 1001-1977-M18%1. 5 Plug 1
26 69136283 JB/T 982-1977 Washer 1
27 69085806 HQX25. 011 Bolt 24
28 69136287 QC/T 354-1999-M18%1. 5 Nut 24
29 69021322 GB/T858-1988-60 Washer 2
30 69136324 CQT30. 003 Paper cushion 2
31 69136317 HQX35. 009 Half axle 2
32 69000054 GB/T93-12 Washer 49
33 69137301 GB/T 5786-2000-M12 X 1. 5X 40 Bolt 24
34 69136318 HQX15. 012 Paper cushion 1
35 69093815 YDS30. 104 Plug 1
36 69136284 HQX25. 901 Differential ass’y 1
37 69136275 HQX15. 001 Intermediate case 1
38 69136320 HQX35. 802 Right box cover 1
39 69136307 HQX35. 004 Right support plate 1
40 69093818 CQT30. 904 Right brake dragline 1
41 69136293 CQT30. 902 Right brake 1
42 69000357 JB/T982-20 Washer 1
43 69093819 CQT15. 003 Ventilation plug 1
44 69136289 QC/T 410-1999 Breather plug 1
FBA35-]Z F5 Ye-g [ £ g HiE
I;Oeim 1D. Part No. Description Q ty Remark
45 69137301 GB/T 5786-2000-M12X 1. 5X40 Bolt 10
46 69137302 GB/T 5786-2000-M12 X 1. 5X 35 Bolt 15
47 69137303 GB/T 297-1994-32915 Bearing 1
48 69136506 GB1235-76-90%3. 1 0-Ring 2
49 69136507 GB1235-76-145%3. 1 0-Ring 1




50 69000056 GB/T93-16 Washer 2

51 69000165 GB/T5786-M16%1. 5%45-8. 8] Bolt 2

52 69136520 GB/T 119. 1-10h8X 30 Cylindrical pin 1

Kl3/Fig. 3 48 (4/EHYMX1531000) / DRIVE AXLE
FBA15/18-JZ B ks R 2 ¥E %
I;cim 1D. Part No. Description Q ty Remark

1 69139468 HYMX1531301 Half axle 2

2 69139469 GB/T810-M65%2 Nut M65X2 4

3 69136304 GB/858-1988 Washer 65 2

4 69136323 GB/T13871-2007-01 0il seal TC42X55X9 2

5 69136389 GB/T297-1994-05 Bearing32013 4

1 6 69139470 HYMX1531551 Hub 2

| 2 3 7 69139471 HYMX1531550 Bolt 12

\m‘ :\j 8 69139472 GB/T13871-TC74%98%12 0il seal TC74X98X12 2

q q ’2 J'l

2R




e\ |

66%(0&4 e 49 9 69074490  [QC/T354-M14%1.5-10] Nut MI4X1.5 12

4 5953 10 69139473 [HYJH1531520 0il seal holder 2

% L ‘ 11 69139474 |HYMX1531531 Brake drum 2

5‘ %‘g,ﬁ" )] o 12 69006936 |GB/T5783-M14%40-8. 8] Bolt M14X40 12

Q@Ej 0 4 3 13 69005111  [GB/T93-14 Washer 14 12

| = } 6 14 69033319 [GB/T5786-M14%1. 5%35-8. 8] Bolt M14X1.5%35 12

3 : 15 69000252  |GB/T97. 1-14 Washer 14 12

16 69139475  [HYMX1531474 The left brake ass’y 1

17 69139476 |HYMX1531370 Casing, left axle 1

18 69139477 [HYMX1531350 Box 2 1

19 69000170  [GB/T5783-M16%45-8. 8] Bolt M16X%45 2

20 69000056 [GB/T93-16 Washer 16 2

21 69000155  [GB/T5783-M12%40-8. 8] Bolt M12X40 25

22 69000054 [GB/T93-12 Washer 12 25

23 69136278 [14200-19480 Positioning pin 1

Bi3/Fig. 3 A (42EHYMX 1531000) / DRIVE AXLE

FBA15/18-JZ 2= LR RE 2K HE B/
I;cim 1D. Part No. Description Q ty Remark

24 69136292  |GB/T276-1994-01 Bearing 6207 1

25 69136303 [GB/T276-1994-02 Bearing 6208 1

1920 26 69136300  |HYMX2531180 Gear 2 1

\‘\\ oM 27 69139478 [HYMX1531190 Gear 3 1

/\ - 28 69136308  |HYMX2531170 Gear 1 1

29 69139479 [GB/T297-32915X g;g?g;d roller bearing 1

50 51 30 69136268  [GB/T276-1994-04 Ball bearing 62/32 1

| 46 | f\um o) 31 69136270  |GB/T276-1994-03 Ball bearing 6009 1

38 42 44%? (%0 / 49 32 69136280  |0006-6004 H head! choke pl 1

Y V (F . \‘ &)‘3} Q i 6 exagon head choke plug
«.“x‘ Qﬁ,‘&f‘; < 16 5253 33 69136276 HYMX2531471 Breather plug 1
m‘)\ 43 N 34 69136306  |QC/T412 Valve Z1/8 1




35 69136212 JB982-1977 Washer 20 1

4 3 36 69136288 0006-6004A Hexagon head choke plug 1

37 69139480  |HYMX1531470 Box 1 1

38 69136507  |GB1235-76-145%3. 1 0-ring 145%3.1 1

39 69136302 [GB/T297-1994-04 g;ggged roller bearing 1

40 69136301 14200-30015 Nut 1

1 69136325 14200-13290-0 Washer 1

42 69136265  |GB/T276-1994-05 Ball bearing 6211 2

43 69136272  |HYMX2531216 Bolt 12

44 69136319  |HYMX2531200 Gear 4 1

45 69136274 HYMX2531219-1 Left differential case 1

46 69136294  |HYMX2531214 Flat shim 2

Bl3/Fig. 3 748 (ZEEHYMX1531000) / DRIVE AXLE

FBA15/18-JZ s ks R 2 ¥E &
I;:.m ID. Part No. Description Q ty Remark

47 69136267  |HYMX2531213 Ball shim 4

14-15 18 69136313 |HYMX2531211 Planetary bevel gear 4

1213 49 69136339  |HYMX2531212 Shaft bevel gear 2

7 8 10 11 50 69136331 HYMX2531215 Cross planetary axis 1

:@ Q@‘ 51 69136342  |HYMX2531219-2 Right differential case 1

oy 52 69136271 HYMX2531217 Locking plate 1 6

37 53 69033312 GB/T41-M10 Nut MI10 12

54 69139481 HYMX1531420 Box 3 1

320' 55 69139482 HYMX1531430 The right axle casing 1

0\ . 56 69139483  |GB/T3452. 1-75%2. 65 0-ring 75X2.65 2

,:,.Qa 0 j )] o 57 69139484  [HYMX1531501 The right holder 1

3 58 69139485  |HYMX1531475 The right brake ass’y 1

[nlly ]
J
55 56
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'—‘ p = y q\“.f) \\} \(\//
b4 (@\ S (»",(:,\ r 13

El3/Fig. 3

Br48 (42EHYMX2531000) / DRIVE AXLE

FBA20/25/30-JZ

R, A}
N b

) -~ \ \\_ \\ 4
- NN L
VNN
AR ANAY

5= WS RS 2 HE B
I;:.m ID. Part No. Description Q ty Remark
1 69092287  [GB/T5783-M10%45-10. 9] Bolt M10X45 20
2 69000053  [GB/T93-10 Washer 10 20
3 69136426  [HYMX2531301 Half axle 2
4 69138560  [GB/T810-M60%2 Nut M60X2 4
5 69021322  [GB/T858-1988-60 Washer 60 2
6 69136416  [GB/T13871-2007-05 0il seal TCT0X95X 10 2
7 69138561  |HYMX2531580 Bushing 2
8 69136277 |GB/T297-1994-02 Tapered roller bearing 2
32012
9 69136470  [HYMX2531551 Hub 2
10 69080813 |GB/T297-30214 gggﬁed roller bearing 2
11 69138562  |HYMX2531570 0il seal set 2
12 69136443  [GB/T1235-1976 O-ring 78X 3.5 2
13 69136456  |GB/T13871-2007-04 0il seal TC100X 130X 12 2
14 69063479 [QC/T354-M18%1.5-8] Nut MI8X1.5 20
15 69136365  |HYMX2531550 Bolt 20
16 69136420  [HYMX2531531 Brake drum 2
17 69136355  [0012-14040 Hexagon bolt 16




18 69136381 0000-72014 Washer 14 16
19 69136423  |HYMX2531474 The left brake 1
20 69136471 HYMX2531370 The left axle tube 1
21 69136418  |HYMX2531350 Box 2 1
22 69000170 GB/T5783-M16%45-8. 8] Bolt M16X45 2
23 69000056  |GB/T93-16 Washer 16 2
E3/Fig. 3 48 (42 FEHYMX2531000) / DRIVE AXLE
FBA20/25/30-JZ Fs WkS RE5 B ¥E #iE
I;oe.m ID. Part No. Description Q ty Remark
24 69000155  |GB/T5783-M12%40-8. 8] Bolt M12X40 25
25 69000054 GB/T93-12 Washer 12 25
26 69136278 14200-19480 Positioning pin 1
27 69136292 GB/T276-1994-01 Ball bearing 6207 2
28 69136303  |GB/T276-1994-02 Ball bearing 6208 1
29 69136379 |HYMX2531190 Gear 3 1
30 69136300  [HYMX2531180 Gear 2 1
31 69136308  |HYMX2531170 Gear 1 1
32 69139479  [GB/T297-32915X ggg‘;gid roller bearing 1
33 69136268 GB/T276-1994-04 Ball bearing 62/32 1
34 69136270  |GB/T276-1994-03 Bearing 6009 1
35 69136280 0006-6004 Hexagon head choke plug 1
36 69136276  [HYMX2531471 Breather plug 1
37 69136306 QC/T412 Valve 71/8 1
38 69136212 JB982-1977 Washer 1
39 69136288 0006-6004A Hexagon head choke plug 1
40 69136279  |HYMX2531470 Box 1 1
41 69136302 |GB/T297-1994-04 g;ggged roller bearing 1
42 69136301 14200-30015 Nut 1
43 69136325 14200-13290-0 Washer 1




44 69136265 GB/T276-1994-05 Ball bearing 6211 2

45 69136271 HYMX2531217 Locking plate 1 6

46 69136272 HYMX2531216 Bolt 12

El3/Fig. 3 48 (4REHYMX2531000) / DRIVE AXLE

FBA20/25/30-JZ Fs whs RS £ k83 B
I;oe.m ID. Part No. Description Q ty Remark

47 69136319 HYMX2531200 Gear 4 1

48 69136274 HYMX2531219-1 Left differential case 1

49 69136294 HYMX2531214 Flat shim 2

50 69136267 HYMX2531213 Ball shim 4

51 69136313 HYMX2531211 Planetary bevel gear 2

52 69136339 HYMX2531212 Shaft bevel gear 4

53 69136331 HYMX2531215 Cross planetary axis 1

54 69136342 HYMX2531219-2 Right differential case 1

55 69136397 HYMX2531218 Locking plate 12

56 69033312 GB/T41-M10 Nut M10 12

57 69136333 HYMX2531420 Box 3 1

58 69136385 HYMX2531430 The right axle case 1

59 69009551 GB/T1235-90%3. 1 O-ring 90X3.1 2

\ \ \.\\ "\\L ;/i 60 69136340 HYMX2531501 The right holder 1

\M-i\i \\‘i 61 69136356 HYJH2531475 The right brake 1




E3/Fig. 3

48 (4EEEHYMX3531000) / DRIVE AXLE

FBA35-JZ =) wEl-s RS 2 HE #iE
I;oe.m ID. Part No. Description Q ty Remark

1 69092287  |GB/T5783-M10%45-10. 9] Bolt M10X45 24

2 69000053  [GB/T93-10 Washer 10 24

3 69136366 |HYMX3531301 Half axle 2

4 69139469  [GB/T810-M65%2 Nut M65 X2 4

5 69136304  |GB/858-1988 Washer 65 2

6 69136323 |GB/T13871-2007-01 0il seal TC42X55X9 2

7 69139479  [GB/T297-32915X g;g‘;g;d roller bearing 2

2 8 69136362  |HYMX3531551 Hub 2

9 69136347  [GB/T297-1994-06 ggg‘;ge‘i roller bearing 2

10 69136390  [GB/T13871-2007-02 0il seal TC85X110X12 2

11 69136348 [HYMX3531570 0il seal seat 2

12 69063479 [QC/T354-M18%1. 5-8] Nut MI8X1.5 24

13 69136365  |HYMX2531550 Bolt 24

14 69136350 HYMX3531531 Brake drum 2

15 69136355  |0012-14040 Bolt 16

16 69136381 |0000-72014 Washer 14 16

17 69136328  |HYMX3531474 The left brake 1

18 69136364 HYMX3531370 The left axle tube 1

19 69136344 [HYMX3531350 Box 2 1

20 69000170  [GB/T5783-M16%45-8. 8] Bolt M16X45 2

21 69000056  [GB/T93-16 Washer 16 2

22 69000155  [GB/T5783-M12#40-8. 8] Bolt M12X40 25

23 69000054  [GB/T93-12 Washer 12 25

K3/Fig. 3 48 (42#HYMX3531000) / DRIVE AXLE

FBA35-]Z 5 welg RE £ HE £3E
I;Oeim 1D. Part No. Description Q ty Remark




24 69136278 14200-19480 Positioning pin 1

25 69136292 GB/T276-1994-01 Bearing 6207 1

26 69136303 GB/T276-1994-02 Bearing 6208 1

27 69136300 HYMX2531180 Gear 2 1

28 69136379 HYMX2531190 Gear 3 1

] 29 69136308 HYMX2531170 Gear 1 1

9 -

e S 30 69139479 [GB/T297-32915X gggfgid roller bearing 1

- 31 69136268 GB/T276-1994-04 Bearing 62/32 1

32 69136270 GB/T276-1994-03 Bearing 6009 1

33 69136280 0006-6004 Hexagon head choke plug 1

34 69136276 HYMX2531471 Breather plug 1

35 69136306 QC/T412 Valve Z1/8 1

36 69136212 JB982-1977 Washer 1

37 69136346 HYMX3531470 Box 1 1

38 69136507 GB1235-76-145%3. 1 O-ring 145X3.1 1

39 69136302 |GB/T297-1994-04 Tapered roller bearing 1

32208

40 69136301 14200-30015 Nut 1

41 69136325 14200-13290-0 Washer 1

42 69136265 GB/T276-1994-05 Ball bearing 6211 2

43 69136272 HYMX2531216 Bolt 12

44 69136319 HYMX2531200 Gear 4 1

45 69136274 HYMX2531219-1 Left differential case 1

46 69136294 HYMX2531214 Flat shim 2

E3/Fig. 3 PFF8 (42 EHYMX3531000) / DRIVE AXLE

FBA35-]Z FFs Ye-g [ Es HE Hi
I;Oeim 1D. Part No. Description Q ty Remark

47 69136267 HYMX2531213 Ball shim 4

15-16 " n 19 5\:[\ i)(f: kt 48 69136313 HYMX2531211 Planetary bevel gear 4

14 ”/’.\\\\ n‘mﬁ‘ \‘.}‘[ 49 69136339 HYMX2531212 Shaft bevel gear 2




50 69136331 HYMX2531215 Cross planetary axis 1

51 69136342 HYMX2531219-2 Right differential case 1

1-2 52 69136271 HYMX2531217 Locking plate 1 6

53 69033312 GB/T41-M10 Nut 10 12

54 69136396 HYMX3531420 Box 3 1

55 69136386 HYMX3531430 The right axle casing 1

) 56 69138564 GB/T3452. 1-90%2. 65 O-ring 90X2.65 2

) 57 69136341 HYMX3531501 The right holder 1

58 69136288 0006-6004A Hexagon head choke plug 1

59 69136329 HYMX3531475 The right brake ass’y 1

Bl4/Fig. 4 57 3%/ DIFFERENTIAL

FBA15/18/20/25/30/35-JZ B ks Re 2 ¥E %
I;Oeim 1D. Part No. Description Q ty Remark

1 69016773 GB/T276-6211 Bearing 6211 2

2 69138565 JDS18. 004 Bolt 12

3 69136527 HQX15. 010 Gear ring 1

4 69136525 YDS25. 012 Washer 2

o 3 4 10 1 12 5 69136526 YDS25. 007 Planet gear 2

1 ‘ ‘ /\ } ‘ ‘ 6 69136528 YDS25. 006 Washer lock 32




7 69007169  [YDS25. 011 Half axle gear 2
8 69138566  |JDS18. 003 Gear shaft 1
9 69138567  [GB/T 118-A6%60 Pin A6X60 1
10 69138568  [JDS18. 001 Differential box 1
11 69136384  [YDS25. 014 Space lock 6
12 69136367  |GB/T6176-2000 Nut MIOX1.25 12
Bl5/Fig. 5 AFF LK% %3/ LIFTING MOTOR AND INSTALLATION
FBA15/18/20/25/30/35-JZ Y Ykls R 2 HE %
I;cim 1D. Part No. Description Q ty Remark
1 69000130  [GB/T5783-M10%35-8. 8 Bolt M10X 35 2
2 69000053  |GB/T93-10 Washer 10 2
3 69000250  [GB/T97. 1-10 Washer 10 2
4 69062745  |A15718-01000 Lifting motor 1 |FBA15/18-JZ
- 69062747  [A25718-01000 Lifting motor 1 |FBA20/25-JZ
- 69062749 [A30718-01000 Lifting motor 1 |FBA30/35-]Z
5 69017795  [GB/T5783-M8*50-8. 87 Bolt M8X50 4
1 2,‘ 3 4[!_“_:9 6 69000062  |GB/T93-8 Washer 8 4
I"‘-\I‘ :'_D]—\ . // 5 7 69068879  |A25718-00003 Washer 4




\ 8 69064530  [A25718-00001 Damping rubber pad 8
|/ 9 69064529  [A25718-00002 Spacer sleeve 4
Bl6/Fig. 6 H4 R4/ ELECTRICAL SYSTEM
FBA15/18/20/25/30/35-JZ 2= Ykls R 2 HE B/
I;cim 1D. Part No. Description Q ty Remark
1 69044060  [A30424-02104 Front combination lamp 2
2 69106439  [A30424-02103A Head 1ight 2
3 69026711  [25724-00027. Combination switch 1
4 69000328 GB/T818-M6%15-4. 8] Bolt M6X15 6 GB/T818-2000
5 69000258  |GB/T97. 1-6 Washer 6 11 |GB/T97. 1-2002
6 69000060 GB/T93-6 Washer 6 11 GB/T93-1987
7 69000384  [A25724-02008 Hand brake switch 1 |25724-00031
8 69000336 GB/T818-M4*25-4. 8] Bolt M4X25 2 GB/T818-2000
9 69000256  |GB/T97. 1-4 Washer 4 6  |6B/T97. 1-2002
10 69000055 GB/T93-4 Washer 4 6 GB/T93-1987
11 69000497  [A25724-02010 Brake switch 2 [30324-00034
12 69129870 A25724-02009 Multi-way valve switch 1 25724-00030




13 69006074 A25724-02005 Horn 1 30324-00030
14 69000309 GB/T5783-M8*16-8. 8] Bolt M8X16 1 GB/T5781-2000
15 69000259 GB/T97. 1-8 Washer 8 5 GB/T97. 1-2002
16 69000062 GB/T93-8 Washer 8 5 GB/T93-1987
17 69006218 A25724-02014 DC converter 1 FBA15/18/20/25-]JZ
- 69021016 A30724-02014 DC converter 1 FBA30/35-]JZ
18 69004022 GB/T70. 1-M5%15 Bolt M5X 15 4 AT
19 69000257 GB/T97.1-5 Washer 5 4 GB/T97.1-2002
20 69000059 GB/T93-5 Washer 5 4 GB/T93-1987
21 69129876 525724-00039A Flasher 1 25724-00039
22 69064541 A257247-02013 Fuse box 1 A25724-00012
El6/Fig. 6 HI & %i/ ELECTRICAL SYSTEM
FBA15/18/20/25/30/35-]JZ s ks RS 2 HE &
I;:.m ID. Part No. Description Q ty Remark

23 69064647 A157247-01105 Motor cable 1 FBA15/18-]JZ
- 69064537 A257247-01105 Motor cable 1 FBA20/25/30/35-JZ
24 69000379 A25724-02006 Buzzer 1 30324-00035
25 69003205 25724-00043 Fan 1
26 69008635 25724-00044 Stainless steel cover 1
27 69039802 GB/T823-M4#30-8. 8] Bolt M4X30 4 GB/T818-2000
28 69064542 A257247-01204A Rear light wiring harness 1 A257247-01204
29 69037956 A30424-02102 Rear combination lamp 2
30 69009359 A25724-02004 Caution light 1 30324-00022
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B7/Fig. 17

M £4i/ ELECTRICAL SYSTEM

FBA15/18/20/25/30/35-]Z

5 ks RS 2 ¥E RIE
I;:m ID. Part No. Description Q ty Remark
31 69011266  [257247-01202 Overhead guard wiring 1
harness (right)
32 69011265  |257247-01203 Overhead guard wiring 1
harness (left)
33 69064641 A157247-01101A Main wiring harness 1 |FBA15/18-]Z
- 69064534 A257247-01101A Main wiring harness 1 FBA20/25-]7
- 69080205 A357247-01101A Main wiring harness 1 |FBA30/35-]Z
34 69064651 A157247-01201A Lighting wiring harness 1 FBA15/18-]7Z
- 69064540 A257247-01201A Lighting wiring harness 1 |FBA20/25/30/35-]Z
35 69095506 30355M-00002 Cable tie ¥ [ST10X 150
36 69003220 A25724-02015 Lift potentiometer 1 |25724-00029




El8/Fig. 8

B &4/ ELECTRICAL SYSTEM

FBA15/18/20/25/30/35-JZ

aae) wrs Rs 2y HE #iE
ﬁiim ID. Part No. Description Q ty Remark
37 69077243 A25708Z-07000 Display 1 FB15//18/20/25-AJZ
- 69008009 A30708Z-07000 Display 1 FBA30/35-]JZ
38 69066983 A257247-01001 Control switch 1 A25724-01001
39 69067154 A25724-02016 USB power socket 1 A25724-00015
40 69018511 A25724-02002 Emergency button 1 25724-00014
41 69130927 A25724-02001A Key switch 1




E9/Fig. 9

B &4/ ELECTRICAL SYSTEM

FBA15/18/20/25/30/35-JZ

aae) wrs Rs ZFR HE #IE
I;oe.m ID. Part No. Description Q ty Remark
42 69064644 A157247-01103A-R Battery socket 1 FBA15/18-]J7
- 69064535 A257247-01103-R Battery socket 1 FBA20/25-]7
- 69084753 A357247-01103 Battery socket 1 FBA30-JZ
- 69084753 A357247-01103 Battery socket 1 FBA35-]7
43 69000271 GB/T818-M6%45-4. 8] Bolt M6X45 4 GB/T818-2000

K|10/Fig. 10

B &%/ ELECTRICAL SYSTEM




FBA30/35-]Z =) vEs (%) E2yi o g #iE
I;:m ID. Part No. Description Q ty Remark
1 69000200 GB/T5783-M8%25-8. 8] Bolt M8X25 4 GB/T5781-2000
2 69000062 GB/T93-8 Washer 8 4 GB/T93-1987
3 69000259 GB/T97.1-8 Washer 8 4 GB/T97. 1-2002
4 69085368 A35708Z-01000 Aluminium plate 1
5 69028279 GB/T70. 1-M6%35-12. 9] Hexagon bolt M6X35 6 GB/T70. 1-2000
6 69000060 GB/T93-6 Washer 6 8 GB/T93-1987
7 69000258 GB/T97. 1-6 Washer 6 8 GB/T97. 1-2002
8 69080504 A35708Z-06000-B Controller 1 FBA30/35-JZ
— 9 69067422 A25708Z-04000 Cable 1
10 69057562 25708-04001 Contactor bracket 1 A2570872-02001
11 69076680 A30708Z-02000 Main contactor 1 FBA30/35-JZ
12 69000328 GB/T818-M6*15-4. 8] Bolt M6X15 2 GB/T818-2000
& 10/Fig. 10 HAS &%/ Electrical System
FBA15/18/20/25-JZ 5 YRg RE E2 $E #HE
I;Oeim 1D. Part No. Description Q ty Remark
1 69000200 GB/T5783-M8%25-8. 8] Bolt M8X25 4




2 69000062  [GB/T93-8 Washer 8 4 |cB/T93-1987
3 69000259  [GB/T97.1-8 Washer 8 4 |GB/T97. 1-2002
4 69067418  [A25708Z-01000 Aluminium plate 1
5 69028279  [GB/T70. 1-M6+%35-12. 9] Hexagon bolt M6X 35 6  |GB/T70.1-2000
6 69000060  [GB/T93-6 Washer 6 8  |cB/T93-1987
7 69000258  [GB/T97. 1-6 Washer 6 8  |6B/T97.1-2002
8 69067424  |A25708Z-06000-B Controller 1 |FBA15/18/20/25-)7
9 69067422  [A25708Z-04000 Cable 1
) 10 69067421  [A25708Z-03000 Copper strip 2
11 69057562 (2570804001 Contactor bracket 1 [A257082-02001
12 69076264  [A25708Z-02000 Main contactor 1 |FBA15/18/20/25-]7
13 69000328  [GB/T818-M6*15-4. 8] Bolt M6X 15 2 |GB/T818-2000
Bl11/Fig. 11 JRIE RS K 2235 /ACCELERATOR AND INSTALLATION
FBA15/18/20/25/30/35-JZ iac) Ykls RE Py HE E-2:0
I;Oeim 1D. Part No. Description Q ty Remark
1 69000198  [GB/T5783-M8*20-8. 8] Bolt M8X20 2
2 69000259 GB/T97. 1-8 Washer 8 2
3 69064545  |A25725-01000 Accelerator 1
4 69000292 GB/T889. 1-M8-8] Nut M8 2




K12/Fig. 12 Hi%S 5 3%/ FRONT WHEEL ASSEMBLY
FBA15/18/20/25/30/35-J7 Fg wES RE £ g
I;cim ID. Part No. Description Q ty
1 69080189  [A35733-02000-2-Q Tyre (23X 10-12) 2 |FBA35-JZ
- 69068834  [A25733-01000-1-Q Tyre (23X 9-10) 2 |FBA20/25/30-]7
- 69082137  [A18733-01000-1-Q Tyre (21 X8-9) 2 |FBAIS-JZ
- 69068826  [A15733-01000-1-Q Tyre (6. 00-9) 2 |FBA15-]Z
D) 69080188  [A35733-01000-B Rim (8. 006-12) 2 |FBA35-JZ
- 69064548 [A25733-02000-B Rim(6. 50F-10) 2 |FBA20/25/30-JZ
- 69082136  [A18733-02000-B Rim (6. 00E-9) 2 |FBA18-]Z




- 69064662 A15733-02000-B Rim (4. 00E-9) 2 FBA15-]7Z
Bl13/Fig. 13 kLa) %58 K 2245/ STEERING DEVICE AND INSTALLATION
FBA15/18/20/25/30/35-JZ BY ks RE £ HE
I;cim ID. Part No. Description Q ty
1 69034249 A30442-02000 Locking handle 1
2 69034294 A30442-00003 Buckle 1
3 69034293 A30442-00002 Shaft 1
4 69034292 A30442-00001 Cushion 1
5 69064551 A25742-01000 Steering column 1
6 69001645 M2574201000 Steering wheel 2
7 69034295 A30442-00004 Locking piece 1
8 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20 4
9 69000053 GB/T93-10 Washer 10 4
10 69034297 A30442-00006 Nut M12 2




11 69034296  [A30442-00005 Bushing 2
12 69020188  [GB/T6170-M12 Nut M12 2
13 69000054  [GB/T93-12 Washer 12 2
Bl14/Fig. 14 1. 5-1. 8TH FI#F K %35/ STEERING AXLE ASS’Y
FBA15/18-JZ Fe whs RE £y g
I;cim ID. Part No. Description Q ty
1 69000171  |GB/T5783-M16%50-8. 8] Bolt M16x50 4
2 69000056 GB/T93-16 Washer 16 4
3 69000253  |GB/T97. 1-16 Washer 16 4
4 69063952 A15743-01000 Steering axle 1
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El15/Fig. 15

2. 5T-3. bTEE i Je %235/ STEERING AXLE ASS’Y

FBA20/25/30/35-JZ

s vrls (1% 27 HE
II\JtOe.m ID. Part No. Description Q ty
1 69011124 GB/T5782-M20%90-8. 8] Bolt M20X90 4
2 69000254 GB/T97.1-20 Washer 20 4
3 69000057 GB/T93-20 Washer 20 4
4 69063953 A25743-01000 Steering axle 4 FBA20/25-]7
— 69063954 A30743-01000 Steering axle 4 FBA30/35-JZ




El16/Fig. 16

FBA15/18-JZ

1. 5-1. 8T#%[FI#r/ STEERING AXLE
5= WS RS 2 HE
II\JtOe.m ID. Part No. Description Q ty
1 69137307  |H12C4-30401 Left knuckle ass’y 1
2 69137308 7Z01A1-20200 Steering axle ass’y 1
3 69137309 [B3130-08018 Cylindrical pin 8X18 2
4 69137310 [B5313-00012 Washer 12 4
5 69135290  [B0330-12040B Bolt M12X40 4
6 69137312 |B5050-00012B Washer 12 4
7 69137383  |Q701B45-1 Grease nipple 71/8 6
8 69026981  [24234-32231 0il seal ®25X ®32XT 4
9 69137314 |7-942/25 ﬁf;gl)f c;’g;;l;g 4
10 69022855  [2-198905 Bearing 198905 2
11 69137315  [B0530-10040B Bolt M10X 1. 25X 40 g
12 69137316 |B4223-00010B Nut M10X 1. 25 2
13 69026980  [20114-30091 ’zjig;gf ;Zéi 0.3 5
14 69136796  |24234-32241 O-ring 24.8X4.3 2
15 69137317  [B0330-06012B Bolt M6X 12 4
16 69137318 |B5050-00006B Washer 6 4
17 69137319  [H12C4-30501B Link pin 4
18 69137320 [H12C4-032101 Bushing 6
19 69137321  |Z-GEI5ES g:z;ﬁztég%g“kle 1




3033 34 20 69135313 [Q700B06 Grease fitting M6 4

21 69022857  [24234-32181A Pin 2

22 69135297  |BS050-12030B Bolt M12X30 2

23 69135289  [B4133-00012B Nut M12 2

El16/Fig. 16 1. 5-1. 8T¥%[FI#r/ STEERING AXLE

FBA15/18-JZ aa=) YRS RE £ k83
I;oe.m ID. Part No. Description Q ty

24 69137322 |H12€4-30301 Right knuckle ass’y 1

25 69137323 [22574-32102 0il seal ®64X D2XT 2

3 3 67 9 26 69137324 [2-30208 ggggge‘i roller bearing 2

| ‘ 27 69137325  [201A2-10200 Bolt 12

28 69026111  |24234-32221 Hub 2

29 69130891  |23654-34051B Nut 12

30 69137326 [2-30206 ggggge‘i roller bearing 2

31 69137327  |615X4-32111 Washer 25X ®58X4 2

32 69137328 [24234-32311 Cotter nut M24X2 2

33 69137329 [B3010-05040 Cotter pin 5X40 2

34 69137330 [22194-32361N Wheel hub cover 2

35 69137331 701A3-24000 Steering cylinder 1

36 69137332 [23458-32501 ’zjilg;ér;f CDSZ;‘;‘( 05 2

37 69055693  |23458-52031 ’:giﬁ;gf;i;% 2

38 69137333 [z01A1-20210 Bushing 2

39 69137334 Z01A1-20209 Rear axle bearing 2

2719 40 69137335  |HRH12C4302B Connecting rod 2

) @@ 2
%
307 31 ;“/
33y 3




El17/Fig. 17 2. 0-2. 5T#[#¥/ STEERING AXLE

FBA20/25-JZ aa=) YRS RE £ k83
I;oe.m ID. Part No. Description Q ty

1 69058090  |A73E4-30401 Left knuckle ass’y 1

2 69137336 702A1-20200 Steering axle ass’y 1

3 69135304 [2-943/32 Ij;ggl; qugilgg 4

4 69003338 [23654-32081 0il seal ®32X D40XT 4

5 69089525  |A21B4-32291 ’;‘Si‘ggéff @S}?‘é‘; 05 4

6 69089524  |A21B4-32301 ’:Si‘;;iﬁ;?giz 4

7 69137337 |203K1-010205 Bushing 2

8 69137338 Z02A1-20210 Rear axle bracket 4

9 69135303 [Q701B90 Grease nipple 71/8 6

10 69135291  [B5313-00014 Washer 14 4

11 69135289  [B4133-00012B Nut M12 2

12 69130896 [B3130-10020 Cylindrical pin 10X20 2

13 69135292  [B5050-00014B Washer 14 4

14 69137339 |B0330-14040B Bolt M14X40 4

15 69136332 [B0330-12035B Bolt M12X35 2

IR 16 69136414 [26301-07523 0il seal 75X 100X 10 2

E/REREAV:IV] 7

17 69136400  [2-32209 ggggged roller bearing 2

18 69135298  |23654-32041B Bolt 16

19 69030253  |A73J4-32151 Hub 2

20 69130891  |23654-34051B Nut 16

21 69135301  [2-30207 gg‘z’g;ed roller bearing 2

22 69092923 |62774-30711 Washer ®31X ®62X4 2

23 69005337  |A21B4-32311 Cotter nut M30X2 2

B17/Fig. 17 2. 0-2. 5T#%[A]#f/ STEERING AXLE

FBA20/25-J7 Fe wES RE Ey g




I;:m ID. Part No. Description Q ty
24 69135299  [1218-10200 Wheel hub cover 2
25 69136337  [A73J4-32111 Master pin 2
26 69135305  [23654-32161 0-ring 31.8X4.8 2
27 69135297  [B8050-12030B Bolt MI2X30 2
28 69135312 |Z-GE16ES gz:ﬁi:tég%lgg“kle 4
29 69136406  [B4333-00012B Nut M12 2
30 69130894  [B3010-6P350 Cotter pin 6.3X50 2
31 69058089  [A73E4-30301 Right knuckle ass’y 1
32 69135306 [22214-30321 ’;‘gt‘;;;ng ;};gw 0.2 2
33 69136402 [2-198906 Bearing 198906 2
34 69135314  |H24C4-12003 Bushing 6
35 69137340 A73E4-32001B Connecting rod 2
36 69137341  [A73J4-32022B Link pin 4
37 69136415  [58903 Axis cirelip 8
38 69135313 |Q700B06 Grease fitting M6 4
39 69094024 702A3-24000 Steering cylinder ass’y 1
40 69137384  [Q701B45-2 g’;ease nipple ZBT33001. 1 2

Kl18/Fig. 18 3. 0T#%[M#F/ STEERING AXLE
FBA30/35-JZ Fe wES rRe £FK g R g1

I;Oeim 1D. Part No. Description Q ty Remark
1 69130896  [B3130-10020 Cylindrical pin 10X20 2
2 69135292 [B5050-00014B Washer 14 4




3 69135293  [B0330-14045B Bolt M14X45 4
4 69135303 [Q701B90 Grease fitting 71/8 6
5 69136337  [A73J4-32111 Master pin 2
6 69003338  [23654-32081 0il seal ®32X D40X7T 4
7 69135304 [2-943/32 bibegglj qugilgg 4
8 69136378 703A2-20200 Steering axle ass’y 1
9 69136332  [B0330-12035B Bolt M12X35 2
10 69136406  [B4333-00012B Nut M12 2
11 69136414  [26301-07523 0il seal ®75X ®100X 10 2
12 69136400  [7-32209 g;‘z’gged roller bearing 2
13 69135298  [23654-32041B Bolt 16
14 69030253  [A73J4-32151 Hub 2
15 69130891  [23654-34051B Nut 16
16 69135301  [7-30207 gggg?ed roller bearing 2
17 69092923  [62774-30711 Washer ®31X ®62X4 2
18 69005337  [A21B4-32311 Cotter nut M30X2 2
19 69135299  [1218-10200 Wheel hub cover 2
20 69136406  [B4333-00012B Nut M12 2
21 69135297  [B8050-12030B Bolt MI2X30 2
22 69130894  [B3010-6P350 Cotter pin 6.3%50 2
23 69003535  [A73J4-30302 Right knuckle ass’y 1

K18/Fig. 18 3. 0T#%;H#F/ STEERING AXLE

FBA30/35-JZ e Ykls RE Py HE £E

I;Oeim 1D. Part No. Description Q ty Remark
24 69135312 [Z-GE16BS g:z;ﬁztégfég“kle 4
25 69136405  |A73J4-32081BX Connecting rod 2
26 69136415  [58903 Axis cirelip 8
27 69136401  [A73J4-32022 Link pin 4
28 69135313 [Q700B06 Grease fitting M6 6




29 69136408 A21B4-30401KP Steering cylinder 1
30 69136402 7-198906 Bearing 198906 2
31 69005025 A73J4-30402 Left knuckle ass’y 1
32 69135314 H24C4-12003 Bushing 6
33 69135306 22214-30321 Adjusting shim set 2
34 69135305 23654-32161 O-ring 31.8X4.8 2
35 69135291 B5313-00014 Washer 14 4
36 69137343 Z03K1-10205 Bushing 2
37 69089525  [A21B4-32291 ’g;;?g%%%set 2
38 69089524  [A21B4-32301 ’gg;‘i‘fg%i’;m set 1
39 69137338 702A1-20210 Rear axle bracket 2
40 69137383 Q701B45-1 Grease fitting 2
B19/Fig. 19 2. 5TH [ #r (Ph18) / STEERING AXLE
FBA20/25-]JZ B vkl Re 2 ¥E %
I;cim 1D. Part No. Description Q ty Remark
1 69138527 A25743-01100A Steering axle ass’y 1
2 69138528 725L.DD-0300C~A (AH) Steering cylinder 1
3 69138529 A25743-01001A Right knuckle 1
4 69138530 7273050LD-1004 Upper dust cover 2
5 69138531 773050LD-1003 Upper support sleeve 2
6 69136443 GB/T1235-1976 O-ring®30X 2.5 2
7 69138532 Z7305LD-1001 Master pin 2
8 69136338 Z30LDD-0130 (AH) pin 2




Tapered roller bearing

9 69026294  |GB/T297-32206 29906 4
10 69138533 [GB/T 13871-75%100+12 Seal ring 75X 100X 12 2
69136363  |GB297-94-01 g;ggged roller bearing 2
12 69136371  [725LDD-0501 (AH) Hub 2
13 69136168  |GB/T297 5323?" roller bearing 2
14 69007049  [GB/T97. 1-AJ30 Washer 30 2
15 69005336  [A21B4-32231 Wheel hub cover 2
16 69005337  [A21B4-32311 Nut M30X2 2
17 69138536  [GB/T 91-6.3X45 Cotter pin 3.2X45 2
18 69135298  [23654-32041B Bolt 16
19 69130891  [23654-34051B Nut 16
20 69138538  [A25743-01003A 0il seal 2
21 69138539 773050LD-1002 Lower support sleeve 2
22 69138540  [2Z3050LD-1007 Nut 2
23 69138541  [GB/T 91-3.2X45 Cotter pin 3.2X45 2
B19/Fig. 19 2. 5TH¢ [y (k78) / STEERING AXLE
FBA20/25-]JZ Y Ykls KRS 2 HE %
ﬁiﬁm 1D. Part No. Description Q ty Remark
24 69138542  [JB/T 7940.2-1995 0il cup 2
25 69073446 730LS-30021 Adjusting shim set 4
26 69138543  |Z03A2-20202 Bushing 2
27 69138544 703A2-20201 Bearing seat 2
28 69138545  [JB/T 7940.1- M6*1 Grease fitting 6
29 69138546  [GB/T 894.1-16 Ring 8
30 69136398 725LDD-0312 (AH) Connecting rod 2
31 69135314  |H24C4-12003 Bushing 6
32 69000585  [H24C4-32061 Knuckle bearing GE16ES 4
33 69136251  [A21B4-32281 Adjusting shim set 4
34 69136398  [225LDD-0312 (AH) Link pin 4




35 69138548  [GB/T95-14 Washer 14 4

36 69005111  |GB/T93-14 Washer 14 4

37 69138549 |GB/T5782-M14x45 Bolt M14X45 4

38 69135306  [22214-30321 Adjusting shim set 4

39 69138550  [GB/T 119-10%20 Cylindrical pin 10X20 2

40 69138551  [A25743-01002A Left knuckle 1

Bl20/Fig. 20 ¥ AWML/ STEERING CYLINDER

FBA15/18/20/25/30/35-]Z 5= WS RS 2 HE RIE
I;:.m ID. Part No. Description Q ty Remark

1 69137345  [A21B4-30501KP Cylinder body 1

2 69137346  |CO 0208B1 0-ring D64.4X3.1 2

3 69137347  |72114-05030 Bushing bearing 5030 2

<> 4 69137348 702A3-24002 Shatf installing 2

3 ) 5 69137349  [24328-52211 Stop 50X 65X 3 2

4 6 69137350 A21B4-32151 Cylinder cover 2

g - . ) 7 69137351  |24329-45581 ggj?;‘;f; /f‘fal 2

6 P 10 8 69137352  |FU0630F0 Gasket ring 50X65X9 2

- 11 9 69136724  |H24C4-52153A Piston rod 1

~\) 1) . .

. \ 10 69136217  [H24C4-52171 Pivot ring 1

« 13 ) 11 69137353  [CO 7284A0 P-ring 60X 3.55 1

( : <l\ 12 69136156  |21505-00060 Steel ball ®6 25

13 69137354  |26053-05003 0-ring D50X3.5 1

14 69129765  [H24C4-53001S Pivot ring 70X10X2.5 1




15 69136155 H24C4-52163A Piston 1
E21/Fig. 21 JE¥ M /Rear—wheel assembly
FBA15/18/20/25/30/35-]Z 5 WS RS 2 HE RIE
I;:.m ID. Part No. Description Q ty Remark
1 69080196 A35744-01000-B Rim ass’ y (6. 50F) 2 FBA35-]Z
- 69011411 M2574402000-B Rim ass’ y (4. 33R) 2 FBA20/25/30-]J7
- 69064667 A15744-02000-B Rim ass’ y (3. 00D-8) 2 FBA15/18-J7
2 69080194 A35744-02000-2-Q Tyre ass’ y(200/50-10) 2 FBA35-]Z
- 69068835 A25744-01000-1-Q Tyre ass’ y(18X7-8) 2 FBA20/25/30-]J7
- 69068827 A15744-01000-1-Q Tyre ass’ y(5.00-8) 2 FBA15/18-]Z




E22/Fig. 22

FBA15/18/20/25/30/35-JZ

PTRAE K 2%/ OVERHEAD GUARD ASS’Y

aae) wrs Rs ZFR HE #iE
I;oe.m ID. Part No. Description Q ty Remark
1 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20 2

2 69000053 GB/T93-10 Washer 10 2

3 69000103 GB/T6170-M10-8J Nut M10 2

4 69000190 GB/T5783-M6*16-8. 8] Bolt M6X16 2

5 69000060 GB/T93-6 Washer 6 2

6 69060042 A30451-03000A Right lamp holder 1

7 69005400 A15Q51-00001 Rearview mirror 1

8 69036498 A30451-00002A Rearview mirror bracket 1

9 69000062 GB/T93-8 Washer8 2

10 69000309 GB/T5783-M8%16-8. 8] Bolt M8X16 2

11 69101705 A15751-01000-Black Top shelf-Black 1 FBA15/18-]Z
- 69101717 A25751-01000-Black Top shelf-Black 1 FBA20/25-]Z
= 69101728 A30751-01000-Black Top shelf-Black 1 FBA30/35-JZ
12 69071523 M30351-00003 Gasket 1

13 69086990 30351M-00002A Warning lamp holder 1

14 69000060 GB/T93-6 Washer 6 2

15 69000189 GB/T5783-M6%12-8. 8] Bolt M6X12 2

16 69023129 30351M-00001 Rubber stopper 2

17 69060041 A30451-02000A The left lamp holder 1

18 69103420 M2575100002-Black Fixed plate-Black 2
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69000151  |GB/T5783-M12#35-8. 8] Bolt M12X 35 8
20 69000054  |GB/T93-12 Washer 12 8
21 69085759  |A25751-00001 Left jacket 1
22 69085760  [A25751-00002 Right jacket 1
El22/Fig. 22 HIREE K 2235/ OVERHEAD GUARD ASS’ Y
FBA15/18/20/25/30/35-JZ =) WkS RE5 B3 & HiE
I;oe.m ID. Part No. Description Q ty Remark
23 69000155  |GB/T5783-M12#40-8. 8] Bolt M12X40 1
24 69000144  |GB/T5783-M12%20-8. 8] Bolt M12X20 2
25 69000054  |GB/T93-12 Washer 12 3
26 69000251  |GB/T97. 1-12 Washer 12 3
27 69062974  |A30450-000047Z Rubber stopper 2




El23/Fig. 23

F415734\/ HAND BRAKE CONTROL

FBA15/18/20/25/30/35-JZ

FHIA

Hand brake switch

aae) wrs Rs 2y HE #IE
I;oe.m ID. Part No. Description Q ty Remark
1 69063242 A25755-01000 Hand braking 1 2019. 07. 01 AR
2 69000125 GB/T5783-M10%25-8. 8] Hexagon bolt M10X25 2
3 69000053 GB/T93-10 Washer 10 2
4 69004345 M2575500001 Cable clamp 1
5 69000190 GB/T5783-M6%16-8. 8] Bolt M6X16 1
6 69000060 GB/T93-6 Washer 6 1
7 69000258 GB/T97. 1-6 Washer 6 1
8 69000160 GB/T5786-M14%*1. 5%45-8. 8] Bolt M4X10 2
9 69101769 A25755-00001-L-Black Hand brake plate-Black 1

K|23/Fig. 23

FH3#4/ HAND BRAKE CONTROL




FBA15/18/20/25/30/35-JZ F5 Ykls RS B HE B
ﬁiim ID. Part No. Description Q ty Remark
1 69096550  [A25755-01000L Hand braking 1 2019. 07. 01BAJG
2 69000125  [GB/T5783-M10%25-8. 8] Hexagon bolt M10X25 2
3 69000053  [GB/T93-10 Washer 10 2
4 69004345  [M2575500001 Cable clamp 1
5 69000190  [GB/T5783-M6*16-8. 8] Bolt M6X 16 1
6 69000060  [GB/T93-6 Washer 6 1
7 69000258  [GB/T97. 1-6 Washer 6 1
8 69000160  [GB/T5786-M14%1. 5445-8. 8] Bolt M4X 10 2
9 69101769  [A25755-00001-L-Black Hand brake plate-Black 1
FHlx
Hond brake switch
Bl24/Fig. 24 %1334/ FOOT BRAKE CONTROL
FBA20/25/30/35-JZ Fe wES rRe £FK HE8 R g1
gﬁim 1D. Part No. Description Q ty Remark

A

n

1

69064656

A25757-01000

Brake tube left




2 69131067  [M2575700001 Flexible brake hose 1 16902048381
3 69065125  |GMS-DJRX Pipe clamp 9.5 1 92020. 03. 095
4 69000190 GB/T5783-M6%16-8. 8] Bolt M6X16 1 2020. 03. 0943
5 69000060 GB/T93-6 Washer 6 1 [92020. 03. 095
6 69000111 GB/T6170-M6-8] Nut M6 1 12020. 03. 0943
7 69001973  [M3035405000 0il storage tank 1
8 69000062 GB/T93-8 Washer 8 2
9 69000309  |GB/T5783-M8%16-8. 8] Bolt M8X16 1
10 69000052 JB/T8870-10-16 Hoop 10-16 2
11 69001972  [M3035401000 0il tank 1
12 69000311 GB/T5783-M8*35-8. 8] Bolt M8X35 1
13 69000111 GB/T6170-M8-8] Nut M8 1
14 69087925  [A25757-03000 Foot pedal 1
15 69041330  |GB/T882- D828 Pin B8X28 1
16 69022738 45757-01001 Torsional spring 1
17 69055606 45757-01300 Pin shaft 1
18 69000198 GB/T5783-M8*20-8. 8] Bolt M8X20 1
19 69020760  |GB/T91-2%25 Cotter pin 2X25 1
20 69086401 A25757-00001 Pedal pad 1
21 69000130  |GB/T5783-M10%35-8. 8] Bolt M10X35 2
22 69000053 GB/T93-10 Washer 10 2
23 69000103  |GB/T6170-M10-8] Nut 10 2
Kl24/Fig. 24 %1334/ FOOT BRAKE CONTROL
FBA20/25/30/35-JZ e Ykls RE Py HE £E
I;Oeim 1D. Part No. Description Q ty Remark
24 69064658  [A25757-02000 Brake tube right 1
fo\ = " 25 69021885  |M3035402300 Brake pump 1
1 . | 1 £ 1 4\ ’Err 26 69025272 45757-01400 Handspike 1
U ~_ L
9“& um '-i I.I'u




K|25/Fig. 25

%I 4./ FOOT BRAKE CONTROL

FBA15/18-JZ

\
1 \'\ x
il
(¢ R N
" R
T .“,1&;31{ ‘k_-""'-—-

Fs vkl K= £ HE #IE

I;zm 1D. Part No. Description Q ty Remark
1 69067414 A15757-01000 Brake tube left 1
2 69131067 M2575700001 Flexible brake hose 1 F69020483 55
3 69065125 GMS-DJRX Pipe clamp 9.5 1 F12020. 03. 09 H
4 69000190 GB/T5783-M6%16-8. 8] Bolt M6X16 1 [12020. 03. 0915 H
5 69000060 GB/T93-6 Washer 6 1 F12020. 03. 095 H
6 69000111 GB/T6170-M6-8] Nut M6 1 [12020. 03. 0915 H
7 69001973 M3035405000 0il storage tank 1




v e T\ 17
" = % WO\ ) 8 69000062 GB/T93-8 Washer 8 2
| L \ \: ™
| ’ - 9 69000309 GB/T5783-M8%16-8. 8] Bolt M8X16 1
1
10 69000052 JB/T8870-10-16 Hoop 10-16 2
11 69001972 M3035401000 0il tank 1
12 69000311 GB/T5783-M8+35-8. 8] Bolt M8X35 1
13 69000111 GB/T6170-M8-8] Nut M8 1
14 69087925 A25757-03000 Foot pedal 1
‘ 15 69041330 GB/T882- D 828 Pin B8X28 1
16 69022738 45757-01001 Torsional spring 1
17 69055606 45757-01300 Pin shaft 1
&//,,-59 18 69000198 GB/T5783-M8*20-8. 8] Bolt M8X20 1
19 69006485 GB/T91-3%20 Cotter pin 3X20 1
b
‘.:_;'-5’ 20 69086401 A25757-00001 Pedal pad 1
21 69000130 GB/T5783-M10%35-8. 8] Bolt M10X35 2
22 69000053 GB/T93-10 Washer 10 2
23 69000103 GB/T6170-M10-8] Nut 10 2
Bl25/Fig. 25 %134/ FOOT BRAKE CONTROL
FBA15/18-JZ Y Ykls R 2 ¥E %
II\;:Oem 1D. Part No. Description Q ty Remark
24 69067415 A15757-02000 Brake tube right 1
25 69080893 A15757-03000 Brake pump 1
/] 1 26 69025272 45757-01400 Handspike 1
~ )
1':' ~ i |
9 .'H"'x. (M
s ) f
0 g
g7 31"
W | - |
A
|||
i




El26/Fig. 26 2248/ CHASSIS BODY

FBA15/18/20/25/30/35-]Z

B Yk Re 2 ¥E &
I;cim 1D. Part No. Description Q ty Remark
1 69101736 A35761-00000A-MRed Frame-Mred 1 FBA35-JZ
- 69101729 A30761-00000-MRed Frame-Mred 1 FBA30-JZ
= 69101718 A25761-00000-1-MRed Frame-Mred 1 FBA20/25-]Z
- 69101706 A15761-00000-MRed Frame-Mred 1 FBA15/18-]Z




El27/Fig. 27

SE4#7 8/ COUNTER WEIGHT

FBA20/25/30/35-JZ

s vrls (1% 27 HE #iE
I;:.m ID. Part No. Description Q ty Remark

1 69023464 JB/T7274. 4-1994 Star shaped handle M8X16 2

2 69064705 A25763-01000 Electronic control board 1

3 69059259 M30350-00002Z Weatherstrip 2 16905925985

4 69000076 GB/T825-M20 Bolt M20 2 B

B 69000198 GB/T5783-M8%20-8. 8] Bolt M8X20 2

6 69000062 GB/T93-8 Washer 8 2

7 69000259 GB/T97. 1-8 Washer 8 2

8 69015140 M3036300006—1mm Adjusting washer—1mm 2-4

69015141 M3036300006—2mm Adjusting washer—2mm 2-4

9 69101738 A35763-00001A-Mred Counter weight-MRed 1 FBA35-JZ

= 69101730 A30763-00001-Mred Counter weight-MRed 1 FBA30-JZ

- 69101719 A25763-00001-Mred Counter weight-MRed 1 FBA25-JZ

= 69101716 A20763-00001-Mred Counter weight-MRed 1 FBA20-JZ

10 69005115 M3036300004 Flat washer 1

11 69000058 GB/T93-30 Washer 30 1

12 69005958 GB/T5782-M30+150-8. 8] Bolt M30X150 1 FBA20/25/30-JZ




= 69004277 GB/T5782-M30+220-8. 8] Bolt M30X220 1 FBA35-]JZ
13 69000266 M2576300004 Traction pin 1
14 69064709 A25763-00003 Seal strip 2 FH690177908Y
E27/Fig. 27 P58/ COUNTER WEIGHT
FBA15/18-JZ Fs Yks R= 2 $E B
I;:.m ID. Part No. Description Q ty Remark
1 69023464 JB/T7274. 4-1994 Star shaped handle M8X16 2
2 69064705 A25763-01000 Electronic control board 1
3 69059259 M30350-00002Z Weatherstrip 2 1690592595
4 69002089 GB/T825-M16 Bolt M16 2 (HaH
5 69000198 GB/T5783-M8%20-8. 8] Bolt M8X20 4
6 69000062 GB/T93-8 Washer 8 4
7 69000259 GB/T97. 1-8 Washer 8 4
8 69015140 M3036300006—1mm Adjusting washer—1mm 2-4
69015141 M3036300006—2mm Adjusting washer—2mm 2-4
9 69101707 A15763-00001-MRed Counter weight-Mred 1 FBA15-]7Z
= 69108230 A18763-00001-Mred Counter weight-Mred 1 FBA18-JZ
10 69005115 M3036300004 Flat washer 1
11 69000058 GB/T93-30 Washer 30 1
12 69005957 GB/T5782-M30+180-8. 8] Bolt M30X 180 1 gg%%iggfy
;1 2 = 69003061 GB/T5782-M30%120-8. 8] Bolt M30X 150 1 gg?é%ig;‘l{;ﬁﬁ)ﬂ
/ 13 69064709 A25763-00003 Seal strip 2 FH6901779087




El28/Fig. 28

R4 R LB %235/ DISPLAY BRAC

KET AND HOOD INSTALLATION

FBA15/18/20/25/30/35-JZ

aae) wrs Rs 2 HE #iE
I;oe.m ID. Part No. Description Q ty Remark

1 69064731 A25764-00001 Clamshell 1 FBA30/35-]JZ

2 69039750 GB/T823-M6%16-4. 8] Bolt M6X16 25 |2019.11. 20f#H
- 69095810 GB/T9074. 1-6%12 Bolt M6X12 13 |2019. 11. 20f¢H
3 69131193 U25764-00001 Left cover 1

4 69064733 A25764-00003 Front cover 1

5 69064748 A25764-00010 Rear cover 1

6 69064734 A25764-00004 Front cover 1

7 69064737 A25764-00006 Cup 1

8 69064735 A25764-00005 Right cover 1

9 69095811 GB/T9074. 18-5%15 Bolt M5X15 1 [2019.11. 201 H
10 69078693 GB/T818-M6%8-4. 8] Bolt M6X8 2 2019. 11. 20f#




El28/Fig. 28 R4 K WL 2235/ DISPLAY BRACKET AND HOOD INSTALLATION
FBA15/18/20/25/30/35-JZ =) WkS RE5 B & #iE
I;oe.m ID. Part No. Description Q ty Remark
1 69067453  [A30764-00001 Shield 1 |FBA30/35-JZ
30 69000189 [GB/T5783-M6+12-8. 8] Bolt M6X 12 4
3 69000060  |GB/T93-6 Washer 6 4
2 69000258  |GB/T97.1-6 Washer 6 4
5 69064749  [A25764-00011 Cup 1
6 69000357  |JB/T982-20 Washer 20 1
7 69064790  [A25764-00012 Bolt 1
8 69064980  |A25764-00016 ;i;ﬁr‘;ﬁzl synovial 1 |FBA20/25/30/35-)Z
- 69133200  |A15764-00003A ig;ﬁrle synovial 1 g}gfl\ég;(l)gﬂz
9 69017609  [GB/T70. 3-M816-10. 9] Bolt M8X 16 4
10 69064772  [A25764-00008 Right synovial membrane 1 |FBA20/25/30/35-]7Z
— 69133201 A15764-00004A Right synovial membrane 1 ggﬁég;égi‘lz
11 69086323  [A25764-01000-1 Front floor board 1
12 69064740  |A25764-00007 Rubber floor 1 |FBA20/25/30/35-]Z
— 69064755  [A15764-00001 Rubber floor 1 |FBA15/18-]Z
13 69086324  [A25764-05000-2 Rear floor board 1 |FBA20/25/30/35-]Z
— 69086322  [A15764-01000-1 Rear floor board 1 |FBA15/18-]Z
K|28/Fig. 28 X R4 K WL %35/ DISPLAY BRACKET AND HOOD INSTALLATION
FBA15/18/20/25/30/35-JZ Fe wES rRe £FK HE8 R g1




I;:m ID. Part No. Description Q ty Remark
1 69007977 GB/T818-M5%12—4. 8] Bolt M5X12 2
2 69000257 GB/T97.1-5 Washer 5 2
3 69000059 GB/T93-5 Washer 5 2
4 69001716 M3036410000 Latch 1
5 69000200 GB/T5783-M8%25-8. 8] Bolt M8X25 6
6 69000259 GB/T97.1-8 Washer 8 12
7 69000292 GB/T889. 1-M8-8]J Nut M8 8
8 69001714 M2576400010 Lower cover 1
9 69003537 M2576400012 Bolt 2
10 69064979 A30764-02000 Cell cover 1 ;gﬁ%?g{;fﬂ
= 69119075 A30764-02000A Cell cover 1 gg?g?;?g;izlﬁﬁim
- 69064744 A25764-03000 Cell cover 1 ;g‘?é?éfg%fﬂ
= 69119074 A25764-03000A Cell cover 1 ggﬁ%?g;iﬁﬁim
- 69064757 A15764-02000 Cell cover 1 ;g%ggég%fﬂ
= 69134514 A15764-02000B Cell cover 1 gg%géég;iﬁﬁjm
11 69001713 M2576400009 Left hinge 1
12 69044007 M2576400008 Bracket 1
13 69019026 M3076407000 Gas spring 1 g?gggég%g
= 69134530 M3076407000A Gas spring 1 gg?ggé(?;g;[{izzéﬁim
- 69003359 M2576406000 Gas spring 1 g?gégéé%g
= 69134526 M2576406000A Gas spring 1 g?gggéé;ijzéﬁim
- 69001780 M1576407000 Gas spring 1 g?gégéé%;%
= 69134524 M1576407000A Gas spring 1 g]fgégéé;%@zm
&|28/Fig. 28 1Y FLE KA B %%/ DISPLAY BRACKET AND HOOD INSTALLATION
FBA15/18/20/25/30/35-JZ F5 Yk-g [ Ey HE &Ik
I;Oeim 1D. Part No. Description Q ty Remark
14 69087412 A30764-04000 Gas spring 1 gg‘?ggégggéﬁ
.E\P . - 69134529 A30764-04000A Gas spring 1 gg?ggggg%vizlé‘@m




FBA20/25-]JZ

- 69087413 [A25764-06000 Gas spring e
- 69134525  [A25764-06000A Gas spring 1 ggggéig}]iﬁﬁm
- 69087414  [A15764-05000 Gas spring 1 gg%ggéggg
- 69134523 [A15764-05000A Gas spring 1 gg%géég;gﬁﬁﬂﬂ
15 69000198  [GB/T5783-M8%20-8. 8] Bolt M8 20 4
16 69000062  [GB/T93-8 Washer 8 4
17 69001790  [M2576400007 Bracket 1
18 69001764  [M3036400007 Rubber stopper 2
19 69121327  [A25764-00018 Rubber stopper 1
Ki28/Fig. 28 X R4 K LB %235/ DISPLAY BRACKET AND HOOD INSTALLATION
FBA15/18/20/25/30/35-JZ iac) Ykls RE Py HE ik
I;Oeim 1D. Part No. Description Q ty Remark
1 69001692  [MS1676400005 Rubber pad 3 Eﬁi‘éﬁééi};ﬁﬁ
2 69101733 A30764-03000-MRed Left plate-MRed 1 FBA30/35-]Z
- 69101724  [A25764-04000-Mred Left plate-MRed 1 |FBA20/25-]Z
- 69101712 A15764-04000-Mred Left plate-MRed 1 FBA15/18-]Z
3 69101732  [A30764-01000-Mred Right side plate-Mred 1 |FBA30/35-JZ




- 69101723  [A25764-02000-Mred Right side plate-Mred 1 |FBA20/25-J7
- 69101711  [A15764-03000-Mred Right side plate-Mred 1 |FBA15/18-JZ
4 69023464  |JB/17274. 4-1994 Star shaped handle M8X 16 2
5 69140726  [A25764-00020 Sealing strip 2
/
f.
2
Bi29/Fig. 29 PERT R ZHE/ SEAT ASS’Y
FBA15/18/20/25/30/35-J7 BY wEHS RE £ HE
I;cim ID. Part No. Description Q ty
1 69018852  [M2576801000-Y2 Seat 1
2 69000203 GB/T5783-M8%30-8. 8] Bolt M8X30 4
3 69001890  [M2576800001 Seat rubber pad 4
4 69000259 GB/T97. 1-8 Washer 8 4
5 69000292  [GB/T889. 1-M8-8] Nut M8 4




E30/Fig. 30 LB mERH (ZBE) / MULTI-WAY VALVE CONTROL (TWO-THROW)

FBA15/18/20/25/30/35-J7 Fg wES RE £ g
I;cim ID. Part No. Description Q ty
1 69010624  |M2577400005 Tilt handle 1
2 69078510  |A25774-04000-L ngm valve control lever 1
3 69010625  |M2577400004 Lift handle 1
1 69078509  |A25774-03000-L ”ilum valve control lever 1
5 69003105  |M2577400002 Connecting rod 1
6 69001522  |M2577400008 Sheath 1
7 60039526  |GB/T882- D6x18 Pin shaft ©6X18 8
8 69000088  |GB/T91-2%12 Cotter pin 2X12 8
9 60039526  |GB/T882- D6x18 Bolt M6X 16 2
10 69064793 A25774-01000 Multi valve cover 1
11 69000189  |GB/T5783-M6%12-8. 87 Bolt M6X12 5

1R,




12 69000060  [GB/T93-6 Washer 6 5
13 69000123  [GB/T5783-M10%20-8. 8] Bolt MI10X20 3
14 69000250  [GB/T97. 1-10 Washer 10 6
15 69000053  [GB/T93-10 Washer 10 6
16 69000116  [GB/T5786-M10%1. 25%30-8. 8] Bolt MIOX1.25X30 3
17 69064811  [A25774-02000 Seat 1
18 69001621  [M2577403000 Pin shaft 1
19 69006760  [M2577400001 Handle sleeve 1
20 69001625  [M2577400003 (1MM) Bushing-1mm $ied
- 69011790  [M2577400003 (2MM) Bushing-2mm fied
- 69011791  [M2577400003 (3MM) Bushing-3mm $id
B31/Fig. 31 Z BB FERY (=8K) / MULTI-WAY VALVE CONTROL (THREE-THROW)
FBA15/18/20/25/30/35-JZ 5 ks RS 2 HE RIE
I;:.m ID. Part No. Description Q ty Remark
5'\_ - 1 69088905  [M2577400006 Handle 1
|| 2 69078511  |A25774-05000-L ”ﬁ‘}“ valve control lever 1
I.Mf 3 69010624  [M2577400005 Tilt handle 1
[c'i 1 69078510  |A25774-04000-L ”ﬁ‘m valve control lever 1
Iu' I'l ¢ 5 69010625  [M2577400004 Lift handle 1
Hr__ 6 69078509  |A25774-03000-L ”I“‘m valve control lever 1
\?\‘. 7 69003105  [M2577400002 Connecting rod 4
M 8 69001522  [M2577400008 Sheath 4
‘ 9 69039526  [GB/T882- ®6%18 Pin ®6X18 8
10 69000088 [GB/T91-2%12 Pin 2X12 8
‘ 11 69011317  |GB/T818-M6%16-4.8] Bolt M6X 16 2
2,3,.. _.ﬁ%r-_%fﬂ i - 12 69064793 A25774-01000 Multi valve cover 1
19, \ t| ] —
N\ 1 13 69000189  [GB/T5783-M6*12-8. 8] Bolt M6X12 5
A >
Ut T i ) 14 69000060  [GB/T93-6 Washer 6 5




15 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20 3
16 69000250 GB/T97.1-10 Washer 10 6
17 69000053 GB/T93-10 Washer 10 6
18 69000116 GB/T5786-M10%*1. 25%30-8. 8] Bolt M10X1.25X30 3
19 69064811 A25774-02000 Seat 1
20 69001621 M2577403000 Pin 1
21 69006760 M2577400001 Handle sleeve 1
22 69001625 M2577400003 (1MM) Bushing—1mm et
= 69011790 M2577400003 (2MM) Bushing—2mm et
El31/Fig. 31 LR RN (=BF) / MULTI-WAY VALVE CONTROL (THREE-THROW)
FBA15/18/20/25/30/35-JZ e YRl Zine) 2% HE &iE
I;:.m ID. Part No. Description Q ty Remark
= 69011791 M2577400003 (3MM) Bushing—3mm et




E32/Fig. 32 2 R R (JUEL) /

MULTI-WAY VALVE CONTROL (FOUR-THROW)

FBA15/18/20/25/30/35-JZ

acs ks KRS 2R HE RiE
I;oe.m ID. Part No. Description Q ty Remark
1 69011190  |M2577400007 Unlabelled handle 1
2 69078512 |A25774-06000-L ”I“\j“i valve control lever 1
g 69088905  |M2577400006 Handle 1
1 69078511  |A25774-05000-L ”I“ﬁti valve control lever 1
5 69010624  |M2577400005 Tilt handle 1
6 69078510  |A25774-04000-L ”I“Il“i valve control lever 1
7 69010625  |M2577400004 Lift handle 1
8 69078509  |A25774-03000-L ”I“‘m valve control lever 1
9 69003105  |M2577400002 Connecting rod 4
10 69001522 |M2577400008 Sheath 1
11 60039526  |GB/T882- D6x18 Pin ®6X18 8
12 69000088  |GB/T91-2%12 Pin 2X12 8
13 69011317  |GB/T818-M6*16-4. 8] Bolt M6X16 2
14 69064793 A25774-01000 Multi valve cover 1
15 69000189  |GB/T5783-M6%12-8. 87 Bolt M6X 12 5
16 69000060  |GB/T93-6 Washer 6 5
17 69000123  |GB/T5783-M10%20-8. 8] Bolt MI0X20 3
18 69000250  |GB/T97. 1-10 Washer 10 6
19 69000053  |GB/T93-10 Washer 10 6
20 69000116  |GB/T5786-MLO%L. 25%30-8. 8] Bolt MLOX1.25%30 3




[ A I\1 21 69064811  [A25774-02000 Seat 1
15 22 69001621  [M2577403000 Pin 1
23 69001625  [M2577400003 (1MM) Bushing-1mm 1w
Bl32/Fig. 32 ZHRB RN (JUBE) / MULTI-WAY VALVE CONTROL (FOUR-THROW)
FBA15/18/20/25/30/35-JZ Fs wrs RE ey ¥E %
I;:m ID. Part No. Description Q ty Remark
- 69011790  [M2577400003 (2MM) Bushing-2mm 1T
- 69011791  [M2577400003 (3MM) Bushing-3mm 1w




El33/Fig. 33 WEZ&%:/ HYDRAULIC SYSTEM
FBA15/18/20/25/30/35-JZ =) WkS RE5 B3 & #iE
I;oe.m D Part No. Description Q ty Remark
A N/A - Hydraulic system 1 526}2/18/20/25/30/
1 69036889  |JB/T8870-32-50 Hoop @ 32-50 6
2 69064765 A25776-00001 Pump suction pipe 1
3 69001280  [M3037600005 Pump inlet joint 1
4 69124133  |GB1235-35%3. 5-G 0-ring 35X3.5 1
5 69002524 [M1577601000-1 Gear pump 1 |FBA15/18-JZ
" - 69002525  |M2577602000 Gear pump 1 |FBA20/25/30/35-]7
6 69124131  [GB1235-22%2. 4G 0-ring 22X 2.4 4
7 69001421  |M2577600003 Pump out oil joint FBA15/18/20/25-]7
- 69001278  |M3037600004 Pump out oil joint 1 |FBA30/35-JZ
S w 8 69064760  |A15776-00002 0il inlet hose 1 |FBA15/18-JZ
\4@ M\, - 69064769  |A25776-00002 0il inlet hose 1 |FBAZ20/25-JZ
\ \@é (@ /\ @ i - 69064792  |A30776-00001 0il inlet hose 1 |FBA30/35-JZ
(
= 9 69022337  |JB/T8870-20-32 Hoop & 20-32 2
10 69064847  [A25776-00003 izziring gear return oil 1 |FBA15/18/20/25-)7
- 69127168  |A30776-00002 ﬁzzzri“g gear return oil 1 |FBA30/35-12
11 69124124  |GB1235-18%2. 4G 0-ring 18X 2.4 2
12 69003280 M3037600003 Steering cylinder joint 2
13 69121317  |A15776-00003A Steering cylinder tubing 1 |FBA15/18-JZ
- 69121318 |A25776-00004A Steering cylinder tubing 1 |FBA20/25-JZ
- 69121324  |A30776-00003A Steering cylinder tubing 1 |FBA30/35-JZ
14 69121318 |A25776-00004A f?eeri“g cylinder tubing 1 |FBA15/18-JZ
- 69121319  |A25776-00005A ?;eering cylinder tubing 1 |FBA20/25-J7
KI33/Fig. 33 W E# S/ HYDRAULIC SYSTEM
FBA15/18/20/25/30/35-JZ Fe wES rRe £FK g R g1
Ttem 1D Part No. Description Q ty Remark

No.




= 69121325  |A30776-00004A ?;eerlng LR o 1 |FBA30/35-JZ
15 69064778 |A25776-01000 Steering gear return oil 1
joint
16 69064780 A25776-02000 Steering gear joint I 1
17 69064781  |A25776-03000 Steering gear joint 1T 2
18 69064784 A25776-00006 Steering gear oil hose 1
B A , FBA15/18-JZ
19 69093995  |A15776-01000 Steering gear U [ io019.7. 225
- - . FBA15/18-]Z
69131541 U15776-01000 Steering gear 1 (2019. 7. 22J5)
s ; ? - B A , FBA20/25-]Z
) "5 s 69093995  |A15776-01000 Steering gear U (o010, 7 225
LR ; B - , FBA20/25-]Z
- ‘ E SEOO = 69133062  |A15776-01000A Steering gear 1 [2019.7 225
S ap N n =<
;i?}Vf<iifh__ (S 35 v - 69093993 25D76X-05000 Steering gear 1 igg?g/§52;fL)
W K 7 gmeack) 30 ) 3B g 3 TG ;U
S . Xy 7L L = 69133063  |25D76X-05000A Steering gear 1 J
Q\Qg‘\ W' B (2019. 7. 22J5)
& % 8 £ 20 69023775  |GB/T3452. 1-8. 5%2. 65 0-ring 8.5X2.65 2
39
21 69035500  |25D76X-06000 Load sensing joint 2
22 69064767 A15776-00005 Load sensing tube 1 FBA15/18-]7Z
= 69064787  |A25776-00007 Load sensing tube 1 |FBA20/25/30/35-]7
23 69064788  |A25776-00008 Six way vavle-Multi-way 1
valve hose I
24 69064789  |A25776-00009 Six way vavle-Multi-way 1
valve hose II
25 69003278 |M3037601000 Multi valve 1ift cylinder 1
connection
2 69124142  |GB/T3452. 1-17%2. 65-G 0-ring 17X2.65 1
27 69001303 |M3037600012 Multi valve and inclined 2
cylinder joint
28 69001504  |M3037600021 Steering gear joint 2 |=me
- 69001504 M3037600021 Steering gear joint 4 iigise
29 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 1
&|33/Fig. 33 YRJE &%/ HYDRAULIC SYSTEM
FBA15/18/20/25/30/35-]Z iacs Yk-S RE 2R HE £
gifm 1D Part No. Description Q ty Remark
30 69016767  |30388-00003 Three way-three-way 1 |FBA15/18/20/25-]7
connector
- 69024858  |45776-13000 Multi valve 1ift cylinder 1 |FBA3O/35-J7
connection
31 69065480  |A15776-02001 Multi-way valve 1 |FBA15/18-JZ (=)




- 69065490  |A15776-02002 Multi-way valve 1 |FBAIS/18-JZ (ZBE)
- 69065491  |A15776-02003 Multi-way valve 1 |FBA15/18-JZ (POIE)
- 69064816  |A25776-04001 Multi-way valve 1 Fl(aAzzggw 80/35-J7
- 69064818  |A25776-04002 Multiple unit valve 1 F?A:Z%gf’/ eexl
- 69064819  |A25776-04003 Multiple unit valve 1 F?/Eggw:zw%ﬂz
32 69064774  |A15776-00006 0il return line I 1 [FBA15/18-J7
- 69064802  |A25776-00010 0il return line I 1 |FBA20/25/30/35-)7
33 69001438 |M2577601000 Six-way valve 1
A\ 12 M\( g 34 69064803  |A15776-00009 Tilt tube I 1 |FBA15/18-J7
K'f é; @ - 69121320  |A25776-00011A Tilt tube I 1 [FBA20/25/30/35-J7
(
y oy 3 69064805 [A15776-00010 Tilt tube TT 1 |FBAI5/18-]2
o N lﬁiﬁﬂﬂ‘ - 69121321  |A25776-00012A Tilt tube II 1 [FBA20/25/30/35-JZ
RETR 8
\ 36 69000194  |GB/T5783-M6%25-8. 8] Bolt M6X25 2
37 69000060  |GB/T93-6 Washer 2
38 69123707  |GB1235-11. 2%2. 4-G 0-ring 11.2X2.4 4
‘ 39 69064806  |A25776-00013 Tilt cylinder joint 4
40 69121322 A25776-00014A Tilt cylinder hose III 1
41 69121323  |A25776-00015A Tilt cylinder hose IV 1
42 69064770  |A15776-00007 0il return line II 1 |FBA15/18-J7
- 69064810  |A25776-00016 0il return line II 1 [FBA20/25/30/35-]Z
Ki34/Fig. 34 TARhAH K3/ FUEL TANK ASS’Y
FBA15/18/20/25/30-]JZ e Ykls RE £ HE £E
I;Oeim 1D. Part No. Description Q ty Remark
A 69107885  |A15775-01000-1 0il tank ASS’Y 1 FBA15/18-J7
B 69107884  |A25775-01000-1 0il tank ASS’Y 1 FBA20/25/30/35-J7
8 1 69000085  |GB/T96. 1-8 Washer 8 1
Q\W‘g / 2 69138772 |A25775-010024 Magnet 1




3 69138774 A15775-01100A 0il tank 1

- 69138775 A25775-01100A 0il tank 1

4 69138776 A25775-01004A Gasket 1

5 69127357 MS1677500002 Respirtor hose 1

6 69000052 JB/T8870-10-16 Hoop ¢ 10-16 2

7 69097475 M2577500003A Respirtor 1

8 69000111 GB/T6170-M8-8] Nut M8 6

9 69138778 A25775-01005A Fuel tank cover 1

10 69138773 A25775-01003A Filter core 1

11 69135248 GB/T5783-2000-M8+*16 Bolt M8X16 3

12 69000062 GB/T93-8 Washer 8 3

13 69000259 GB/T97. 1-8 Washer 8 3

14 69138771 A25775-01001A Drain plug 1

B35/FIG. 35 #% X /FORK
FBA15/18-JZ B vkl Re 2 ¥E %

I;cim 1D. Part No. Description Q ty Remark
01 N/A M1538003000 Fork ass’ y 2

02 69141827 M1538003001 Positioning pin 2

03 69141828 M1538003002 Spring 2

04 69136810 M3038003103 Handle 2




E35FIC. 35 % X /FORK

FBA15/18-JZ

¢ X%k Fork optional parts

YkkS

X5 PART NO.

KE £
LENGTH . 1.5-1. 8t Remark
920 69110608 M15380-HC-35%920-Black bt
1070 69110617 M15380-HC-35%1070-Black
1220 69110614 M15380-HC-35%1220-Black
1370 69110631 M15380-HC-32%1370-Black
1520 69110612 M15380-HC-35%1520-Black
1670 69110611 M15380-HC-35%1670-Black
1820 69110610 M15380-HC-35%1820-Black




l_“----.J P 1 1970 69110609 M15380-HC-35%1970-Black
p ““F;ﬂ 2120 69110623 M15380-HC-35%2120-Black
| 2300 69110621 M15380-HC-35%2300-Black
2440 69110620 M15380-HC-35%2440-Black
B|36/FIG. 36 5% X /FORK
FBA20/25/30/35-JZ Y Ykls R 2 HE %
I;cim 1D. Part No. Description Q ty Remark
01 69136260  [M2038003000 Fork ass’y 2 |FBA20/25-]Z
ﬂ - N/A M3038003000 Fork ass’y 2 |FBA30-JZ
| - N/A M3538002000 Fork ass’y 2 |FBA35-JZ
02 69022108  [M3038003101 Positioning pin 2
03 69136807  [M2038003102 Spring 2 |FBA20/25-]Z
e . - 69136808  [M3038003102 Spring 2 |FBA30-JZ
4 - 69136809  [M3538002102 Spring 2 |FBA35-]Z
—_|[ 04 69136810  [M3038003103 Handle 2




E36/FIG. 36

%% X /FORK

FBA20/25/30/35-]JZ

X ikf& Fork optional parts

KBELE vkl XS PART NO. s
NGTH . 9t . Remark
1070 69110782 M20380-HC-100%1070-Black 69106093
1220 69110779 M20380-HC-100%1220-Black 69110648
1370 69110778 M20380-HC-100%1370-Black 69110646
1520 69110777 M20380-HC-100%1520-Black 69110645
1670 69110776 M20380-HC-100%1670-Black 69110643
1820 69110775 M20380-HC-100%1820-Black 69110642
1970 69110774 M20380-HC-100%1970-Black 69110641
2120 69110771 M20380-HC-100%2120-Black 69110639
2300 69110769 M20380-HC-100%2300-Black 69110637
2440 69110768 M20380-HC-100%2440-Black 69110636




E36/FIG. 36

%% X /FORK

FBA20/25/30/35-]JZ

X ikf& Fork optional parts

Ykls

X ARE PART NO.

KELE &
NGTH . 3t . Remark
1070 69105706 M30380-HC-1070-Black 69106094
1220 69110735 M30380-HC-1220-Black 69110696
1370 69110730 M30380-HC-1370-Black 69110695
1520 69110726 M30380-HC-1520-Black 69110693
1670 69110723 M30380-HC-1670-Black 69110691
1820 69110720 M30380-HC-1820-Black 69110689
1970 69110717 M30380-HC-1970-Black 69110686
2120 69110713 M30380-HC-2120-Black 69110684
2300 69110709 M30380-HC-2300-Black 69110682
2440 69110705 M30380-HC-2440-Black 69110681




E37/FIG. 37

5% X &8 (FA) /LIFT BRACKET (NORMAL MAST)

FBA15/18-JZ

|

5= WS RS 2 HE B
I;:.m ID. Part No. Description Q ty Remark
01 69116370  |A15780-01000-Black Fork carriage 1

02 69112178 |M1538002000-Black Backrest 1

03 69005111  |GB/T93-14 Washer 14 8

04 69000159  |GB/T5786-M14%1. 5%30-8. 8 Bolt MI4X1.5X30 8

05 69007470 |15502-02005 gg‘g;’ﬁ%ion roller 4 [140ft4 A

- 69085543  |15802-02005A ?gg‘gi?;;"“ roller 4 |14ckE

06 69000103  |GB/T6170-M10-8] Nut M10 1

07 69000128  |GB/T5783-M10%30-8. 8] Bolt M10X30 1




&|38/FIG. 38

BEXE (—Z4& B ) /LIFT

FBA15/18-JZ

|

BRACKET (FULL FREE 2 STAGE MAST)

=) wEl-s RS B3 HE HiE
I;oe.m ID. Part No. Description Q ty Remark
01 69116371  |A15782-01000-Black Fork carriage 1

02 69112178 |M1538002000-Black Backrest 1

03 69005111  |GB/T93-14 Washer 14 8

04 69000159  |GB/T5786-M14%1. 5%30-8. 8] Bolt MI4X1.5X30 8

05 69007470 |15502-02005 gg‘g;’ﬁ%ion roller 4 [140ft4 A

- 69085543  |15802-02005A ggg‘;ﬁ;;;"“ roller 4 |1ackEH
06 69000103  |GB/T6170-M10-8] Nut M10 1

07 69000128  |GB/T5783-M10%30-8. 8] Bolt M10X30 1




KI39/F1G. 39 X2 (=24 A ) /LIFT BRACKET (FULL FREE 3 STAGE MAST)
FBA15/18-JZ =) WkS RE5 B & #iE
I;oe.m ID. Part No. Description Q ty Remark
01 69116365  |A15784-02000-Black Fork carriage 1
02 69112178 |M1538002000-Black Backrest 1
03 69005111  |GB/T93-14 Washer 14 8
04 69000159  |GB/T5786-M14%1. 5%30-8. 8] Bolt M14X1.5X30 8
05 69007470 |15502-02005 gg‘g;i?iﬁ;m” roller 4 [140ft4 A
- 69085543  |15802-02005A igg‘;ﬁ;;;(’“ roller 4 |1ackEH
» 06 69000103 |GB/T6170-M10-8] Nut M10 1
. _f 07 69000128  |GB/T5783-M10%30-8. 8] Bolt M10X30 1
- - R
&|40/FIG. 40 % X 42 (FA) /LIFT BRACKET (NORMAL MAST)
FBA20/25/30/35-JZ Fe wES rRe £FK HE8 R g1




Item

No. ID. Part No. Description Q ty Remark
01 69106967  |A25780-02000-Black Fork carriage 1 |FBA20/25-]7
- 69116361  |A30780-02000-Black Fork carriage 1 |FBA30-JZ
- 69116358  |A35780-01000-Black Fork carriage 1 |FBA35-JZ
02 69106077  |20380A-02000-Black Backrest 1 |FBA20/25-7
- 69105746  |30380A-02000-Black Backrest 1 |FBA30/35-]Z
03 69020211  |A25780-06000 ggg‘;i‘fﬁ;(’“ roller 6  |FBA20/25-J7
| - 69021690  |M3038007000 ggggﬂ;;mn roller 6  |FBA30/35-JZ
T 04 69005111  |GB/T93-14 Washer 14 8
05 69000159  |GB/T5786-M14%1. 5%30-8. 8] Bolt M14X1.5%30 8
— 06 69000103  |GB/T6170-M10-8] Nut M10 1
- 07 69000128  |GB/T5783-M10%30-8. 8] Bolt M10X30 1
Bl41/FIG. 41 Te X4 (=24 H H) /LIFT BRACKET (FULL FREE 2 STAGE MAST)
FBA20/25/30/35-JZ Fe wES rRe £FK HE R g1
gﬁim 1D. Part No. Description Q ty Remark
— 01 69116363  |A25782-02000-Black Fork carriage 1 |FBA20/25-]7

69116360 A30782-02000-Black

Fork carriage

FBA30-JZ




- 69116357  |A35782-04000-Black Fork carriage 1 |FBA35-JZ
02 69106077  |20380A-02000-Black Backrest 1 |FBA20/25-7
- 69105746  |30380A-02000-Black Backrest 1 |FBA30/35-]Z
03 69020211  |A25780-06000 ggg‘;i‘fﬁ;(’“ roller 6  |FBA20/25-J7
i} - 69021690  |M3038007000 ggggﬂ;;lon roller 6  |FBA30/35-JZ
04 69005111  |GB/T93-14 Washer 14 8
05 69000159  |GB/T5786-M14%1. 5%30-8. 8] Bolt M14X1.5X30 8
— 06 69000103  |GB/T6170-M10-8] Nut M10 1
07 69000128  |GB/T5783-M10%30-8. 87 Bolt M10X30 1
Bl42/FIG. 42 X4 (=24 H H) /LIFT BRACKET (FULL FREE 3 STAGE MAST)
FBA20/25/30/35-JZ e Ykls RE Py HE £E
I;Oeim 1D. Part No. Description Q ty Remark
01 69116362  |A25784-02000-Black Fork carriage 1 |FBA20/25-]Z
- 69116359  |A30784-02000-Black Fork carriage 1 |FBA30-JZ
= 69116356 A35784-02000-Black Fork carriage 1 FBA35-]Z
02 69106077  |20380A-02000-Black Backrest 1 |FBA20/25-]Z
= 69105746 |30380A-02000-Black Backrest 1 |FBA30/35-Z




Combination roller

03 69020211  |A25780-06000 76091 1K1T FBA20/25-J7
. - 69021690  |M3038007000 ggggﬂ’;}m“ roller FBA30/35-]7
04 69005111  |GB/T93-14 Washer 14
05 69000159  |GB/T5786-M14%1. 5%30-8. 8] Bolt M14X1.5X30
06 69000103  |GB/T6170-M10-8] Nut M10
07 69000128  |GB/T5783-M10%30-8. 8] Bolt M10X30
Bl43/FI1G. 43 1142 (FAR) / MAST (NORMAL MAST)
2= LR RS 2K RIE
ﬁiﬁm 1D. Part No. Description Remark
1 N/A A15780-02000 Outer mast ass’y 140454
- N/A A15780-02000A Outer mast ass’y 14CHEH
2 69009498  |M3038000004/0. 5 Adjusting shim set
3 69020280  |M1538000003 Slipper 140454 FA
= 69085545  |M1538000003A Slipper 14CHE4A
1 69024917 |GB/T5786-M10%1. 25%45-8. 8] Bolt MI0X 1. 25X 45
5 69000053  |GB/T93-10 Washer 10
6 69000250  |GB/T97. 1-10 Washer 10




4 |
7 69005548  |M1538012000 Side roller ON-2 2
8 69068137  |M3038000012/18 Washer 4
9 69012066  |M3038000006/0. 5 Adjusting shim set II 448
GE 10 69011485  |GB/T6171-M10%1-8] Nut M10X1 2
11 69021681  |GB/T79-ML0*1%45 Screw MI0OX1X45 2
12 69005550  |M1538011000 Roller 180707K 2
13 69005095  |GB/T894. 1- D35 Snap spring 35 2
14 69012654  |M3038000010 Adjusting shim 2
15 N/A M1538007000 Inner mast ass’y 1 | 140884
- N/A M1538007000 Inner mast ass’y 1 14CHlE4R
H\E 16 69007470 |15502-02005 gg‘g;’i?%mn roller 2 |1408H
5 a - 69085543 [15502-02005A igg‘;ﬁfj;;(’“ roller 2 |14CHEER
nd @ 17 69009371  |M1538000002 Bearing liner 2
) (@ 17 18 19 20 18 69009487 M1538000001 Bearing cap 2
19 69005111  |GB/T93-14 Washer 14 4
15 16 20 69003602  |GB/T5785-M14%1. 5+80-8. 8] Bolt MI4X1.5X80 4
21 69003941  |JB/T7940. 1-M10%1 Nipple MI0OX 1 2
Bl43/FI1G. 43 1142 (FAR) / MAST (NORMAL MAST)
FBA15/18-]Z Y Ykls KRS 2 HE %
I;cim 1D. Part No. Description Q ty Remark
22 69000123  |GB/T5783-M10%20-8. 8] Bolt MI0X20 2
23 69000053  |GB/T93-10 Washer 10 2
24 69000250  |GB/T97. 1-10 Washer 10 2
25 69070207  |A25780-07000 Pin shaft 2




1

[
\
//E

0 ar
- ©®
I, 1718 19 20
15 16
EJ43/FIG. 43 1148 (7 RY) / MAST (NORMAL MAST)
FBA15/18-JZ [142% 3R (140#840) Mast Optional Parts
n| e SHITHRBIR il #it
Helinggh . . Outer mast . Remark
3000 69102117 A15780-02000A-3. OM-Black 69102028
3300 69102118 A15780-02000A-3. 3M-Black 69102029
3500 69102119 A15780-02000A-3. 5M-Black 69102030
3700 69102120 A15780-02000A-3. TM-Black 69102031
4000 69102121 A15780-02000A-4. OM-Black 69102032
4250 69102122 A15780-02000A-4. 25M-Black 69102034
4500 69102123 A15780-02000A-4. 5M-Black 69102035
4750 69102124 A15780-02000A-4. 75M-Black 69102036
5000 69102125 A15780-02000A-5. OM-Black 69109001




5500 69102126 A15780-02000A-5. 5M-Black 69102038
6000 69102127 A15780-02000A-6. OM-Black 69102039
I
5 4
il 3
© 1718 19 20
B43/F1G. 43 142 (BAA) / MAST (NORMAL MAST)
FBA15/18-JZ [J2EE 3R (14CFE40) Mast Optional Parts
B’ "= e
BELift kil SIS R /L) s
ing Outer mast Remark
9 8 7 6 5 3 2 Height ID. 1D.
3000 69102117 A15780-02000A-3. OM-Black 69102028
1 3300 69102118 A15780-02000A-3. 3M-Black 69102029
— 3500 69102119 A15780-02000A-3. 5SM-Black 69102030
N @ 3700 69102120 A15780-02000A-3. TM-Black 69102031
o s

1 0 1 1 12 4000 69102121 A15780-02000A-4. OM-Black 69102032
2 4500 69102123 A15780-02000A-4. 5SM-Black 69102035
5000 69102125 A15780-02000A-5. OM-Black 69109001
5500 69102126 A15780-02000A-5. 5SM-Black 69102038
6000 69102127 A15780-02000A-6. OM-Black 69102039




5 7
- @ \
O 1718 19 20
15 16
Bl44/FI1G. 44 122 (=44 8 B) /MAST (FULL FREE 2-STAGE MAST)
FBA15/18-JZ s ks R 2 ¥E &
I;:m ID. Part No. Description Q ty Remark
1 N/A A15782-02000 Outer mast ass’y 1 140#E4M
- N/A A15782-02000A Outer mast ass’y 1 14CHE4R
2 69009498 M3038000004/0. 5 Adjusting shim set AR

‘ 3 69020280 M1538000003 Slipper 2 14075 4M
—
= 69085545 M1538000003A Slipper 2 14CHEER
o 4 69024917 GB/T5786-M10%1. 25%45-8. 8] Bolt M10X1.25X45 4
5 69000053 GB/T93-10 Washer 10 4
£ 6 69000250 GB/T97.1-10 Washer 10 4
7 69005548 M1538012000 Sider roller CN-2 2
8 69068137 M3038000012/18 Washer 4
9 69012066 M3038000006/0. 5 Adjusting shim set II 444
10 69011485 GB/T6171-M10%1-8] Nut M10X1 2
T 11 69021681 GB/T79-M10%1%45 Bolt M10X1X45 2
12 69005550 M1538011000 Roller 180707K 2
13 69005095 GB/T894. 1-®35 Snap spring35 2
\
S 14 69012654 M3038000010 Adjusting shim 2




T ‘ 15 N/A M15043004000 I ’
nner mast ass’y 1 1404H4%
21 - N/A M15043004000A Inner mast ass’y 1 |14ckm
16 69007470 |15502-02005 ggﬁgﬁiﬁ;ion roller 2 |140HH
- 69085543 |15502-020054 ggg‘gi‘f&;”“ roller 2 |14ckHA
17 69009371  |M1538000002 Bearing liner 2
(@ 17 18 19 20 18 69009487  |M1538000001 Bearing cap 2
| 19 69005111 GB/T93-14 Washer 14 4
15 16 20 69005220  |GB/T5785-M14%1. 5%70-8. 8] Bolt M14X1.5X70 4
21 69003941  |JB/T7940. 1-M10%1 Nipple MI0X1 2
Bl44/FI1G. 44 122 (=44 8 B) /MAST (FULL FREE 2-STAGE MAST)
FBA15/18-JZ s ks R 2 ¥E B
I;:.m ID. Part No. Description Q ty Remark
22 69000123  |GB/T5783-M10%20-8. 8] Bolt M10X20 2
23 69000053  |GB/T93-10 Washer 10 2
24 69000250  |GB/T97. 1-10 Washer 10 2
25 69070207  |A25780-07000 Pin shaft 2




Ll

1718 19 20

Bl44/F1G. 44 148 (=248 t) /MAST (FULL FREE 2-STAGE MAST)
FBA15/18-JZ 12825 2k (140/84%) Mast Optional Parts
Eiﬁ i PAREIT i .
9 8 7 6 5 4 Helinggh . ID. Outer mast ID. Remark
3000 69102131 A15782-02000A-3. OM-Black 69102014
M‘ 1 3300 69102132 A15782-02000A-3. 3M-Black 69102015

14

- 3500 69102133 A15782-02000A-3. 5M-Black 69102016
\T\ @® 3700 69102134 A15782-02000A-3. TM-Black 69102017
1 0 11 12 1 3 4000 69102135 A15782-02000A-4. OM-Black 69102018

<] L 4500 69102137 A15782-02000A-4. 5M-Black 69102020
%

5000 69102139 A15782-02000A-5. OM-Black 69102022

5500 69102140 A15782-02000A-5. 5M-Black 69102023

6000 69102141 A15782-02000A-6. OM-Black 69102024

!




]
© 1718 19 20
16
El45/F1G. 45 7238 (=24 5 H) /MAST (FULL FREE 3-STAGE MAST)
FBA15/18-]Z Fs Yks Re ZFR g #iE
I;oe.m ID. Part No. Description Q ty Remark

1 N/A A15784-03000 Outer mast ass’y 1 140184
- N/A A15784-03000A Outer mast ass’y 1 14CHE4N
2 69009498 M3038000004/0. 5 Adjusting shim set AR
3 69020280 M1538000003 Slipper 2 14075 4M
- 69085545 M1538000003A Slipper 2 14CHEER
4 69024917 GB/T5786-M10%1. 25%45-8. 8] Bolt M10X1.25X45 8
5 69000053 GB/T93-10 Washer 10 8
6 69000250 GB/T97.1-10 Washer 10 8
7 69005548 M1538012000 Side roller CN-2 4
8 69068137 M3038000012/18 Washer 8
9 69012066 M3038000006/0. 5 Adjusting shim set II 821
10 69005550 M1538011000 Roller 180707K 4
11 69005095 GB/T894. 1-® 35 Snap spring 35 4
12 N/A M15074004000 Middle mast ass’y 1 140754
- N/A M15074004000A Middle mast ass’y 1 1ACHE4R
13 N/A M15074003000 Inner mast ass’y 1 140754
= N/A M15074003000A Inner mast ass’y 1 14CHE4N
14 69007470 |15502-02005 ggg‘gi?i;m“ roller 4 |140M4A T
- 69085543  [15502-02005A ggggi?gg;on roller 4 |14CHIAN
15 69009371 M1538000002 Bearing liner 2

10 17 10 16 69009487 M1538000001 Bearing cap 2




1o 10 17 186

17 69005111 GB/T93-14 Washer 14 4

/ 18 69005220  |GB/T5785-M14%1. 5%70-8. 8] Bolt M14X1.5X70 4

\ 14 19 69003941 |JB/T7940. 1-M10%1 Nipple M10X1 2

20 69000123  |GB/T5783-M10%20-8. 8] Bolt M10X 20 2

Bl45/F1G. 45 122 (=44 85 H) /MAST (FULL FREE 3-STAGE MAST)

FBA15/18-JZ =) WkS RE5 B3 & HiE
I;oe.m ID. Part No. Description Q ty Remark

21 69000053  |GB/T93-10 Washer 10 2

22 69000250  |GB/T97.1-10 Washer 10 2

23 69070207  [A25780-07000 Pin shaft 2

/

\& .

15 16 17 18




Vald g

El45/F1G. 45

(128 (=44 H #) /MAST (FULL FREE 3-STAGE MAST)

FBA15/18-JZ

13

=
i
\8

T2k F 3% (1401847) Mast Optional Parts

Bin| B9 SRR iakaid i
H;?:it . Outer mast . Remark

3600 69102142 A15784-03000A-3. 6M-Black 69102279

4000 69102143 A15784-03000A-4. OM-Black 69102280

4350 69102144 A15784-03000A—4. 35M-Black 69102281

4500 69102145 A15784-03000A-4. 5M-Black 69102282

4800 69102146 A15784-03000A-4. 8M-Black 69102283

5000 69102147 A15784-03000A-5. OM-Black 69102284

5500 69102148 A15784-03000A-5. 5M-Black 69102287

6000 69102149 A15784-03000A-6. OM-Black 69102288




& 45/FIG. 45 722 (=4%4:H H) /MAST (FULL FREE 3-STAGE MAST)

FBA15/18-]Z IT3IEMIR (14048#) Mast Optional Parts
min | wes IRE S &
i‘ng . Inter mast Remark
Height
3600 69109473 M15074003000A-3. 6M-Black
4000 69109474 M15074003000A-4. OM-Black
4350 69109475 M15074003000A—4. 35M-Black
4500 69104353 M15074003000A—4. 5M-Black
4800 69104356 M15074003000A—4. 8M-Black
5000 69104355 M15074003000A-5. OM-Black
5500 69104357 M15074003000A-5. 5M-Black
1 3 6000 69104360 M15074003000A-6. OM-Black
<»§?S
19— 15 16 17 18
2t "
THBeo——
El46/FI1G. 46 IJ4E (FEAH) /MAST (NORMAL MAST)
FBA20/25-]Z B YkkS RS Ey g ik
I;Oeim 1D. Part No. Description Q ty Remark




1 01 N/A A25780-05000 Outer mast ass’y 1
2 02 69009498 |M3038000004/0. 5 Adjusting washer 241

3 03 69034185  |A30480-00001 Slipper 2

4 04 N/A A25780-04000 Inner mast ass’y 1

05 69020211  |A25780-06000 ggfgé’ifl’;ﬁon roller 4

. 06 69012068 [M3038000002 Bearing liner 2

07 69004874  [M3038000001 Bearing cap 2

Z] 08 69000056  [GB/T93-16 Washer 16 1
& 09 69042802  |GB/T5785-M16%1. 5%70-8. 8] Bolt MI6X1.5%70 4

) 10 69003941  |JB/T7940. 1-M10%1 Nipple MI0X1 2

@ 1 3 'I 2 11 69000123  |GB/T5783-M10%20-8. 8] Bolt M10X20 2

l/ 1 1 12 69000053  |GB/T93-10 Washer 10 2

) . L‘;L 13 69070207  |A25780-07000 Pin shaft 2

10
5 L
(L - Ty
9
Kl46/F1G. 46 148 (FAA) /MAST (NORMAL MAST)
FBA20/25-JZ (T2 3 Mast Optional Parts
i SHTTELE R i HiE
2 ‘I Helingght . Outer mast . Remark
3 3000 69109008 A25780-05000-3. OM-Black 69116540
| /‘ ﬂ 3300 69109009 A25780-05000-3. 3M-Black 69116541




3500 69102155 A25780-05000-3. 5M-Black 69116542
3700 69102156 A25780-05000-3. 7M-Black 69116543
4000 69102157 A25780-05000-4. 0M-Black 69116544
4500 69102158 A25780-05000-4. 5M-Black 69116545
5000 69102159 A25780-05000-5. 0M-Black 69116546
v 5500 69102160 A25780-05000-5. 5M-Black 69116547
Xy 1 6000 69102161 A25780-05000-6. 0M-Black 69116548
@ 3
’ T\l
10
5 .
b 5
s - 3
9
B47/FIG. 47 148 (=4 ) /MAST (FULL FREE 2-STAGE MAST)
FBA20/25-JZ Y Ykls KRS 2 HE B/
I;Oeim 1D. Part No. Description Q ty Remark
01 N/A A25782-04000 Outer mast ass’y 1
02 69009498 M3038000004/0. 5 Adjusting washer 241
03 69034185  |A30480-00001 Slipper 2
04 N/A A25782-03000A Inner mast ass’y 1
: 05 69020211  |A25780-06000 ggggﬁ;ﬁ"“ roller 4
* 06 69012068  [M3038000002 Bearing liner 2




07 69004874 M3038000001 Bearing cap
08 69000056 GB/T93-16 Washer 16
09 69042802 GB/T5785-M16%1. 570-8. 8] Bolt MI16X1.5X70
10 69003941 JB/T7940. 1-M10%1 Nipple M10X 1
11 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20
1 12 69000053 GB/T93-10 Washer 10
13 69070207 A25780-07000 Pin shaft
Bl47/FI1G. 47 142 (=44 H H1) /MAST (FULL FREE 2-STAGE MAST)
FBA20/25-]Z |2k HF Mast Optional Parts
I S TTHRA R W TTZRR R B
ing Outer mast Inner mast Remark
Height 1D.
3000 69102164 A25782-04000-3. 0M-Black 69101937
3300 69102165 A25782-04000-3. 3M-Black 69101939
3500 69102166 A25782-04000-3. 5M-Black 69101941
. 3700 69102167 A25782-04000-3. 7M-Black 69101942
! 4000 69102168 A25782-04000~4. 0M-Black 69101944
/J 4500 69102169 A25782-04000~4. 5M-Black 69101946
5000 69102170 A25782-04000-5. 0M-Black 69101948
“ PQ 5500 69102171 A25782-04000-5. 5M-Black 69101950




6000 69102172 A25782-04000-6. 0M-Black 69101951
11
() @“
Bl48/FI1G. 48 122 (=445 H) /MAST (FULL FREE 3-STAGE MAST)
FBA20/25-]Z Y Ykls RS 2 HE %
I;cim 1D. Part No. Description Q ty Remark
01 N/A A25784-05000 Outer mast ass’y 1
02 69009498  |M3038000004/0. 5 Adjusting washer 240
03 69034185  |A30480-00001 Slipper 2
04 N/A A25784-04000 Middle mast ass’y 1
05 N/A A25784-03000 Inner mast ass’y 1
06 69020211  |A25780-06000 ggg‘gi?}?ﬁo“ roller 8
07 69012068 M3038000002 Bearing liner 2
5 08 69004874  |M3038000001 Bearing cap 2
09 69000056  |GB/T93-16 Washer 16 4
10 69042802  |GB/T5785-M16%1. 5%70-8. 8] Bolt MI6X1.5X70 4
11 69003941  |JB/T7940. 1-M10%1 Nipple MIOX1 2
12 69000123  |GB/T5783-M10%20-8. 8] Bolt MI0X20 2




13

69000053

GB/T93-10

Washer 10

69070207

A25780-07000

Pin shaft

E|48/FIG. 48

148 (=454 5 i) /MAST (FULL FREE 3-STAGE MAST)

FBA20/25-JZ

4

[ T2 3 Mast Optional Parts

I

pLise| RS PARELT adadd i
H;?git . Outer mast . Remark

3600 69102173 A25784-05000-3. 6M-Black 69102248

4000 69102174 A25784-05000-4. OM-Black 69102249

4350 69102175 A25784-05000-4. 35M-Black 69102251

4500 69102176 A25784-05000-4. 5M-Black 69102252

4800 69102177 A25784-05000-4. 8M-Black 69102253

5000 69102178 A25784-05000-5. OM-Black 69102254

5500 69102179 A25784-05000-5. 5M-Black 69102255

6000 69102180 A25784-05000-6. OM-Black 69102256

6500 69102181 A25784-05000-6. 5SM-Black 69102257




6 | 1% ‘ ‘ ‘
T894
6
{
o
El48/FIG. 48 14 (=% 4 H H) /MAST (FULL FREE 3-STAGE MAST)
FBA20/25-]Z T4k & Mast Optional Parts
n| e H TR R Hi
i‘ng D Inner mast Remark
Height i
3600 69102040 A25784-03000-3. 6M-Black
4000 69102041 A25784-03000-4. OM-Black
4350 69102042 A25784-03000-4. 35M-Black
4500 69102043 A25784-03000-4. 5M-Black
4800 69102044 A25784-03000-4. 8M-Black
5000 69102045 A25784-03000-5. OM-Black
5} 5500 69102046 A25784-03000-5. 5M-Black
6000 69102047 A25784-03000-6. OM-Black
o~ 6500 69102048 A25784-03000-6. 5M-Black
b4 14 1312
&
11
. 7
"531 | Ny 89 4
,\ (-




El49/F1G. 49

[J3E (F:AAY) /MAST (NORMAL MAST)

FBA30/35-JZ

24

21

17 4a

23

s wrs RE 2y & &k
I;oe.m ID. Part No. Description Q ty Remark
01 N/A A30780-05000 Outer mast ass’y 1 FBA30-JZ
- N/A A35780-03000 Outer mast ass’y 1 FBA35-]Z
02 69009498 M3038000004/0. 5 Adjusting washer 24
03 69034185 A30480-00001 Slipper 2
04 69024917 GB/T5786-M10%1. 25%45-8. 8] Bolt M10X1.25X45 4
05 69000053 GB/T93-10 Washer 10 4
06 69000250 GB/T97.1-10 Washer 10 4
07 69021881 M3038010000 Side roller C2-3 2
08 69068137 M3038000012/18 Washer 4
09 69012066 M3038000006/0. 5 Adjusting washer Il 24
10 69011485 GB/T6171-M10%1-8] Nut M10X1 2
11 69006729 GB/T77-M10%45-12. 9] Bolt M10X45 2
12 69002362 M3038008000 Roller 130309KT 2
13 69000071 GB/T894. 1-D 45 Snap ring 45 2
14 69012654 M3038000010 Adjusting shim 2
15 N/A A30780-04000 Inner mast ass’y 1 FBA30-JZ
- N/A A35780-02000 Inner mast ass’y 1 FBA35-]Z
16 69021690 [M3038007000 ?gg‘gi?iﬁw“ roller 2
17 69012068 M3038000002 Bearing liner 2
18 69004874 M3038000001 Bearing cap 2
19 69000056 GB/T93-16 Washer 16 4




19

. I U 1 '9 | 20 69042802 GB/T5785-M16%1. 5%70-8. 8] Bolt M16X1.5X70
1 6 20 21 69003941 JB/T7940. 1-M10*1 Nipple M10X1
22 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20
23 69000053 GB/T93-10 Washer 10
24 69070207 A25780-07000 Pin shaft
El49/F1G. 49 1148 (F=Z<2Y) /MAST (NORMAL MAST)
FBA30/35-JZ T4k K Mast Optional Parts
Rir| B8 STTHRE R PR it
Helinggh . . Outer mast . Remark
3000 69102184 A30780-05000-3. OM-Black 69101955
3300 69102185 A30780-05000-3. 3M-Black 69101956
3500 69102186 A30780-05000-3. 5M-Black 69101957
3700 69102187 A30780-05000-3. 7M-Black 69101958
4000 69102188 A30780-05000-4. OM-Black 69101959
4500 69102190 A30780-05000-4. 5M-Black 69101960
5000 69102191 A30780-05000-5. OM-Black 69101961
5500 69102192 A30780-05000-5. 5M-Black 69101962
6000 69102193 A30780-05000-6. OM-Black 69101963




El49/F1G. 49

[J3E (F:AAY) /MAST (NORMAL MAST)

FBA30/35-JZ

g

[T2E%E 3 Mast Optional Parts

Rir| B8 STTHRE R PR it
H;?:it . Outer mast . Remark

3000 69109013 A35780-03000-3. OM-Black 69108988

3300 69102218 A35780-03000-3. 3M-Black 69108989

3500 69102219 A35780-03000-3. 5M-Black 69108990

3700 69102221 A35780-03000-3. 7M-Black 69108992

4000 69102222 A35780-03000-4. OM-Black 69108993

4500 69102224 A35780-03000-4. 5M-Black 69108995

5000 69102226 A35780-03000-5. OM-Black 69108997

5500 69102227 A35780-03000-5. 5M-Black 69108998

6000 69102228 A35780-03000-6. OM-Black 69108999

K|50/FIG. 50

148 (=254 B H) /MAST (FULL FREE 2-STAGE MAST)




FBA30/35-JZ

5 ks K5 B4 HE BIE
I;:m ID. Part No. Description Q ty Remark
01 69024917 GB/T5786-M10%1. 25%45-8. 8] Bolt M10X1.25X45 4
02 69000053 GB/T93-10 Washer 10 4
03 69000250 GB/T97.1-10 Washer 10 4
04 69021881 M3038010000 Side roller C2-3 2
05 69068137 M3038000012/18 Washer 4
06 69012066 M3038000006/0. 5 Adjusting washer Il 240
07 69009498 M3038000004/0. 5 Adjusting washer 221
08 69034185 A30480-00001 Slipper 2
09 69012654 M3038000010 Adjusting shim 2
10 69011485 GB/T6171-M10%1-8] Nut MI0OX1 2
11 69006729 GB/T77-M10%45-12. 9] Bolt M10X45 2
12 69002362 M3038008000 Roller 130309KT 2
13 69000071 GB/T894. 1-® 45 Snap ring 45 2
Lh '?3 zr} 14 N/A A30782-04000 Outer mast ass’y 1 |FBA30-JZ
- N/A A35782-02000 Outer mast ass’y 1 FBA35-]Z
15 N/A A30782-03000 Inner mast ass’y 1 FBA30-JZ
- N/A A35782-03000 Inner mast ass’y 1 FBA35-]Z
16 69021690 |M3038007000 ?gg‘gﬁ;;“’“ roller 2
17 69012068 M3038000002 Bearing liner 2
18 69004874 M3038000001 Bearing cap 2
19 69000056 GB/T93-16 Washer 16 4
20 69042802 GB/T5785-M16%1. 5%70-8. 8] Bolt M16X1.5X70 4
21 69003941 JB/T7940. 1-M10%1 Nipple M10X1 2
22 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20 2
23 69000053 GB/T93-10 Washer 10 2
24 69070207 A25780-07000 Pin shaft 2

K|50/FIG. 50

748 (=24 E H) /MAST (FULL FREE 2-STAGE MAST)




FBA30/35-JZ

T4k & Mast Optional Parts

Rin | Bee STTHRE R kil #i
. Helinggh . . Outer mast . Remark
v 3000 69102194 A30782-04000-3. OM-Black 69108982
1 1 1,", EI 3300 69102195 A30782-04000-3. 3M-Black 69108983
I ’ 3500 69102196 A30782-04000-3. 5M-Black 69101966
. 3700 69102197 A30782-04000-3. 7M-Black 69101967
- - 4000 69102198 A30782-04000-4. OM-Black 69101968
e 4500 69102199 A30782-04000-4. 5M-Black 69101969
':E’? - l/) 5000 69102200 A30782-04000-5. OM-Black 69108984
5500 69102201 A30782-04000-5. 5M-Black 69101972
6000 69102202 A30782-04000-6. OM-Black 69101973
14
H"ﬂ::-_._ E'Ii' j 3 2 -'\
&I50/FIG. 50 1748 (%4 5 &) /MAST (FULL FREE 2-STAGE MAST)
FBA30/35-]Z T4k % Mast Optional Parts
i SHITR A adad i
';.‘ 6 5 . ing . Outer mast . Remark

Lo Height




3000 69109014 A35782-02000-3. OM-Black 69101989
3300 69102230 A35782-02000-3. 3M-Black 69101990
3500 69102231 A35782-02000-3. 5M-Black 69101991
3700 69102232 A35782-02000-3. 7M-Black 69101992
4000 69102233 A35782-02000—-4. OM-Black 69101993
S 4500 69102234 A35782-02000-4. 5M-Black 69101994
':I?F - l/) 5000 69102235 A35782-02000-5. OM-Black 69101995
5500 69102236 A35782-02000-5. 5M-Black 69101996
6000 69102237 A35782-02000—-6. OM—-Black 69101998
ViR,
&|51/FIG. 51 142 (=44 8 1) /MAST (FULL FREE 3-STAGE MAST)
FBA30/35-JZ iacs /=R RE 2 HE E-2:0
I;Oeim 1D. Part No. Description Q ty Remark
01 69024917 GB/TH786-M10%1. 25%45-8. 8] Bolt M10X1.25X45 4
02 69000053 GB/T93-10 4
03 69000250 GB/T97. 1-10 4
o
' <4 04 69021881 M3038010000 Side roller C2-3 2

-




05 69068137  |M3038000012/18 Adjusting washer 24

06 69012066  |M3038000006/0. 5 Adjusting washer II 248

07 69009498  |M3038000004/0. 5 Adjusting washer 428

08 69034185  |A30480-00001 Slipper 2

09 69012654  |M3038000010 Adjusting shim 2

10 69006729  |GB/T77-M10%45-12. 9] Bolt M10X45 2

11 69011485  |GB/T6171-M10%1-8] Nut M10X1 2

12 69002362  |M3038008000 Roller 130309KT 2

13 69000071  |GB/T894. 1- D45 Snap ring 45 2

14 N/A A30784-04000 Middle mast ass’y 1 |FBA30-JZ
- N/A A35784-04000 Middle mast ass’y 1 |FBA35-JZ
15 N/A A30784-03000 Inner mast ass’y 1 FBA30-JZ
- N/A A35784-03000 Inner mast ass’y 1 |FBA35-JZ
16 69021690  |M3038007000 igg‘gi?ﬁ;“’“ roller 4

17 69021689  |M30074006000 gg‘g;’ﬂ;;m“ roller 2

18 N/A A30784-05000 Outer mast ass’y 1 FBA30-JZ
- N/A A35784-05000 Outer mast ass’y 1 FBA35-]Z
19 69012068 M3038000002 Bearing liner 2

20 69004874  |M3038000001 Bearing cap 2

21 69000056  |GB/T93-16 Washer 16 4

22 69042802  |GB/T5785-M16%1. 5%70-8. 8] Bolt MI6X1.5X70 4

23 69003941  |JB/T7940. 1-M10%1 Nipple MIOX 1 2

Bl51/FI1G. 51 148 (=24 H ) /MAST (FULL FREE 3-STAGE MAST)
FBA30/35-JZ e Ykls RE Py HE £E

I;Oeim 1D. Part No. Description Q ty Remark
24 69000123  |GB/T5783-M10%20-8. 8] Bolt MI10X20 2

25 69000053  |GB/T93-10 Washer 10 2

26 69070207  |A25780-07000 Pin shaft 2

Al 0% . -




K|51/FIG. 51

I3 (=44 5 i) /MAST (FULL

FREE 3-STAGE MAST)

FBA30/35-JZ

i

(T4 Mast Optional Parts

e SHITR R adadd i
Hé?:it . Outer mast . Remark
3600 69102203 A30784-05000-3. 6M-Black 69102258
4000 69102204 A30784-05000-4. OM-Black 69102259
4350 69102205 A30784-05000-4. 35M-Black 69102260




4500 69102206 A30784-05000-4. 5M-Black 69102261
4800 69102207 A30784-05000-4. 8M-Black 69102262
5000 69102208 A30784-05000-5. OM-Black 69102263
5400 69102209 A30784-05000-5. 4M-Black 69102264
5500 69102210 A30784-05000-5. 5M-Black 69102265
6000 69102211 A30784-05000-6. OM-Black 69102266
6500 69102212 A30784-05000-6. 5M-Black 69102267

EI51/FIG. 51

14 (=44 5 H) /MAST (FULL FREE

3-STAGE MAST)

FBA30/35-JZ

T4k & Mast Optional Parts

I o
glise|  PHE AR wiE
ing m Tnner mast Remark
Height .
3600 69102049 A30784-03000-3. 6M-Black
4000 69102050 A30784-03000-4. OM-Black
4350 69102051 A30784-03000-4. 35M-Black
4500 69102052 A30784-03000-4. 5M-Black
4800 69102053 A30784-03000-4. 8M-Black
5000 69102054 A30784-03000-5. OM-Black




5400 69102055 A30784-03000-5. 4M-Black
5500 69102056 A30784-03000-5. 5M-Black
6000 69102057 A30784-03000-6. OM-Black
6500 69102058 A30784-03000-6. 5M-Black

EI51/FIG. 51

148 (=454 5 H) /MAST (FULL FREE 3-STAGE MAST)

FBA30/35-JZ

fln

[0
-

e

-+

T4k & Mast Optional Parts

Mn|  pew SHITHRBIR il #it
H;?Eit . Outer mast . Remark

3600 69102238 A35784-05000-3. 6M-Black 69102268

4000 69102239 A35784-05000—-4. OM-Black 69102269

4350 69102240 A35784-05000—4. 35M-Black 69102271

4500 69102241 A35784-05000—4. 5M-Black 69102272

4800 69102242 A35784-05000—4. 8M-Black 69102273

5000 69102243 A35784-05000-5. OM-Black 69102274

5400 69102244 A35784-05000-5. 4M-Black 69102275

5500 69102245 A35784-05000-5. 5M-Black 69102276

6000 69102246 A35784-05000-6. OM-Black 69102277




6500

69102247

A35784-05000-6. 5M-Black

69102278

El51/FIG. 51

142 (=454 5 H) /MAST (FULL FREE 3-STAGE MAST)

FBA30/35-JZ

[ T2 3 Mast Optional Parts

Mn|  pew P TR i

iﬁg o Inner mast Remark
Height i

3600 69101999 A35784-03000-3. 6M-Black

4000 69102000 A35784-03000—-4. OM-Black

4350 69102001 A35784-03000—4. 35M-Black

4500 69102002 A35784-03000—4. 5M-Black

4800 69102003 A35784-03000—4. 8M-Black

5000 69109000 A35784-03000-5. OM-Black

5400 69102007 A35784-03000-5. 4M-Black

5500 69102008 A35784-03000-5. 5M-Black

6000 69102009 A35784-03000-6. OM-Black

6500 69102010 A35784-03000-6. 5M-Black




El52/FIG. 52

FEFFHAL (GEARY) /LIFT CYLINDER

(NORMAL MAST)

FBA15/18-JZ

s vrls (1% 27 HE #iE
I;:.m ID. Part No. Description Q ty Remark

A N/A M1538009000 Lift cylinder (right) 1

B N/A M1538006000 Lift cylinder (left) 1

1 69000137 GB/T5786-M12%1. 25%25-8. 8] Bolt M12X1.25X25 2

2 69136179 GB119-86 Pin 10X24 2

3 69000054 GB/T93-12 Washer 12 2

4 N/A M152J01-100 Cylinder body 2

5 69124131 GB1235-22%2. 4-G O-ring 22X2.4 1

6 69135383 A20480-05100 Safety valve 1

7 69011293 M1538000005 Hoop 2

8 69012173 M3038000008 Rubber pad 2

9 69012172 M1538000007 Hoop seat 2

10 69000250 GB/T97.1-10 Washer 10 4

11 69000313 GB/T6171-M10%1. 25-8] Nut M10X1.25 4

12 69000213 GB/T5786-M12%1. 25%30-8. 8] Bolt M12X1.25X30 2

13 69000314 GB/T6171-M12%1. 25-8] Nut M12X1.25 2

14 69137593  |GB/T895. 1-24 Snap spring 24 2




11
U . ‘ 10 15 69137579 |M1538009001 Sleeve 2
st 8 9
16 69137583  |M1538009002 Packing 45X 35X 6 2
\4 Snap spring
17 69135416  |A30480-05007 Py O 2
) 5 P~ 18 69137587  |M1538009003 Bush bearing ring 2
6 3 D45X8X2. 5
e
3\2 19 69137580  |M1538009004 Piston 2
1 20 69137572 |M1538009006 Sleeve &35X50 %%
21 N/A M152J01-1 Piston rod 2
E52/FIG. 52 BT GEA<EY) /LIFT CYLINDER (NORMAL MAST)
FBA15/18-JZ 5 ks RE 2 HE RIE
I;:m ID. Part No. Description Q ty Remark
22 69045601  |TLC-15T06 Bushing 2
23 69137592  [GB/T1235-49. 73.5 0-ring 49.7X3.5 2
o Bush bearing
24 69131593  |SF-1 35 25 % 30 30 2
25 69135454  |A30480-06014 Nylon pad &6X3 2
26 69008637  |GB/T77-M8*8-12.9] Bolt M8X8 2
27 69137578 M1538009005 Cylinder cap 2
28 69135419  [A30480-05010 Packing 35X 45X6 2
. . Dust—proof seal .
29 69137595  |M1538009007 353 45X 5/6. 5 2
30 69005111  |GB/T93-14 Washer 14 2
31 69033319  |GB/T5786-M14%1. 5%35-8. 8] Bolt M14X1.5X35 2
32 69000070  |GB/T894. 1- D40 Snap spring 40 2
33 69003517  |M1538013000 Chain roller 780708K1 2
34 N/A M1538001000 Chain ass’y LH1223 9
35 69137567  |GB/T91-3.2%30 Pin 3.2X30 4
36 69137588  |M1538001001 Nut M14X1.5 4
37 69000316  |GB/T6171-M14%1.5-8] Nut MI14X 1.5 4
38 69135384  |A20480-05200 One way valve 9




" 9
"~

E|52/FIG. 52

FEFFh T (AR /LIFT CYLINDER (NORMAL MAST)

FBA15/18-JZ

Tk ELE A A (FEA)
LIFT CYLINDER OPTION TABLE (NOMAL MAST)

’IT | "

B e LRI adac #iE Remark
Liftin Lift cylinder L.H.

ID. ID.
g

3000 69006176 M1538006000-3. OM 69102426

3300 69005805 M1538006000-3. 3M 69102425

3500 69009846 M1538006000-3. 5M 69102625

3700 69009322 M1538006000-3. 7M 69102455

4000 69002877 M1538006000-4. OM 69102418

4250 69049317 M1538006000-4. 25M 69103516

4500 69009168 M1538006000-4. 5M 69102452

4750 69049318 M1538006000-4. 75M 69103517

5000 69048352 M1538006000-5. OM 69103479

5500 69041114 M1538006000-5. 5M 69103231

6000 69048353 M1538006000-6. OM 69103482




E|52/FIG. 52

FEFFh T (AR /LIFT CYLINDER (NORMAL MAST)

FBA15/18-JZ

AL FHy Bk A (F AR
LIFT CYLINDER OPTION TABLE (NOMAL MAST)
e BT .
B ﬁ\ B i B #iE Remark
Liftin Chain Ass’y
31 1D.
g
3000 69113079 M1538001000-3. 0
3300 69113083 M1538001000-3. 3
3500 69113085 M1538001000-3. 5
3700 69113091 M1538001000-3. 7
4000 69113098 M1538001000—4. 0
4250 69113103 M1538001000-4. 25
4500 69113107 M1538001000—4. 5
4750 69113116 M1538001000-4. 75
5000 69113119 M1538001000-5. 0
5500 69113128 M1538001000-5. 5
6000 69113132 M1538001000-6. 0
&|53/FIG. 53 BT 4T (=44 A H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA15/18-]Z ig=2 Ykls rRe 2K H& £




Item

No ID. Part No. Description Q ty Remark
A N/A M15043008000 Middle cylinder 1
1 69000170 GB/T5783-M16%45-8. 8] Bolt M16X1.5X45 1
2 69000056 GB/T93-16 Washer 16 1
3 69023541 M15043007000 Roller seat 1
4 69003517 M1538013000 Chain roller 780708K1 2
5 69000070 GB/T894. 1-® 40 Snap spring 40 2
6 N/A M15043001000 Chain ass’y LH1223 2
7 69137567 GB/T91-3. 2%30 Cotter pin 3.2X30 4
.af”——/’/w .
{ ; 8 69137588 M1538001001 Spherical nut M14X1.5 4
! ! 9 69000316 GB/T6171-M14%1.5-8] Nut M14X1.5 4
‘ Dust-proof seal 7
! ?\ 10 69137590 M15043008001 0X80X6/8 1
o B . Snap spring
‘ 24 11 69135707  |MJ30384-03006 oMo 1
: @ 12 69135709 MJ30384-03008 Axis seal 70X80X6 1
! 13 69137570 M15043008002 Plug 7G1/4” 1
‘ \\\\\\‘\25 14 69137568 GB/T80-M8*10 Plug M8X 10 1
: ko
~ 15 69135454 A30480-06014 Nylon pad $6X3 1
Z 16 69137578 M1538009005 Cylinder cap 1
P CY 26 )7 "
: o - . . Bush bearing
9 ‘ ‘ ‘ 17 69137581 M15043008003 70X 75X 30 1
< ! Snap spring
\20 22 ‘ 23 \@\% 18 69137589 M15043008004 489X b 94X 2 1
21 i 19 69022538 GB/T3452. 1-90%3. 55 0-ring 90X3.55 1
: IE:\\\\“\\ 28 20 N/A M152J05-200A Piston rod 1
__/,L \\\\‘\\\\ 21 69000123 GB/T5783-M10%20-8. 8] Bolt M10X20 2
e 29
. 22 69000053 GB/T93-10 washer 10 2
L
L/,,."”/ 23 69106448 M15043000001-Black Hold hoop 1
Bush bearing ring
24 69137585 M15043008005 DBOX 25 3 1
Bl53/FIG. 53 BT E (—2%4 3 H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA15/18-]Z s Wks RE Py HE £3E
Ttem 1D. Part No. Description Q ty Remark

No.




25 N/A M152J05-100 Cylinder body
26 69136236 TLC-15T12 Safety valve
27 69072588 TLC-15T13 Spring
28 69000054 GB/T93-12 Washer 12
29 69000137 GB/T5786-M12%1. 25%25-8. 8] Bolt M12X1.25X25
10
13 ii )
11 —
. ]
16 | _
‘ 24
. @\” 9
16 | _
©\ ) T
<‘J_>) 19 S
T 26 77
= THTT L]
V. !
\
20 22| 23 j\m%
% T BTy
__/
_-/
| —
/-‘/
L—""
&|53/FIG. 53 BT 4T (=44 A H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA15/18-J7 AR THE A (S22 1 B T10)
FORNT LIFT CYLINDER OPTIONAL PARTS (FULL FREE 2-STAGE MAST)
e = .




Lifgtin . Lift cylinder . Remark
3000 69005371 M15043008000-3. OM 69114101
3300 69006449 M15043008000-3. 3 69114102
3500 69048144 M15043008000-3. 5M 69114103
3700 69048145 M15043008000-3. 7M 69114104
4000 69048146 M15043008000-4. OM 69114105
4500 69048147 M15043008000-4. 5M 69114106
5000 69048149 M15043008000-5. OM 69114107
5500 69048148 M15043008000-5. 5M 69114108
6000 69048150 M15043008000-6. OM 69114109
Bl54/FIG. 54 JaE ST (%4 85 B) /REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)
FBA15/18-]Z B e rRe £FK HE £k
‘ I;Oeim 1D. Part No. Description Q ty Remark
i ; A N/A M15043006000 Lift cylinder (right) 1
: h ﬁ\ ‘ B N/A M15043003000 Lift cylinder (left) 1




\ 01 69000137  |GB/T5786-M12%1. 25%25-8. 8] Bolt MI2X1.25X25 2
! 02 69000337 |GB/T119. 2-d10%25 Pin 10X25 2
! 03 69000054  |GB/T93-12 Washer 12 2
\ 04 N/A M152J03-200 Cylinder body 2
1 ‘ 05 69124131  |GB1235-22%2. 4-G 0-ring 22X2.4 1
i 06 69135383 [A20480-05100 Safety valve 1
i \ 07 69011293  |M1538000005 Hoop 2
‘ 08 69012173 |M3038000008 Rubber pad 2
i \ 09 69012172  |M1538000007 Hoop seat 2
\ 10 69000250  |GB/T97. 1-10 Washer 10 4
! 11 69000313 |GB/T6171-M10%1. 25-8] Nut M10X 1. 25 4
12 69000213 |GB/T5786-M12:%1. 25%30-8. 8] Bolt M12X1.25X30 2
‘ ; 13 69000314  |GB/T6171-M12%1. 25-8] Nut M12X1. 25 2
! 14 69135575  [M30043005010 Deflate plug M8 2
| 15 69094104  |JB982-77 Seal ring 8 2
i ‘ 16 69137591 GB/T895. 1-22 Snap spring 22 2
} ‘ 17 69137576  |M15043006001 Sleeve 2
1 ‘ 18 69137586  |M15043006002 Bearing ring D45X24X3 2
! ‘ 19 69137575  [M15043006003 Sleeve $32X100 2
‘ ‘ 20 N/A M152J04-100A Piston rod(right) 1
21 69137582  |M15043006004 Bush bearing 32X 36X 30 2
22 69137574  |M15043006005 Cylinder cap 2
23 69022446  |GB/T1235-50%3. 1 0-ring 50X3.1 2
Kl54/FIG. 54 Ja Tt (— 44 H B) /REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)
FBA15/18-JZ e e RE £ HE £E
I;Oeim 1D. Part No. Description Q ty Remark
| | 24 69135347  |A20480-04007 Axis seal 32X42X6 2
| B \ 25 69135349  |A20480-04009 g;?;gi"gf;eal 2
} 1 26 69000056  |GB/T93-16 Washer 16 2




27

69006551

GB/T5783-M16%40-8. 8]

Bolt M16X40

28

N/A

M152J03-100A

Piston rod(left)

K|54/FIG. 54

JERF-MEL (=24 3 H) /REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)

FBA15/18-JZ

L. 5-1. 8t@FHMITIE AR (Z &4 E )
LIFT CYLINDER OPTION TABLE(FULL FREE 2-STAGE MAST ZM)

' Jo 1o
BELift kiaksl 1. 5-1. 8t AZAEFHRMET uRE z3:3
1ﬁg . Lift cylinder L.H. . Remark
Height
3000 69006869 M15043003000-3. OM 69102434
3300 69002875 M15043003000-3. 3M 69102417




! 3500 69008482 M15043003000-3. 5M 69102448
‘ (/// 3700 69048137 M15043003000-3. 7™M 69103571
i ‘ T ‘ 4000 69048138 M15043003000—4. OM 69103572
i ‘ ‘ 4500 69048139 M15043003000—4. 5M 69103573
‘ é\ 1 9 ‘ 5000 69048140 M15043003000-5. OM 69103574
! 5\25 18 ‘ 5500 69018411 M15043003000—-5. 5M 69103566
&\éi ‘ ;Ti}; 6000 69048141 M15043003000—6. OM 69103575
- Yl 8 |
| é\ e
L | [
| @ L gy |
| B |
| | |
I
e ]t
L R
T -
@ b
| |
| \
Bl55/FIG. 55 BRI AL (=44 8 ) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA15/18-]Z e Ykls RE Py HE £E
IN“O‘fm . Part No. Description Q ty Remark
?\ A N/A M15074009000 Middle cylinder 1 (Max153J03)
1 1 69000170 GB/T5783-M16%45-8. 8] Bolt M16X45 1
2 2 69000056 GB/T93-16 Washer 16 1
3 3 69014888 M15074008000 Roller seat 1
4 69003517 M1538013000 Chain roller 780708K1 2

QO




v@ 5 69000070 |GB/T894. 1-D40 Snap spring 40 2

| 6 N/A A15784-04000 Chain ass’y LH1223 2

10 7 69137567  |GB/T91-3. 2430 Cotter pin 3.2X30 2

13 11 ,//‘ 8 69137588  |M1538001001 Nut MI4X 1.5 4

ii 19 | ‘ 9 69000316  |GB/T6171-M14%1. 5-8] Nut MI4X1.5 4

ﬁ " | _ 10 69137590  |M15043008001 ggiég;"é’%seal 1

‘ 24 11 69135707  |MJ30384-03006 Snap spring d70X 80X 3 1

14 15 17 ! 12 69135709 |MJ30384-03008 Axis seal 70X80X6 1

@\18 | 13 69137570 |M15043008002 Plug ZG1/4” 1

@\ | 76 14 69008637  |GB/T77-M8%8-12. 9] Hexagon bolt M8X8 1 7

& 19 15 69135454 |A30480-06014 Nylon pad &6X%3 1

| L~ 26 27 16 69047957  |TLC-15T09 Cylinder cap 1

N " | ‘ ‘ 17 69137581  |M15043008003 Bush bearing 70X 75X 30 1

vﬁ\zo 2 | 2 18 69137589 |M15043008004 iggi fgi% 1

21 | 19 69022538 |GB/T3452. 1-90%3. 55 O-ring 90X3.55 1

; \28 20 N/A Max153J03-2004 Piston rod 1

//| \29 21 69032087  |GB/T5786-M10%1. 25%20-8. 8] Bolt MLOX 1. 25X 20 2

_ 22 69000053  |GB/T93-10 Washer 10 g

l/// 23 69112801  |M15074000001-Black Hold hoop 1

24 69137585  |M15043008005 Bearing ring DSOX 25X 3 1

Bl55/FIG. 55 B FHMEL (=24 E B) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA15/18-]Z Y Ykls KRS 2 HE %
I;Oeim 1D. Part No. Description Q ty Remark

25 N/A Max153J03-100 Cylinder body 1

26 69136236  |TLC-15T12 Safety valve 1

27 69072588  |TLC-15T13 Spring 1

28 69000137  |GB/T5786-M12%1. 25%25-8. 8] Bolt MI2X1.25%25 1

29 69000054  |GB/T93-12 Washer 12 1




26 97
DAV
221 23 L) @,
o T
| ﬁ 28
T BTy
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&|55/FIG. 55 BT 4T (=444 A H) /FRONT LIFT CYLINDER (FULL FREE 3—-STAGE MAST)
FBA15/18-]JZ BEF AR
FRONT LIFT CYLINDER OPTION TABLE
B g o o €D

ELift|  PHE BiRF AT il Y &
ing ID Lift cylinder ID 57 Remark

Height . . Chain

3600 69048420 M15074009000-3. 6M 69116415 %145070804:
A15784- s
4000 69049734 M15074009000—-4. OM 69116416 04000— bt

4350 69012039 M15074009000-4. 35M 69116417 %145070804:

4500 69002989 M15074009000—-4. 5M 69116418 [\()145070804:

A15784-

Fa 4800 69004873 M15074009000-4. 8M 69116419 04000-




A15784~

5000 69002991 M15074009000-5. OM 69116421 04000—
'/ /‘ 5500 69002974 M15074009000-5. 5M 69116422 %145070804:
! ‘ 6000 69007950 M15074009000-6. OM 69116423 %145070804:
- F
H \
‘ 24
9
|
B Y
N
o CS 26 97
L
\ '
20 ‘ 2l 3l e,
R Y
\
| ﬁ 28
e T
' /
&]56/FIG. 56 JERF AL (=24 3 H) /REAR LIFT CYLINDER(FULL FREE 3-STAGE MAST)
FBA15/18-JZ 2= LR RE 2K HE RIE
I;cim 1D. Part No. Description Q ty Remark
A N/A M15074006000 Lift cylinder (right) 1
B N/A M15074007000 Lift cylinder (left) 1
1 69000137 GB/TH786-M12%1. 25%25-8. 8] Bolt M12X1.25X25 2
2 69000337 GB/T119. 2- @ 10%25 Pin 10X24 1
3 69000054 GB/T93-12 Washer 12 2
4 N/A Max153J02-100 Cylinder body (right) 1
5 69124131 GB1235-22%2. 4-G O-ring 22X2.4 1
6 69135383 A20480-05100 Safety valve 1




! ‘ 7 69011293 [M1538000005 Hoop 2

: | 8 69012173 [M3038000008 Rubber pad 2

9 69012172 [M1538000007 Hoop seat 2

10 69000250  [GB/T97.1-10 Washer 10 4

11 69000313 [GB/T6171-M10%1. 25-8] Nut M10X 1. 25 4

12 69000213 [GB/T5786-M12#1. 25%30-8. 8] Bolt MI2X1.25X30 2

13 69000314 [GB/T6171-M12#1. 25-8] Nut M12X1. 25 2

14 69137593 |GB/T895. 1-24 Snap spring d=24 4

15 69137579 [M1538009001 Sleeve 2

16 69137583  [M1538009002 Packing 45X 35X6 2

17 69135416 |A30480-05007 ?Zg;‘g;gis | 2

18 69137587  [M1538009003 gzgigi‘fglgg ring 2

19 69137580  [M1538009004 Piston 2

20 69137584  [M15074006001 Sleeve 2

21 N/A Max153701-1 Piston rod 2

22 69045601  |TLC-15T06 Bushing 2

23 69023163  |GB/T1235-55%3. 1 0-ring 55X3. 1 2

Bl56/FIG. 56 JE I ME (=24 HH) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA15/18-]Z Y Ykls KRS 2 HE %
I;cim 1D. Part No. Description Q ty Remark

24 69131593  [SP-1 35 ggs;?)ge;;éng 2

25 69135454  |A30480-06014 Nylon pad &6X%3 2

26 69136178  |GB77-85 Bolt M8X8 2

27 69137578 [M1538009005 Cylinder cap 2

28 69137594  [M15074006002 Packing 35X 45X 7 2

29 69135550  [M20043005006 B‘gif:;r)(";’fl Seal 2

30 69000056  |GB/T93-16 Washer 16 2

31 69000184  [GB/T5786-M16%1. 5435 Bolt MI6X1.5X35 2

32 69000070 |GB/T894. 1- 40 Snap spring 40 2




33 69003517 M1538013000 Chain roller 780708K1 2
34 N/A A15784-01000 Chain ass’y LH1223 2
35 69137567 GB/T91-3. 2%30 Cotter pin 3.2X30 4
36 69137588 M1538001001 Nut MI14X1.5 4
37 69000316 GB/T6171-M14%1.5-8] Nut M14X1.5 4
38 N/A Max153]J01-100 Cylinder body (left) 1
&]56/FIG. 56 JERF AL (=24 3 H) /REAR LIFT CYLINDER(FULL FREE 3-STAGE MAST)
FBA15/18-JZ RAmELERE
LIFT CYLINDER OPTION TABLE

I I el i i
i.ng . Lift cylinder L.H. D Lift Remark

Height . cylinde
3600 69048418 M15074007000-3. 6M 69104787 74006000
4000 69048416 M15074007000-4. OM 69103504 74006000
4350 69012038 M15074007000—4. 35M 69102891 4006000—
4500 69006381 M15074007000-4. 5M 69102427 74006000
4800 69004872 M15074007000-4. 8M 69102423 74006000
5000 69007649 M15074007000-5. OM 69102436 74006000
5500 69002878 M15074007000-5. 5M 69102419 74006000
6000 69007651 M15074007000-6. OM 69102437 74006000
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El56/F1G. 56

JERRFF ML (Z2%4 5 H) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA15/18-JZ

9

|

|

|

|

| 2

| B

2 2

i 25 T ‘
00

8
7
4

‘AR EE
LIFT CYLINDER OPTION TABLE

B’ e
prLipc|  PHE B BRI B

ing ID Chain Ass’y Remark
Height .

3600 69116407 A15784-01000-3. 6

4000 69116408 A15784-01000-4. 0

4350 69116409 A15784-01000-4. 35

4500 69116410 A15784-01000-4. 5

4800 69116411 A15784-01000-4. 8

5000 69116412 A15784-01000-5. 0

5500 69116413 A15784-01000-5. 5

6000 69116414 A15784-01000-6. 0




El57/FIG. 57

FEFFHAL (BEARY) /LIFT CYLINDER

(NORMAL MAST)

FBA20/25/30/35-]JZ

o

s vrls (1% 27 HE #iE
I;:.m ID. Part No. Description Q ty Remark
A N/A A20480-05000 Lift cylinder (right) 1 FBA20/25-]Z

- N/A A30480-06000 Lift cylinder (right) 1 FBA30-JZ

= N/A A35484-04000 Lift cylinder (right) 1 FBA35-JZ

B N/A A20480-06000 Lift cylinder (left) 1 FBA20/25-]Z
= N/A A30480-07000 Lift cylinder (left) 1 FBA30-JZ

- N/A A35480-05000 Lift cylinder (left) 1 FBA35-JZ

1 69000137 GB/T5786-M12%1. 25%25-8. 8] Bolt MI2X1.25X25 2

2 69000337 GB/T119. 2-® 10%25 Cylindrical pin 10X25 2

3 69000054 GB/T93-12 Washer 12 2

4 N/A Max202J01A-100 Cylinder body 2 FBA20/25-]7
= N/A Max302J01A-100 Cylinder body 2 FBA30-JZ

- N/A Max352J01A-100 Cylinder body 2 FBA35-JZ

5 69124131 GB1235-22%2. 4-G 0-ring 22X2.4 1 FBA20/25/30-JZ
- 69124132 GB1235-30%3. 5-G O-ring 30X3.5 1 FBA35-JZ




IR S TE - g"'““*l_' ' 6 69135383  [A20480-05100 Safety valve 1 |FBA20/25-J7
P 3! 1
LS T ey i::-ﬁﬁ 13 - 69135455  |A30480-06100 Safety valve 1 |FBA30-JZ
: H%-_-“"E? i E =79 —h - 69135512  |A35480-04100 Safety valve 1 |FBA35-JZ
i i - | L L : 7 69006791  |M3038000007 Hoop 2 |FBA20/25/30-]Z
L ! I E”‘ 4 - 69009408  |M3538000001 Hoop 2 |FBA35-JZ
! R i ) d § 9 k 8 69012173 |M3038000008 Rubber pad 2 |FBA20/25/30-)Z
J ~ -_-'# _ | - 69012173 |M3038000008 Rubber pad 2 |FBA35-JZ
1 . Hﬁ? : r T p %__%; 9 69012171 |M3038009000 Hoop seat 2 |FBA20/25/30-)Z
__ __ o5 5:%;3 - 69012170 |M3538000002 Hoop seat 2 |FBA35-JZ
- - 10 69000250  |GB/T97.1-10 Washer 10 4
11 69000313 |GB/T6171-M10%1. 25-8] Nut M10X1. 25 4
Bl57/FI1G. 57 AEFFfr (FEAAY) /LIFT CYLINDER (NORMAL MAST)
FBA20/25/30/35-]Z s ks R 2 ¥E &
I;:.m ID. Part No. Description Q ty Remark
12 69000139 |GB/T5786-M12*1. 25%40-8. 8] Bolt MI2X1.25%45 2
13 69000314  |GB/T6171-M12%1. 25-8] Nut MIZX 1. 25 2
14 69130898  |GB/895. 1-30 Snap spring 30 4 |FBA20/25/30-]Z
——— - - 69133213 |M452J01-5 Snap spring 35 4 |FBA35-JZ
15 69136215  |TLC-30T03A Sleeve 2 |FBA20/25/30-]Z
- D5A000-15E01-5 Sleeve 2 |FBA35-JZ
16 69135377  |A20480-05008 Packing 50X 40X 6 2 |FBA20/25-J7Z
! - 69135450  |A30480-06010 Packing 56X 45X 7 2 |FBA30-JZ
= 69135507  |A35480-04011 Packing 63X53X6 2 |FBA35-JZ
17 69135376  |A20480-05007 S;;g ;‘gigi X 2 |FBA20/25-]7
| - 69135449  |A30480-06009 f;gg ;‘ggi s 2 |FBA30-JZ
- 1520041 S;;g ;‘gé;i s 2 |FBA35-Z
18 69136174  |Max202J01A-002 Bearing ring D50X8X2.5 2 |FBA20/25-J7
| - 69020038  |Max302J01A-002 Bearing ring D56X8X2.5 2 |FBA30-JZ
i = 69135505  |A35480-04009 Bearing ring D63X20X2.5 2 |FBA35-JZ




LJ | é"“ﬂr i'“iﬁl | — 15 1] 12 19 69135374  |A20480-05005 Piston 2 |FBA20/25-J7
=] — i
: _ i 3% ~7) I ~H - 69135445  |A30480-06005 Piston 2 |FBA30-JZ
T
2 i = ! ! - - 69135504  |A35480-04008 Piston 2 |FBA35-JZ
. | ] o
i ! - 1 20 69135384  |A20480-05200 Spool 2
| e - 4 5 9 ft 21 69136811  |TLC-20T11 Sleeve ®40X50 % |FBA20/25-]7
l T L - 69136812  |TLC-30T18 Sleeve ®45X50 %% |FBA30-JZ
7 :-?%“3 : r T__ T - - 69135503  |A35480-04007 Sleeve ®50X50 1% |FBA35-JZ
__ :1_ 65 - 33 22 N/A Max202J01-1 Piston Rod 2 |FBA20/25-JZ
__ _ _%-1 - N/A Max302J01-1 Piston Rod 2 FBA30-JZ
- N/A Max352J01-1 Piston Rod 2 |FBA35-JZ
Bl57/FI1G. 57 AEFFfr (FEAAY) /LIFT CYLINDER (NORMAL MAST)
FBA20/25/30/35-JZ 2= ks RE B HE &I
I;:.m ID. Part No. Description Q ty Remark
23 69135373 |A20480-05004 Bushing 2 |FBA20/25-JZ
- 69135444  |A30480-06004 Bushing 2 |FBA30-JZ
- 69135500  |A35480-04004 Bushing 2 |FBA35-JZ
[ o 24 69023164  |GB/T1235-60%3. 1 O-ring 60X3. 1 2 |FBA20/25-)7
L - 69009541  |LS9541 0-ring 68X3.1 2 |FBA30-JZ
| - 69018828  |GB/T1235-75%3. | O-ring 75X3. 1 2 |FBA35-JZ
25 69135380  |A20480-05011 Zgjﬁi ggmng 2 |FBA20/25-JZ
- - 69135453 |A30480-06013 E;‘S;::)Bi Sg‘m“g 2 |FBA30-JZ
| - 69021244  |LS21244 ggj;gi i‘gmng 2 |FBA35-JZ
! 26 69135454  |A30480-06014 Nylon pad ®6X3 2
| — 27 69135188  |GB/T 77-2000-M8*8 Bolt M8X8 2 |FBA20/25/30-JZ
%“-1# - 69094109  |GB/T73-1985 Bolt M8X6 2 |FBA35-Z
! Hﬂ;q 28 69135372 |A20480-05003 Cylinder cap 2 |FBA20/25-J7
1k - 69135443 |A30480-06003 Cylinder cap 2 |FBA30-JZ
I “?é 0 - 69135481  |A35480-04001 Cylinder cap 2 |FBA35-JZ
i:_'_’_':_]li 1|5| | 29 69135378 |A20480-05009 Packing 40X 50X 7 2 |FBA20/25-J7




' a— i ” [ 1 ‘ - - 69135451  |A30480-06011 Packing 45X55%7 2 |FBA30-JZ
= 1 o
! ] g L 0 - 69135508  |A35480-04012 Packing 50X 60X 7 2 |FBA35-JZ
L _ ]! — H_‘ E; I8 30 69135379 |A20480-05010 ngxtg;‘;(o;f /fgal 2 |FBA20/25-JZ
: o — g 9 - 69135452 |A30480-06012 Zg;tg;‘;;’; /‘fg“l 2 |FBA30-JZ
_’l — 3 r L - 69135509  [A35480-04013 gg;tg;‘;f;f /fgal seal 2 |FBA35-JZ
= — ; 1 3 31 69000056 |GB/T93-16 Washer 16 2
- - - 55;3 32 69020214  |GB/T5786-M16%1. 5%40-8. 8] Bolt M16X40 2
-- -- 33 69000070 |GB/T894. 1- 40 Snap ring 40 2
34 69002365  |M3038011000 Chain roller 780708H 2 |FBA20/25/30-]Z
Bl57/FI1G. 57 AEFFfr (FEAAY) /LIFT CYLINDER (NORMAL MAST)
FBA20/25/30/35-JZ 2= ks RS B HE #E
I;:.m ID. Part No. Description Q ty Remark
- 69007748 |M3538006000 Chain roller AG0309 2 |FBA35-JZ
35 N/A A25780-01000 Chain LH1234 2 |FBA20/25-)Z
L o - N/A A30780-01000 Chain LH1623 2 |FBA30-JZ
B - N/A M3538001000 Chain LH1634 2 |FBA35-JZ
36 69017915  |GB/T91-3. 2%40 Cotter pin 3.2X40 4
! 37 69107732 |M3038001001 Nut MI8X1.5 4 |FBA20/25/30-]Z
- 69012580  |M3538001001 Nut M22X1.5 4 |FBA35-JZ
38 69000004  |GB/T6171-M18%1. 5-8] Nut MI8X1.5 4 |FBA20/25/30-]Z
- 69136816  |GB/T6171-2000-M22%1. 5 Nut M22X1.5 4 |FBA35-]Z

&
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El57/FIG. 57 FEFFh 4L (GEAAY) /LIFT CYLINDER (NORMAL MAST)
FBA20/25/30/35-]JZ 2-3. SRR A A (E A R)
LIFT CYLINDER OPTION TABLE (NOMAL MAST)
BAR " *
[ adadid 2-2. StZ A e - Renark
Liftin . Lift cylinder L.H. .
g
3000 69103221 A20480-06000-3. OM 69039626
—— — - = 3300 69103222 A20480-06000-3. 3M 69039627
B 3500 69103223 A20480-06000-3. 5M 69039628
3700 69103275 A20480-06000-3. 7™ 69042275
|
| 4000 69103224 A20480-06000—-4. OM 69039629
: 4500 69103226 A20480-06000-4. 5M 69039631
5000 69103227 A20480-06000-5. OM 69039632
5500 69103228 A20480-06000-5. 5M 69039633
| 6000 69103230 A20480-06000-6. OM 69039634
|
T 1
S |
|
= | | % T Al
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&57/FIG. 57 FEFFh T (AR /LIFT CYLINDER (NORMAL MAST)
FBA20/25/30/35-JZ 2-3. 5tBFHMELE 4 GEAR)
LIFT CYLINDER OPTION TABLE (NOMAL MAST)
B "
i3 kil 2-2. StEEK B R Py Remark
Liftin D Chain Ass’y
o )
3000 69116551 A25780-01000-3. 0
—— — - = 3300 69116552 A25780-01000-3. 3
3500 69116553 A25780-01000-3. 5
3700 69116554 A25780-01000-3. 7
4000 69116555 A25780-01000-4. 0
4500 69116556 A25780-01000-4. 5
5000 69116557 A25780-01000-5. 0
5500 69116558 A25780-01000-5. 5

6000 69116559 A25780-01000-6. 0




El57/FIG. 57

FEFFh T (AR /LIFT CYLINDER (NORMAL MAST)

FBA20/25/30/35-JZ

2-3. StFHlRIL A (EAR)
LIFT CYLINDER OPTION TABLE(NOMAL MAST)

B " "
[ adad 3. Ot FHHAE ada - Remark
Liftin . Lift cylinder L.H. .
g
3000 69103020 A30480-07000-3. OM 69034154
3300 69103219 A30480-07000-3. 3M 69039268
3500 69103212 A30480-07000-3. 5M 69036347
3700 69103272 A30480-07000-3. 7TM 69042272
4000 69103214 A30480-07000-4. OM 69036348
: 4500 69103215 A30480-07000-4. 5M 69036350
5000 69103216 A30480-07000-5. OM 69036351
5500 69103218 A30480-07000-5. 5M 69036353
6000 69103217 A30480-07000-6. OM 69036352




El57/FIG. 57

FEFFh T (AR /LIFT CYLINDER (NORMAL MAST)

FBA20/25/30/35-JZ

2-3. St FHlRIL A (EAR)
LIFT CYLINDER OPTION TABLE(NOMAL MAST)

=

Y

’ItwE "
B kel 3. OtEE & B AR Py Remark
Liftin D Chain Ass’y
o .
3000 69116775 A30780-01000-3. 0
3300 69116794 A30780-01000-3. 3
3500 69116776 A30780-01000-3. 5
3700 69116777 A30780-01000-3. 7
4000 69116778 A30780-01000-4. 0
4500 69116779 A30780-01000-4. 5
5000 69116780 A30780-01000-5. 0
5500 69116781 A30780-01000-5. 5
6000 69116782 A30780-01000-6. 0




‘ 3 i T T
o . I -
— —
—— __ b5 ]
]
&57/FIG. 57 RO AT (3E4#) /LTFT CYLINDER (NORMAL MAST)
FBAZ0/25/30/35- ] 2. 0-3. StigFHR AT A (A )
LIFT CYLINDER OPTION TABLE (NOMAL MAST)
=7 N N
: adadd 3. 5t xs - Remark
Liftin . Lift cylinder L.H. .
g
3000 69103316 A35480-05000-3. OM 69043041
= - 3300 69103318 A35480-05000-3. 3M 69043042
3500 69103319 A35480-05000-3. 5M 69043043
3700 69103323 A35480-05000-3. ™™ 69043045
4000 69103326 A35480-05000—4. OM 69043046
|
| 4500 69103328 A35480-05000-4. 5M 69043047
5000 69103331 A35480-05000-5. OM 69043050
5500 69103332 A35480-05000-5. 5M 69043051
6000 69103333 A35480-05000-6. OM 69043052

—A=] T




El57/FIG. 57

RO AT (3E4#) /LTFT CYLINDER (NORMAL MAST)

FBA20/25/30/35-JZ

2. 0-3. StAnFHim ik A 4 (FAcH)
LIFT CYLINDER OPTION TABLE (NOMAL MAST)

’BAR "
& VRS 3. StEE& ML . Remark
Liftin D Chain Ass’y
o .
3000 69110393 M3538001000-3. 0
3300 69110395 M3538001000-3. 3
3500 69110401 M3538001000-3. 5
3700 69110403 M3538001000-3. 7
4000 69110404 M3538001000-4. 0
|
| 4500 69110406 M3538001000-4. 5
5000 69110408 M3538001000-5. 0
5500 69110409 M3538001000-5. 5
6000 69110410 M3538001000-6. 0




— |

E|58/FIG. 58

BRI (CHEH B)

FBA20/25/30/35-JZ

/FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

s wEl-s KRS 2R HE &I
I;oe.m ID. Part No. Description Q ty Remark
A N/A MJ20382-03000 Middle cylinder 1 |FBA20/25-]7

- N/A MJ30382-03000 Middle cylinder 1 |FBA30-JZ

- N/A MJ35382-03000 Middle cylinder 1 |FBA35-JZ

1 69000175  |GB/T5782-M16%75-8. 8] Bolt M16X75 1

2 69000056  |GB/T93-16 Washer 16 1

3 69106552  |M30074000003-Black Chain hoop 1 |FBA20/25/30-77
- 69106434 |M35043000003-Black Chain hoop 1 |FBA35-JZ

4 69087535  |MJ30384-00002 Roller seat 1 |FBA20/25/30-J7
- 69106432 |MJ35382-00001-Black Roller seat 1 |FBA35-JZ

5 69018464  |M30074008000 Chain roller 780708H 2 |FBA20/25/30-]7
- 69007748 |M3538006000 Chain roller AG0309 2 |FBA35-JZ

6 69000070 |GB/T894. 1- D40 Snap spring 40 2

7 N/A A25782-01000 Chain ass’y LH1234 2 |FBA20/25-J7Z

- N/A A30782-01000 Chain ass’y LH1623 2 |FBA30-JZ

- N/A A35782-01000 Chain ass’y LH1634 2 |FBA35-JZ

8 69017915  |GB/T91-3. 240 Cotter pin 3.2X40 4

9 69107732 |M3038001001 Nut MI8X1.5 4 |FBA20/25/30-]Z
- 69012580  |M3538001001 Nut M22X1.5 4 |FBA35-JZ

10 69000004  |GB/T6171-M18%1. 5-8] Nut MI8X1.5 4 |FBA20/25/30-]Z
- 69136816  |GB/T6171-2000-M22%1. 5 Nut M22X1.5 4 |FBA35-JZ

11 69135666  |MJ20384-03010 ggsxt‘;i‘;f; /f‘fal 1 |FBA20/25-]7

- 69135711  |MJ30384-03010 [7)88;25&05 /fi’al 1 |FBA30-JZ

= 69135739 |MJ35382-03009 gg;tgg‘;f; /f‘fal 1 |FBA35-JZ

12 69135662  |MJ20384-03006 Snap spring d70X & 60X 3 1 |FBA20/25-Z




- 69135707  |MJ30384-03006 Snap spring d8OX ¢ 70X 3 1 |FBA30-JZ
Kl58/F1G. 58 BRI (— 248 &) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA20/25/30/35-JZ s wEl-s KRS AR HE &/
I;oe.m ID. Part No. Description Q ty Remark
- 69135708 |MJ30384-03007 Snap spring d85X & 75X 3 1 |FBA35-JZ
13 69135664  |MJ20384-03008 Packing 60X70X6 1 |FBA20/25-Z
- 69135709 |MJ30384-03008 Packing 70X80X6 1 |FBA30-JZ
- 69135737 |MJ35382-03007 Packing 75X 856 1 |FBA35-JZ
14 69135140  |GB1235-80%3. 1 0-ring 80X3. 1 1 |FBA20/25-]Z
- 69136506  |GB1235-76-90%3. 1 O-ring 90X3. 1 1 |FBA30-JZ
- 69136817  |GB1235-76-100%3. 1 0-ring 100X3. 1 1 |FBA35-JZ
- & 15 69094106 |GB/T80-M6%5 Plug M6 X5 1
i ) 7? 16 69040793  |JB982-6 Pad 6 1
i E.._}HH 76 17 69135659  [MJ20384-03003 Cylinder cap 1 |FBA20/25-17
B, 1y
! A - 69135704  |MJ30384-03003 Cylinder cap 1 |FBA30-JZ
i E(E} %:“ ;E - 69135733 |MJ35382-03003 Cylinder cap 1 |FBA35-JZ
i . TE 18 69135667  |MJ20384-03011 ggjégi i‘gmng 1 |FBA20/25-]Z
—10 - 69135712 |MJ30384-03011 Egif;gi Eg‘m“g 1 |FBA30-JZ
- ' - 69131594  |SF-1 75 5‘15‘5;;8‘; i‘gmng 1 |FBA35-JZ
-7 . 19 69135663  |MJ20384-03007 Snap spring d75X ®65X3 1 |FBA20/25-7
g | - 69135708  |MJ30384-03007 Snap spring d85X ®75X 3 1 |FBA30-JZ
Hg - 69135736 |MJ35382-03006 Snap spring d95X ®80X 3 1 |FBA35-JZ
> _ 10 3 20 69136718  [GB1235-76-75X*3. 1 0-ring 75X3. 1 1 |FBA20/25-12
1 i - 69023228 |LS23228 O-ring 85X3. 1 1 |FBA30-JZ
T | = 69016275  |GB/T1235-95%3. 1 0-ring 95X3. 1 1 |FBA35-JZ
{:i}_'“"“ -7 | T3k 21 N/A MJ202J05B-200 Piston Rod 1 |FBA20/25-Z
T -~ i T35 - N/A MJ302J05B-200 Piston Rod 1 |FBA3O-JZ
| - N/A MJ352705B-200 Piston Rod 1 |FBA35-JZ
22 69136183  |MAX202J05B-003 Bearing ring D75X 20X 2.5 2 |FBA20/25-J7




&|58/FIG. 58

B AT (=44 H #) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

FBA20/25/30/35-JZ

."‘ —i:l—l

1

—~

-0

s wEl-s RS B HE &I
I;oe.m ID. Part No. Description Q ty Remark
- 69135706 [MJ30384-03005 Bearing ring D85X20X2. 5 2 |FBA30-JZ
- 69135735  [MJ35382-03005 Bearing ring D95X20X2. 5 2 |FBA3S-JZ
23 69032087  [GB/T5786-MLO1. 25%20-8. 8] Bolt MIOX1.25X20 2
24 69000053 |GB/T93-10 Washer 10 2
25 69112410  [MJ20384-00001-Black Hold hoop 1 |FBA20/25-72
- 69106554  [MJ30384-00001-Black Hold hoop 1 |FBAs0-Jz
- 69106433  [MJ35382-00002-Black Hold hoop 1 |rBA3s-3z
26 69135669  [MJ20384-03013 Snap spring d40 1
27 69136194  [TLCO15-SV100 One way valve 1
7 28 69135668  [MJ20384-03012 Orifice circlip d22 1
77 29 69135660  [MJ20384-03004 Piston FBA20/25-]Z
128 - 69135705  [MJ30384-03004 Piston FBA30-JZ
D - 69135731 [MJ35382-03004 Piston FBA35-]Z
40 30 69135665  [MJ20384-03009 Packing 75X 65X6 2 |FBA20/25-Z
- 69135710 [MJ30384-03009 Packing 85X75X6 2 |FBA30-JZ
- 69135738 [MJ35382-03008 Packing 95X80X9 2 |FBA3S-)z
31 N/A MJ202J05B-100 Cylinder body 1 |FBA20/25-72
- N/A MJ302J05B-100 Cylinder body 1 |FBAso-Jz
11 - N/A MJ352J05B-100 Cylinder body 1 |rBA3s-Jz
32 69124144 |GB/T3452. 1-19%2. 65-G O-ring 19X2.65 1
i 69136236  |TLC-15T12 Safety valve 1 |FBA20/25/30-)2
T34 - N/A CKMO9-SH20-8 Safety valve 1 |FBA3s-1z
1t 34 69000137  [GB/T5786-ML2%1. 25%25-8. 8] Bolt MI2X1.25%25 2
35 69000054  |GB/T93-12 Washer 12 2

K|58/FIG. 58

BT 4T (=444 H H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
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2-3. SETRTHELE R A (2R e H i)
OPTIONAL PARTS 2-3.5 TON FORNT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

’I | " 3t
mLife| TS 2-2. StRTRFH T kil FHl &t
ing D Lift cylinder D Lift Remark
Height ) ) cylinde
3000 69084011 MJ20382-03000-3. OM 69083920 82-03000;
3300 69084012 MJ20382-03000-3. 3M 69083921 82-03000,
3500 69084013 MJ20382-03000-3. 5M 69083922 82-03000;
3700 69084014 MJ20382-03000-3. 7M 69083923 82-03000,
4000 69084015 MJ20382-03000-4. OM 69083924 82-03000;
4500 69084016 MJ20382-03000-4. 5M 69083925 82-03000,
5000 69084017 MJ20382-03000-5. OM 69083926 82-03000;
5500 69084018 MJ20382-03000-5. 5M 69083927 82-03000,
6000 69084019 MJ20382-03000-6. OM 69083928 82-03000;

K|58/FIG. 58

B (C %48 &)

/FRONT LIFT CYLINDER(FULL FREE 2-STAGE MAST)

FBA20/25/30/35-]JZ

2-3. SRR GRS (CHEH W)
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OPTIONAL PARTS 2-3.5 TON FORNT LIFT CYLINDER (FULL FREE 2-STAGE MAST)

't wE |
gLirc|  PHE 3. SR Fe
ing D Lift cylinder Remark
Height )
3000 69083950 MJ35382-03000-3. OM
3300 69083951 MJ35382-03000-3. 3M
3500 69083952 MJ35382-03000-3. 5M
3700 69083953 MJ35382-03000-3. 7M
4000 69083954 MJ35382-03000-4. OM
4500 69083955 MJ35382-03000-4. 5M
5000 69083956 MJ35382-03000-5. OM
5500 69083957 MJ35382-03000-5. 5M
6000 69083958 MJ35382-03000-6. OM

K|58/FIG. 58

B (C %48 &)

/FRONT LIFT CYLINDER(FULL FREE 2-STAGE MAST)

FBA20/25/30/35-]JZ

2-3. StEEF B RUE R (2o i)

OPTIONAL PARTS 2-3.5 TON Chain Ass’y (FULL FREE 2-STAGE MAST)




't N N 3tiE%
mLicc|  PHS 2-2. 5L R il BR S
ing D Chain Ass’y D Chain Remark
Height i . Ass’y
3000 69116514 A25782-01000-3. 0 69116755 82-01000
3300 69116515 A25782-01000-3. 3 69116756 82-01000
3500 69116516 A25782-01000-3. 5 69116757 82-01000
3700 69116517 A25782-01000-3. 7 69116758 82-01000
4000 69116518 A25782-01000~4. 0 69116759 82-01000
i ) 4500 69116519 A25782-01000~4. 5 69116760 82-01000
i %., 5000 69116530 A25782-01000-5. 0 69116761 82-01000
1 T— "l:.,l
| = L0 5500 69116531 A25782-01000-5. 5 69116762 82-01000
| =17
i %mﬁ _ qé 6000 69116520 A25782-01000-6. 0 69116763 82-01000
H r(.=-:lﬂ. T LI
| Ezgﬁ-"'-\-__ . r\q
i iy,
' T30
b T
| —70 / e
ﬁ 8
. 1':' H "---..31
Jﬂ: [,
1
1 | .
g:"_i'}"“--__\___r;lz ! _--\'3'*‘
— £ | e
T~ | 35
&|58/FIG. 58 B RS (=24 8 H) /FRONT LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA20/25/30/35-]Z \ _
/25/30/35-T 2-3. 5tEER B EGERE (CH 4 HH)
OPTIONAL PARTS 2-3.5 TON Chain Ass’y (FULL FREE 2-STAGE MAST)
BIE Jo
BLift kil 3. SteE & MK &4




ing D Chain Ass’y Remark
Height .
3000 69116652 A35782-01000-3.
3300 69116653 A35782-01000-3.
3500 69116654 A35782-01000-3.
3700 69116655 A35782-01000-3.
4000 69116656 A35782-010004.
i ) 4500 69116657 A35782-01000-4.
i 7? 5000 69116658 A35782-01000-5.
H T b Y
| iy} o _
(= 5500 69116659 A35782-01000-5.
| 77
i — ' 6000 69116660 A35782-01000-6.
—
| & 08
| Ezgﬁ-"'-\-__ . r\q
i L7
-t Bl
T
{‘i}”""'- 70 7
| — /) |
ﬁ 8
. 10
Jﬂ: [,
1
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- - !
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&|59/FIG. 59. JEAFMEL (=4 B H) /REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)
FBA20/25/30/35-JZ ia=2 ==t RE Py & £
I;Oem 1D. Part No. Description Q’ ty Remark
A N/A M20043005000 Lift cylinder (right) 1 |FBA20/25-]7
- N/A M30043006000 Lift cylinder (right) 1 FBA30-JZ




- N/A V35043005000 Lift cylinder (right) 1 |FBA35-JZ
B N/A M20043006000 Lift cylinder(left) 1 |FBA20/25-J7
T B - - | - N/A M30043005000 Lift cylinder (left) 1 [FBA30-JZ
| - N/A M35043006000 Lift cylinder(left) 1 |FBA35-JZ
! 1 69000137  |GB/T5786-M12+%1. 25%25-8. 8] Bolt MI12X1.25X25 2
— - - 73 | 2 69000337  |GB/T119. 2- D 10%25 Cylindrical pin 10X25 2
| Iy, I 3 69000054  |GB/T93-12 Washer 12 2
! ' '-'ﬁ:%-% 4 N/A Max202J03-100 Cylinder body 2 |FBA20/25-]7
iﬁh'_'” 19 | = N/A Max302J03-100 Cylinder body 2 [FBA30-JZ
T 18 I - N/A Max352J04-100 Cylinder body 2 |FBA35-17
o e AT
! T f.% . ;]6 5 69124131  |GB1235-22+%2. 4-G 0-ring 22X2.4 1
T E 1|5 I H,] 71 6 69135383 |A20480-05100 Safety valve 1 |FBA20/25-J7
—— ‘"'“khl J,»L - 69135455  |A30480-06100 Safety valve 1 |FBA30/35-JZ
! 7 69006791  |M3038000007 Hoop 2
- | 8 69012173 |M3038000008 Rubber 2
] | 9 69012171  |M3038009000 Packing 2
! 10 69000250  |GB/T97. 1-10 Washer 10 4
| | 11 69000313 |GB/T6171-M10*1. 25-8] Nut M10X1.25 4
- _— | 12 69000140  |GB/T5786-M12+%1. 25%45-8. 8] Bolt MI2X1.25X45 2
! ““:§| 13 69000314  |GB/T6171-M12+%1. 25-8] Nut M12X1.25 2
' - - - - 14 69135575  |M30043005010 Deflate plug M8 2
15 69094104  |JB982-77 Seal ring 8 2
16 69135577  |M30043005012 Spring 2 |FBA20/25/30-]Z
BI59/FIG. 59. JE I E (=4 B H) /REAR LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA20/25/30/35-JZ e Ykls RE Py BE £E
I;Oeim 1D. Part No. Description Q’ ty Remark
- 69135615  |M35043005013 Spring 2 |FBA35-]Z
17 69135572 |M30043005007 Sleeve 2 |FBA20/25/30-]Z
- 69135610  |M35043005008 Sleeve 2 |FBA35-]Z




18 69135571  |M30043005006 Stopper 2 |FBA20/25/30-]7
- 69135609  |M35043005007 Stopper 2 |FBA35-JZ
19 69136818  |GB895. 2-86 Snap ring 18 2 |FBA20/25/30-]7
- 69136819  |GB895. 2-86-20 Snap ring 20 2 |FBA35-JZ

| 20 69135548  |M20043005004 Piston 2 |FBA20/25-J7

| - 69135570  |M30043005005 Piston 2 |FBA30-JZ
- 69135608  |M35043005006 Piston 2 |FBA35-JZ

| 21 69017708  |GB/T819. 1-M5%6 Bolt M5X6 2

| 22 69135549 |M20043005005 Bearing ring D45X 20X 2.5 2 |FBA20/25-J7
- 69135573  |M30043005008 Bearing ring D50X 20X 2.5 2 |FBA30-JZ

| - 69135611  |M35043005009 Bearing ring D56X 20X 2.5 2 |FBA35-JZ

|
23 69136820  |TLC-15T18 Sleeve ®35X100 2 |FBA20/25-JZ
- 69136821  |TLC-20T12 Sleeve 40X 100 2 |FBA30-JZ

| 69135607  |M35043005005 Sleeve ®45X100 2 |FBA35-JZ

|
24 N/A Max202J04-1 Piston Rod (right) 1 FBA20/25-]7
- N/A Max302J04-1 Piston Rod (right) 1 FBA30-JZ

| - N/A Max352704-1 Piston Rod (right) 1 |FBA35-JZ
25 69135423 |A30480-05014 ggj;gi ggmng 2 |FBA20/25-JZ
- 69135380  |A20480-05011 Egiﬂi Sg‘m“g 2 |FBA30-JZ

! - 69135453 |A30480-06013 Zgj;gi ggmng 2 |FBA35-JZ

' 26 69135547  |M20043005003 Cylinder cap 2 |FBA20/25-J7
- 69135569  |M30043005003 Cylinder cap 2 |FBA30-JZ

B|59/FIG. 59. JE I E (=4 B H) /REAR LIFT CYLINDER (FULL FREE 2-STAGE MAST)
FBA20/25/30/35-JZ e Ykls RE Py BE £E
I;Oeim 1D. Part No. Description Q" ty Remark

= 69135605  |M35043005003 Cylinder cap 2 |FBA35-JZ
27 69136822  |GB/T3452. 1-2005-45 X 2. 65 O-ring 45X 2. 65 2 |FBA20/25-J7
= 69136823  |GB/T3452. 1-2005-50 X 2. 65 0-ring 50X 2. 65 2 |FBA30-JZ
- 69136824  |GB/T3452. 1-2005-56 X 2. 65 O-ring 56X 2. 65 2 |FBA35-JZ
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28 69135419 |A30480-05010 Packing 35X45X6 FBA20/25-]7
- 69135574  |M30043005009 Packing 40X50X6 FBA30-J7

- 69135613  |M35043005011 Packing 45X50X6 FBA35-J7
29 69135550  |M20043005006 g;;:;’ié’;’jlae‘l FBA20/25-]7
- 69135379  |A20480-05010 Z‘S;t;g;";’fl Seal FBA30-J7Z

- 69135452 |A30480-06012 Z;;tg?r;;’j . ge“l FBA35-J7

30 69000056  |GB/T93-16 Washer 16

31 69006551  |GB/T5783-M16%40-8. 8] Bolt M16X40

32 N/A Max202J03-1 Piston Rod (left) FBA20/25- 7
- N/A Max302J03-1 Piston Rod (left) FBA30-JZ

- N/A Max352J03-2 Piston Rod (left) FBA35-J7

El59/FIG. 59.

JERIHME (=4 B )

/REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)

FBA20/25/30/35-]Z

2-3. stIEFHRELE AR CHea )
LIFT CYLINDER OPTION TABLE(FULL FREE 2-STAGE MAST ZM)

I

BELift kil 2-2. 5t/ FHm L kAl

Helingght . Lift cylinder L.H. .
3000 69003314 M20043006000-3. OM 69102420
3300 69005079 M20043006000-3. 3M 69102424
3500 69006780 M20043006000-3. 5M 69102433




- - ! 3700 69009024 M20043006000-3. 7™ 69102451
|
4000 69049067 M20043006000—4. OM 69103583
X 4500 69049068 M20043006000—4. 5M 69103584
| -
A, 5000 69049070 M20043006000—-5. OM 69103585
i |
‘l__l
T -27 ! 5500 69049071 M20043006000-5. 5M 69103586
.y
| _'_""'“-n,{ 1 6000 69049072 M20043006000—6. OM 69103587
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E59/FIG. 59. JEAF-MEL (— %4 8 H) /REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)
FBA20/25/30/35-]Z 2-3. stRFHNELEHE (2428 H)
LIFT CYLINDER OPTION TABLE (FULL FREE 2-STAGE MAST ZM)
B g o o
BELift wES 3t I il
ing Lift cylinder L.H.
Height ID. ID.
3000 69102415 M30043005000-3. OM 69002818
3300 69102454 M30043005000-3. 3M 69009210
3500 69102954 M30043005000-3. 5M 69016085
. 1 - - - - - 3700 69103576 M30043005000-3. 7™ 69049035
R | _ M |




| = L - . |
T 4000 69103565 M30043005000—4. OM 69017621
X 4500 69103578 M30043005000—4. 5M 69049038
1 - -
e - |r E*a' — F&% -~ 5000 69103579 M30043005000-5. OM 69049039
| T |
‘l__l
| [:b,r -] ﬁ - E”I ! 5500 69103577 M30043005000-5. 5M 69049037
- - Ny
| 1 ! ) é_"'" ,{1 6000 69103580 M30043005000—6. OM 69049040
e T— T
I — 79 _ £ yAY
=4 o - '19 I
28 18
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E59/FIG. 59. JEAF-MEL (— %4 8 H) /REAR LIFT CYLINDER(FULL FREE 2-STAGE MAST)
FBA20/25/30/35-JZ 2-3. 5t FHALIE AR (2L a8 H)
LIFT CYLINDER OPTION TABLE (FULL FREE 2-STAGE MAST ZM)
B q o gD 3.5th5
ELift|  PHE 3. 5l AR ksl A &
ing D Lift cylinder L.H. D i Remark
Height ) ) Lift
3000 69102414 M35043006000-3. OM 69009080 %35500040370
3300 69102755 M35043006000-3. 3M 69010680 N2)355000403f)
3500 69103568 M35043006000-3. 5M 69024648 }%355000403?
- - - - - 1 3700 69104174 M35043006000-3. 7TM 69050433 4350430
B i | 05000~
- ! - M350430
? — 21 4000 69105388 M35043006000-4. OM 69105389 05000-




4500

69050436 M35043006000—4. 5M

69103599

M350430

1 05000—
1
M350430
A9 5000 69103602 M35043006000-5. OM 69050459 05000~
Fa ) " p;
= ; . M350430
- zfg 5500 69103601 M35043006000-5. 5M 69050451 05000~
y
| i1 6000 69103603 M35043006000-6. OM 69050470 %i;ﬁﬁi?
BT
[ 24
&
- T
I —7 - 1 !
| — | 15 16
< ! 4
— |
%“2 5 T-“' T
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&60/Fig. 60 B F 4L (=24 5 H) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z 5 ks RE B HE e e
ﬁifm 1D. Part No. Description Q ty Remark
A N/A MJ20384-03000 Middle cylinder 1 FBA20/25-]7
- N/A MJ30384-03000 Middle cylinder 1 FBA30/35-JZ
1 69000175 GB/T5782-M16%75-8. 8] Bolt M16X75 1
2 69000056 GB/T93-16 Washer 16 1
3 69106552 M30074000003-Black Chain hoop 1
4 69087535 MJ30384-00002 Roller seat 1 FBA20/25/30-JZ
— '11~ i | = 69086847 MJ35384-00001 Roller seat 1 FBA35-]Z
— | '.____\_ N
f%?“'“==“u_ 1? HJ i 5 69018464 M30074008000 Chain roller 780708H 2 FBA20/25/30-JZ




m"’”=~=.___:]§ % ! i ) - 69007748 |M3538006000 Chain roller AG0309 2 |FBA35-JZ
o $"'“=~--.14 ! ! fi’ 6 69000070 |GB/T894. 1-® 40 Snap spring 40 2
) I T : i 7 N/A A25784-06000 Chain ass’y LH1234 2 |FBA20/25-J7
s " fb}'“- | 53 - N/A A30784-06000 Chain ass’y LH1623 2 |FBA30-JZ
J T 18 | ) - N/A A35784-06000 Chain ass’y LH1634 2 |FBA35-JZ
el el , A
T 19 8 69017915  |GB/T91-3. 240 Cotter pin 3.2X40 4
N ) — ' 9 69107732 |M3038001001 Nut MI8X1.5 4 |FBA20/25/30-]Z
! ~20 — . - 69012580  |M3538001001 Nut M22X1.5 4 |FBA35-JZ
< — “=g | 10 69000004  |GB/T6171-M18*1. 5-8J Nut MI8X1.5 4 |FBA20/25/30-J7
T 10! 3 - 69136816  |GB/T6171-2000-M22%1. 5 Nut M22X 1.5 4 |FBA35-JZ
= . 11 69135666  [MJ20384-03010 ggs;?g;oé /f‘fal 1 |FBA20/25-77
L =1 | - 69135711  |MJ30384-03010 ?g;tgig’fé /ffal 1 |FBA30/35-]7
T | 12 69135662  |MJ20384-03006 Snap spring 1 |FBA20/25-]Z
P | ~ o
| ~77 - - 69135707 |MJ30384-03006 P spring 1 |FBA30/35-)7
— | — 480X DT0X3
T ~ | —15 13 69135664  |MJ20384-03008 Axis seal 60X70X6 1 |FBA20/25-]Z
=] - 69135709 |MJ30384-03008 Axis seal T0X80X6 1 |FBA30/35-JZ
14 69136718  |GB1235-76-75X#3. 1 O-ring 75X3. 1 1 |FBA20/25-]Z
Bl60/Fig. 60 B FHMEL (=24 E B) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z Y Ykls R 2 ¥E %
I;cim 1D. Part No. Description Q ty Remark
- 69023228  |LS23228 0-ring 85X3. 1 1 |FBA30/35-]Z
15 69094106 GB/T80-M6%5 Bolt M6X5 1 Shavil
16 69040793  |JB982-6 Pad 6 1
17 69040190  |TLC-20T08 Cylinder cap 1 |FBA20/25-Z
= N/A TLC-30T11 Cylinder cap 1 |FBA30/35-Z
18 69135667  |MJ20384-03011 ggiégii’;a““g 1 |FBA20/25-7
= 69135712 |MJ30384-03011 Egi‘;giigmng 1 |FBA30/35-]Z
[ I~ 19 69135663  |MJ20384-03007 i;;’; 2’251253 1 |FBA20/25-]7
! ! ) L = 69135708  |MJ30384-03007 222‘; Zf;érfg 1 |FBA30/35-]Z




- @mhf . | é i [ 26 20 69136718  |GB1235-76-75X%3. 1 0-ring 75X3. 1 1 [FBA20/25-J7
B o i 9‘-----_& o
x ==--.____‘1.? | — A - 69023228  |LS23228 0-ring 85X3.1 1 [FBA30/35-J7
' ' l ) 28 21 N/A MJ203J03B-200 Piston Rod 1 [FBA20/25-J7
1514 fb} - | 1 .
T -18 | . - N/A MJ303J03B-200 Piston Rod 1 [FBA30/35-J7
{:}.}-_'“"H--']? —30 22 69135661  |MJ20384-03005 Eziggg xi %I‘E 1 |FBA20/25-JZ
Cl'i}H — - - 69135706  |MJ30384-03005 DS5X 2052, 5 1 |FBA30/35-J7Z
T 70 _ -l 23 69032087  |GB/T5786-M10%1. 25%20-8. 8] Bolt MI0X1.25X% 20 2
c: - _“""6 | 24 69000053  |GB/T93-10 Washer 10 2
H ~— ~9 25 69112410  |MJ20384-00001-Black Hold hoop FBA20/25-]7
; - 69106554  |MJ30384-00001-Black Hold hoop FBA30-JZ
_-_""”'21 | - 69106433  |MJ35382-00002-Black Hold hoop FBA35-JZ
T : 26 69135669  |MJ20384-03013 Snap spring d40
{‘-_F}""--u__ . 22 i 27 69135384 A20480-05200 One way valve
T . i I X 28 69084487  |GB/T893. 1- 22 Orifice circlip d22
T - | 29 69135660  |MJ20384-03004 Piston 1 |FBAZ20/25-JZ
- 69135705  |MJ30384-03004 Piston 1 |FBA30/35-JZ
Bl60/Fig. 60 B FHMEL (=24 E B) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA20/25/30/35-JZ Y Ykls R 2 HE %
I;cim 1D. Part No. Description Remark
30 69135665  |MJ20384-03009 Packing 75X 65X 6 FBA20/25-]7
- 69135710 |MJ30384-03009 Packing 85X 75X6 FBA30/35-J7
31 N/A MJ203J03B-100 Cylinder body FBA20/25-]7
- N/A MJ303J03B-100 Cylinder body FBA30/35-]Z
32 69124144  |GB/T3452. 1-19%2. 65-G 0-ring 19X2.65
33 69072586  |TLC-20T14 Safety valve FBA20/25-]Z
= 69072587 TLC-30T27 Safety valve FBA30/35-JZ
34 69000137 |GB/T5786-M12%1. 25%25-8. 8] Bolt MI2X1.25X25
35 69000054  |GB/T93-12 Washer 12
26
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&E|60/Fig. 60 AR ML (=24 8 ) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z 2-3. StETRR T R
FRONT LIFT CYLINDER OPTION TABLE
B o - 3-
BLift rs 2-2. 5tETRRFHE AL fkald 3. 5t £
e -=._____1 ing D Lift cylinder m I Remark
Height ) ) fiL
T 7 3600 69084042 MJ20384-03000-3. 6M 69083119 }%J330°0308f'
Y3 4000 69084044 MJ20384-03000—4. OM 69083118 Ng;ooososf—
4350 69084045 MJ20384-03000~4. 35M 69083120 “%J330°0308f'
— | .
4 4500 69084046 MJ20384-03000~4. 5M 69083121 ”g33000308f
11 Al 4800 69084047 MJ20384-03000~4. 8M 69083122 “%J330°0308f'
. U — . .
17 : - 5000 69084048 MJ20384-03000-5. OM 69083123 Ngj33000308f
[ = | - ]
—13 I | 7? 5500 69084050 MJ20384-03000-5. 5M 69083125 %J330°0308f
' B T
] ‘ | 0 j j MJ 30384
14 . | E:}"'-n . 6000 69084051 MJ20384-03000-6. OM 69083126 03000
{7 %‘ | %\ A
) S
’ ‘ I 7
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El60/Fig. 60 B FF 4L (Z2% 4 5 H) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA20/25/30/35-JZ 2-3. St B RIEHE

Chain Ass’y OPTION TABLE

B’ e - St
pLire|  PHS 2-2. SLEEA R fekalid B Fe
ing ID Chain Ass’y ID Chain Remark
Height : : Ass’y
3600 69116633 A25784-06000-3. 6 69116819 84-06000
4000 69116634 A25784-06000-4. 0 69116820 84-06000
4350 69116635 A25784-06000-4. 35 69116821 B4-06000
4500 69116636 A25784-06000-4. 5 69116822 84-06000
i 1'@| 4800 69116637 A25784-06000-4. 8 69116823 84-06000
. U — -
i ? i - — 5000 69116638 A25784-06000-5. 0 69116824 84-06000
£ | -
- E: ! | i %__ - 5500 69116639 A25784-06000-5. 5 69116826 84-06000
1 Tm— r.:' i
14 | = £0 6000 69116640 A25784-06000-6. 0 69116827 84-06000
- | T
7 | e
: 1
| g =
I = S
- | T —-71q




El60/Fig. 60

B FF 4L (Z2% 4 5 H) /FRONT LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA20/25/30/35-]JZ

2-3. StEEK ERIE R
Chain Ass’y OPTION TABLE

!
!

|
f

EFE . 3.5tk
ELift ~ 3. StEL MR #BR i
ing ID Chain Ass’y Chain Remark
Height : Ass’y
3600 69116719 A35784-06000-3. 6
4000 69116721 A35784-06000-4. 0
4350 69116722 A35784-06000-4. 35
4500 69116724 A35784-06000-4. 5
4800 69116725 A35784-06000-4. 8
5000 69116726 A35784-06000-5. 0
5500 69116729 A35784-06000-5. 5
6000 69116731 A35784-06000-6. 0
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Kl61/Fig. 61

JERRFF ML (Z2%4 5 H) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA20/25/30/35-]JZ

s vrls (1% 27 HE #iE
I;:.m ID. Part No. Description Q ty Remark
A N/A A20484-02000 Lift cylinder (right) 1 FBA20/25-]Z
- N/A A30484-05000 Lift cylinder (right) 1 FBA30-JZ
. = N/A A35484-05000 Lift cylinder (right) 1 FBA35-JZ
! B N/A A20484-07000 Lift cylinder (left) 1 FBA20/25-]Z
= N/A A30484-06000 Lift cylinder (left) 1 FBA30-JZ
- N/A A35484-06000 Lift cylinder (left) 1 FBA35-JZ
: 1 69000137 GB/T5786-M12%1. 25%25-8. 8] Bolt MI2X1.25X25 2
2 69000337 GB/T119. 2-® 10%25 Pin 10X25 1
3 69000054 GB/T93-12 Washer 12 2
| 4 N/A Max203J02A-100 Cylinder body (right) 1 FBA20/25-]7
I = N/A Max303J02A-100 Cylinder body (right) 1 FBA30/35-JZ
5 69124131 GB1235-22%2. 4-G O-ring 22X2.4 1
6 69135383 A20480-05100 Safety valve 1 FBA20/25-]Z
! - 69135455 A30480-06100 Safety valve 1 FBA30/35-JZ




7 | P 1E| J: ___J_ 7 69006791  |M3038000007 Hoop 2
§ T
! EP :15 i f— 8 69012173 |M3038000008 Rubber pad 2
! | 9 69012171  |M3038009000 Hoop seat 2
A]-”““i I 10 69000250  |GB/T97. 1-10 Washer 10 4
! - 11 69000313  |GB/T6171-M10*1. 25-8] Nut MIOX1.25 4
; L,--- - ] ~ 12 69000140  |GB/T5786-M12%1. 25%45-8. 8] Bolt MI2X1.25X45 2
3 ? TH" § —k | 13 69000314  |GB/T6171-M12%1. 25-8] Nut MIZX1.25 2
Tt'“"’] o5 5:3, 14 69130898 |GB/T895. 1-30 Snap ring d30 4
! ] — ‘% 15 69136215  |TLC-30T03A Sleeve 2
' T T - - 16 69135377 |A20480-05008 Packing 50X 40X 6 2 |FBA20/25-]JZ
- 69135450  |A30480-06010 Packing 56X 45X 7 2 |FBA30/35-JZ
Bl61/Fig. 61 JEHREFHHET (=44 8 #1) /REAR LIFT CYLINDER(FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z s ks R 2 ¥E B
I;:.m ID. Part No. Description Q ty Remark
17 69136175  |Max202J01A-001 S;gg Xr gio <3 2 |FBA20/25-JZ
. - 69135449  |A30480-06009 i?;g Xr giB 3 2 |FBA30/35-]Z
! 18 69136174  |Max202J01A-002 gggrxlgi ;igg 2 |FBA20/25-J7
- 69020038  |1.S20038 g;g?giglgg 2 |FBA30/35-]Z
19 69135374  |A20480-05005 Piston 2 |FBA20/25-JZ
: - 69135445  |A30480-06005 Piston 2 |FBA30/35-JZ
20 69136216  |Max203J01-2 Sleeve 2 |FBA20/25-J7Z
- 69136825  |Max303J01-2 Sleeve 2 |FBA30/35-JZ
| 21 N/A Max203J01-1 Piston rod 2 |FBA20/25-JZ
' - N/A Max303J01-1 Piston rod 2 |FBA30/35-JZ
22 69135373 |A20480-05004 Sleeve 2 |FBA20/25-JZ
- 69135444  |A30480-06004 Sleeve 2 |FBA30/35-JZ
| 23 69023164  |GB/T1235-60%3. 1 0-ring 60X3.1 2 |FBA20/25-J7
7 - 69009541  |1.S9541 O-ring 68X3. 1 2 |FBA30/35-JZ
|:I 24 69135380  |A20480-05011 zgjﬁi ggaﬂng 2 |FBA20/25-JZ




LA“J_% ,‘ j It ! - 69135453 |A30480-06013 i;j;g‘i ggaring 2 |FBA30/35-JZ
=~/ 25 69135454  |A30480-06014 Nylon pad ®6X3 2
! - 26 69008637  |GB/T77-M8*8-12.9] Hexagon bolt M8X8 2
; L,--- - ] 27 69135372 |A20480-05003 Cylinder cap 2 |FBA20/25-J7
E ’: - 69135443 |A30480-06003 Cylinder cap 2 |FBA30/35-J7
i“ —] 28 69135378 |A20480-05009 Axis seal 40X50X7 2 |FBA20/25-]7
: ] - 69135451  |A30480-06011 Axis seal 45X55X7 2 |FBA30/35-)7
' T T -- 29 69135379  |A20480-05010 ngxtg;‘;(o;f /fgal 2 |FBA20/25-J7Z
- 69135452 |A30480-06012 Zg;tg’;‘;:’; /‘158“1 2 |FBA30/35-J7
30 69003602  |GB/T5785-M14%1. 5480-8. 8] Bolt MI4X1.5X80 2
Bl61/Fig. 61 JERRIHME (=244 E H) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z s ks R 2 ¥E B
I;:.m ID. Part No. Description Q ty Remark
31 69003602  |GB/T5785-M14%1. 5480-8. 8] Washer 14 2
L 32 69000316 |GB/T6171-M14%1.5-8] Nut 14X1.5 2
33 69009020  |M30074007000 Chain roller 780708H 2 |FBA20/25/30-JZ
- 69007748 |M3538006000 Chain roller A60309 2 |FBA35-Z
34 69000070  |GB/T894. 1- D40 Snap ring 40 2
35 N/A A25784-01000 Chain ass’y LH1234 2 |FBA20/25-JZ
o - N/A A30784-01000 Chain ass’y LH1623 2 |FBA30-JZ
i}agc - N/A A35784-01000 Chain ass’y LH1634 2 |FBA35-JZ
ﬁ"h 36 69017915  |GB/T91-3. 240 Cotter pin 3.2X40 4
@ -40) 37 69107732 |M3038001001 Nut MI8X1.5 4 |FBA20/25/30-JZ
=19 - 69012580  [M3538001001 Nut M22X1.5 4 |FBA35-]Z
—18 38 69000004  |GB/T6171-M18+*1.5-8] Nut MI8X1.5 4 |FBA20/25/30-J7
T
‘]é - 69136816  |GB/T6171-2000-M22%1. 5 Nut M22X1.5 4 |FBA35-JZ
1 1:'112 39 N/A Max203J01A-100 Cylinder body (left) 1 |FBA20/25-]Z
“'“-1.'.} [ - N/A Max303J01A-100 Cylinder body (left) 1 |FBA30/35-]Z
40 69135384 A20480-05200 One way valve 1




El61/Fig. 61 JEREFMEL (=44 A H) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z .
/25/30/35-] 2-3. 5t Fm ALk A E
LIFT CYLINDER OPTION TABLE
BAR " * 2-
BELift ks 2-2. St FHMELE ikl 2.5t/ £
-—= - ing ID Lift cylinder L.H. D FHimfir Remark
. -- | Height . . *H
|
B A 3600 69103277 A20484-07000-3. 6M 69042773 84-02000-
4000 69103279 A20484-07000~4. OM 69043014 84-02000-
|
' 4350 69103281 A20484-07000~4. 35M 69043015 4-02000-
: 4500 69103286 A20484-07000~4. 5M 69043016 84-02000-
- ﬁ 4800 69103296 A20484-07000~4. 8} 69043017 84-02000-
: I =70 5000 69103299 A20484-07000-5. OM 69043018 84-02000-
—J4 [,i] =14 | 5500 | 69103303 A20484-07000-5. 5\ 69043020 84-02000-
— A ~— [
. ~78 1 4y 6000 69103305 A20484-07000-6. OM 69043021 84-02000-
L& T ==t {0
| "L 7
2675 B~

—
=2

I e S =]

]

m% { H .




Kl61/Fig. 61

JErRRFF T (Z2%4 5 H) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA20/25/30/35-]JZ

2-3. st A AL AR
LIFT CYLINDER OPTION TABLE

‘AR "
prLirc| RS 2-2. StEEA KR i
ing D Chain Ass’y Remark
| Height .
; 3600 69116623 A25784-01000-3. 6
4000 69116624 A25784-01000-4. 0
4350 69116625 A25784-01000-4. 35
: 4500 69116626 A25784-01000-4. 5
4800 69116627 A25784-01000-4. 8
5000 69116628 A25784-01000-5. 0
| 5500 69116645 A25784-01000-5. 5
|
6000 69116629 A25784-01000-6. 0




E61/Fig. 61 JErRR T (Z4%4 H #) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA20/25/30/35-JZ 2-3. StiFHELE R

LIFT CYLINDER OPTION TABLE

AT " " 3tiEH
pLift| RS St T i WA re
ing D Lift cylinder L.H. D Lift Remark
| Height ) ) cylinde
|
3600 69103196 A30484-06000-3. 6M 69036340 B4-05000+
4000 69103202 A30484-06000-4. OM 69036341 B4-05000+
|
I 4350 69103204 A30484-06000-4. 35M 69036342 4-05000—
: 4500 69103120 A30484-06000-4. 5M 69036339 B4-05000
4800 69103205 A30484-06000-4. 8M 69036343 B4-05000
: 5000 69103206 A30484-06000-5. OM 69036344 B4-05000
| 5500 69103208 A30484-06000-5. 5M 69036345 B4-05000
|
6000 69103210 A30484-06000-6. OM 69036346 B4-05000
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E61/Fig. 61 JEARR T (Z4%4 H #) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)
FBAZ0/25/30/35- ] 2-3. SURFMHT IR
LIFT CYLINDER OPTION TABLE
B "
BLire | PR SRS S
ing D Chain Ass’y Remark
7 - - | Height )
f ! 3600 69116809 A30784-01000-3. 6
4000 69116810 A30784-01000-4. 0
|
I 4350 69116811 A30784-01000—4. 35
: 4500 69116812 A30784-01000-4. 5
4800 69116813 A30784-01000-4. 8
: i}qgc 5000 69116814 A30784-01000-5. 0
[ij:%-_' 1'|+ | 5500 69116816 A30784-01000-5. 5
Eli "|'|:' 6000 69116817 A30784-01000-6. 0
N-_,_.\_,l' o 1|:|

|
—_———
L]
|
[
—_—

[y
AN}
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E61/Fig. 61 JERFHMEL (44 5 H) /REAR LIFT CYLINDER (FULL FREE 3-STAGE MAST)

FBA20/25/30/35-]Z 2-3. StiRF LR

LIFT CYLINDER OPTION TABLE

’BAR 3.5t/

gLife| RS 3. StIEFHILE ekalid Fhher P
ing ID Lift cylinder L.H. D o) Remark
| Height ) ) Lift
|
3600 69103311 A35484-06000-3. 6M 69043037 B4-05000
4000 69103334 A35484-06000-4. OM 69043053 B4-05000
|
I 4350 69103335 A35484-06000—4. 35M 69043054 4-05000—
: 4500 69103352 A35484-06000-4. 5M 69043055 B4-05000
4800 69103380 A35484-06000—4. 8M 69043056 B4-05000
: 5000 69103385 A35484-06000-5. OM 69043057 B4-05000
| 5500 69103387 A35484-06000-5. 5M 69043059 B4-05000
|
6000 69103388 A35484-06000-6. OM 69043060 B4-05000




E61/Fig. 61 JERRFME (Z%4 B H) /REAR LIFT CYLINDER(FULL FREE 3-STAGE MAST)
FBA20/25/30/35-]Z 2-3. StiRF LR
LIFT CYLINDER OPTION TABLE
f A=t N
gLirt| RS 3. 5tE& AR &
ing D Chain Ass’y Remark
- Height )
3600 69116704 A35784-01000-3. 6
4000 69116705 A35784-01000-4. 0
|
' 4350 69116706 A35784-01000-4. 35
4500 69116707 A35784-01000-4. 5
4800 69116708 A35784-01000-4. 8
: i}q?c 5000 69116709 A35784-01000-5. 0
ﬁﬁj“"'14 ! 5500 69116713 A35784-01000-5. 5
— |
g iy 6000 69116715 A35784-01000-6. 0
N-_,_.\_,l' o 1|:|

|
—_———
L]
|
[
—_—

[y
AN}




El62/FIG. 62

4L EL/TILT CYLINDER

FBA15/18-JZ

=) wEl-s RS B HE #iE
I;oe.m ID. Part No. Description Q ty Remark
A N/A A15780-03000 Tilt cylinder (right) 2
1 69000315  |GB/T6171-M12%1. 5-8] Nut M12X 1.5 2
2 69000054  |GB/T93-12 Washer 12 2
3 69003941  |JB/T7940. 1-M10%1 Nipple MI0X1 2
4 69139923  |A15780-03001 Connect ring 2
5 69135422 |A30480-05013 Oscillating bearing GE30ES| 2
6 69135424 |A30480-05015 Orifice circlip D47 2
7 69000139 |GB/T5786-M12%1. 25¥40-8. 8] Bolt M12X1.5X40 2
8 69008949  |LS8949 gg;g’ggf;gaé 2
9 69139924  |A15780-03002 5(;;8 XS‘(’; igi s 2
10 69139925  |A15780-03003 Packing 30X & 40X 6 2
11 69139926  |A15780-03004 Sg%gi’fgé“g 2
12 69139927  |A15780-03005 Cylinder cap 2
13 69139928  |A15780-03006 igj‘fnh 063X 585X 1.5 2
14 69009554  |LS9554 O-ring 63X3. 1 2
15 N/A MS15385-1 Piston rod 2
16 69124131  |GB1235-22%2. 4-G O-ring 22X2.4 2
17 69139929  |A15780-03007 Sleeve 2
18 69135507  |A35480-04011 Packing 63X53X6 4
19 69139931  |A15780-03008 E‘SE}; ?gagfs’ ;mg 2
20 69139932  |A15780-03009 Piston 2
21 69010316  |GB/T91-2000 4%40 Cotter pin 4X40 2
22 69023117  |GB/T9458-M20%2 Nut M20X2 620 2




23 69139933 [A15780-03010 Spacer 2
24 N/A M15385-100 Cylinder body 2

Kl62/F1G. 62 {9i#Hm L /TILT CYLINDER

FBA15/18-JZ =) WkS RE5 B & #iE
I;oe.m ID. Part No. Description Q ty Remark
25 69003333 |M1538015000 Pin shaft 2
26 69000053  |GB/T93-10 Washer 10 2
27 69000123  |GB/T5783-M10%20-8. 8] Bolt M10X 20 2




El62/FIG. 62

E63/FIG. 63

4L EL/TILT CYLINDER
FBA15/18-JZ 1. 5-1. 8tHA MBI kAR TILT CYLINDER OPTION TABLE

wE/ N
B kil AT AR
Tilt D Tilt cylinder Lifting Height
angle )

5° /10° 69065453 A15780-03000-5-10° h<4m

5° /6° 69065454 A15780-03000-5-6° 4m<<h<5m

3° /6° 69065455 A15780-03000-3-6° h>5m

RS EL/TILT CYLINDER




FBA20/25-]Z F5 Ykls RE B HE B
I;:m ID. Part No. Description Q ty Remark
- N/A A25780-03000 Tilt cylinder 2
01 69000316  |GB/T6171-M14%1. 5-8] Nut MI4X1.5 §13 2
02 69005111  |GB/T93-14 Washer 14 2
03 69003941 |JB/T7940. 1-M10%1 Nipple MI0X1 2
04 69136461 Max030-06-1 Connect ring 2
05 69135422 |A30480-05013 gggééé“““g bearing 2
06 69135424 |A30480-05015 Orifice circlip D47 2
07 69136826  |GB/T5786-M14%1. 555 Bolt M14X1.5X55 2
08 69135349  |A20480-04009 gg;g’igf;gaé 2
09 69136160  |Max020-06-001 ?Zg; 2)“52 3 2
10 69135347  |A20480-04007 ”(‘;‘;; ;‘ﬁZ <6 2
11 69135350  |A20480-04010 E";j,ggifgéng 2
12 69135351  |A20480-04011 Guiding bushing 70 2
13 69002386  |LS2386 O-ring 70X5.7 2
14 69136465  |Max020-06-1D Piston rod 2
15 69002382  |LS2382 O-ring 38X3.5 2
16 69136202  |M20385-2 Spacer 2
17 69135348 |A20480-04008 Packing D70X60X6 4
18 69135345  |A20480-04005 g?g‘; rd;ggx o5 4
19 69135343 |A20480-04003 g;g;“fg . ;“5 2
20 69135352  |A20480-04012 Piston 2
21 69136827  |GBY1-86-5X 40 Cotter pin 5X40 2
22 69012580  |M3538001001 Nut M22X 1.5 622 2
23 69136161  |Max020-06-2 Spacer 2
24 69136466  |Max020-06-100D Cylinder body 2
Kl63/FIG. 63 f5i4HH T/ TILT CYLINDER
FBA20/25-]Z B wES rRe £FK HE8 £k




Item

No ID. Part No. Description Q ty Remark
25 69034184 A30480-09000 Pin shaft 2
26 69000053 GB/T93-10 Washer 10 2
27 69000123 GB/T5783-M10%20-8. 8] Bolt ML0X20 2
&|63/FIG. 63 fRAHMEL/TILT CYLINDER
FBA20/25-]Z 2-2. StHIAIFMATE A TILT CYLINDER OPTION TABLE
A/ qo
iy wikl-g L EFEE




Tilt

Tilt cylinder

Lifting Height

angle 1D.
5° /10° 69065000 A25780-03000-5-10° h<4m
5° /6° 69065036 A25780-03000-5-6° 4m<h<<hm
3° /6° 69065037 A25780-03000-3-6° h>5m
Kl64/FIG. 64 iR HL/TILT CYLINDER
FBA30/35-J7 B wES rRe £FK HE £k
gﬁim 1D. Part No. Description Q ty Remark
- N/A A30780-03000 Tilt cylinder 2
01 69000316 GB/T6171-M14%1. 5-8] Nut MI4X1.5 613 2




02 69005111  |GB/T93-14 Washer 14 2
03 69003941  |JB/T7940. 1-M10%1 Nipple MI0X1 2
04 69136461 Max030-06-1 Connect ring 2
05 69135422 |A30480-05013 gggééé“““g bearing 2
06 69135424 |A30480-05015 Clip spring DA7 2
07 69136826  |GB/T5786-M14%1. 555 Bolt M14X1.5X55 2
08 69135421  |A30480-05012 g;g;i;;"; /ngl 2
09 69135416 |A30480-05007 8(54‘2; 31?5 <3 2
10 69135419 |A30480-05010 Packing 35X 45X6 2
11 69135423 |A30480-05014 E";j,ggifg;“g 2
12 69135412 |A30480-05003 Guiding bushing 80 2
13 69002387  |LS2387 O-ring 80X5.7 2
14 69136464  |M030-06-4D Piston rod 2
15 69002383  |LS2383 O-ring 41X3.5 2
16 69136457  |Max030-06-2 Spacer 2
17 69135420  |A30480-05011 Packing DSOX 70X 6 4
18 69135417 |A30480-05008 S(’;gg Xr 14?50 < 5 4
19 69135415 |A30480-05006 ggg;“fg . ;“5 2
20 69135413 |A30480-05004 Piston 80 2
21 69007675  |GB/T91-5%45 Cotter pin 5X45 2
22 69094105  |GB/T9459-1988 Nut 27X2 627 2
23 69136830 Max030-06-3 Spacer II 2
24 69136467  |Max030-06-100D Cylinder body 2
Kl64/FI1G. 64 54T/ TILT CYLINDER
FBA30/35-JZ e Ykls RE Py HE £E
I;Oeim 1D. Part No. Description Q ty Remark
25 69034184  |A30480-09000 Pin shaft 2
26 69000053  |GB/T93-10 Washer 10 2
- 27 69000123  |GB/T5783-M10%20-8. 8] Bolt M10X20 2




El64/FIG. 64 fRAHMEL/TILT CYLINDER
FBA30/35-]Z 3-3. ST AT A TILT CYLINDER OPTION TABLE
e/ g o
i Ye-g AT EIEE
Tilt D Tilt cylinder Lifting Height
angle .
5° /10° 69065040 A30780-03000-5-10° h<4m
s 5° /6° 69065041 A30780-03000-5-6° 4m<h<5n
r 3° /6° 69065042 A30780-03000-3-6°

h>5m




Kl65/FIG. 65

IT2RE B R4 (AR /HYDRAULIC SYST

EM MAST (NORMAL MAST)

FBA15/18/20/25/30/35-JZ

Y Ykls R 2 BE %
I;Oeim 1D. Part No. Description Q" ty Remark

A N/A Mast hydraulic system 1 §§§}2/18/20/25/30/
01 69022704 45776-00008 H.P. hose 1 FBA15/18-]Z

- 69064580 A25786-00001 Flow regulator H.P. hose 1 FBA20/25/30/35-]J7
02 69002918 15386-01000 Speed limiting valve 1 FBA15/18-JZ

- 69002920 20386-01000 Speed limiting valve 1 FBA20/25-]7

- 69002922 30386-03000 Speed limiting valve 1

FBA30-JZ




- 69002923  [35386-02000 Speed limiting valve 1 |FBA35-]Z
03 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 1
04 69124142  |GB/T3452. 1-172. 65-G 0-ring 17X2.65 1
05 69016646  |30386-01000 Lift cylinder tee 1
connector
06 69020534 15386-00001 H.P. hose 1 [FBA15/18-J7
- 69130621  [A20488-00001 H.P. hose 1 |FBA20/25-JZ
- 69121326  [A30786-00001 H.P. hose 1 [FBA30/35-J7
07 69000190  |GB/T5783-M6x16-8. 8] Bolt M6 16 2
08 69000060  |GB/T93-6 Spring washer 6 2
09 69000258  [GB/T97.1-6 Washer 6 2
10 69057149  [20B88-00001 Pipe clamp 1
Kl66/FIG. 66 I T2RE B R G0 (FEARI =HK) /MAST HYDRAULIC SYSTEM(NORMAL MAST Three-THROW)
FBA15/18/20/25/30/35-]Z S| BHS (A ki e ki
I:\T: ID. Part No. Description Q’ty Remark
A N/A Mast hydraulic system 1 §§§}2/18/20/25/30/
1 69016660  [303865-00003 Step bolt 1
; 2 69000579  [303865-00004 (8) Sleeve 11 3
3 69016659  [303865-00002 Pulley 2
4 N/A A157865-01000 H. P. hose 2 |FBA15/18-J7
If[ e - N/A A257865-01000 H. P. hose 2 |FBA20/25/30-J7
s - N/A A357865-01000 H. P. hose 2 |FBA35-JZ




5 69069602  [S304885-00003 Pipe clamp 1/2/3 |<4/=4m/=5. 5m
6 69057150  [20B885-00001 Pipe clamp 1
ERH i
7 69000258  [GB/T97. 1-6 Washer 6 5
8 69000060  |GB/T93-6 Washer 6 5
9 69000194  |GB/T5783-M6+25-8. 8] Bolt M6X25 1
10 69000189  [GB/T5783-M6*12-8. 8] Bolt M6X 12 4
11 69022704  [45776-00008 H. P. hose 1 |FBA15/18-JZ
- 69064580  [A25786-00001 Adjusting pipe H.P.hose 1 |FBA20/25/30/35-J7
12 69057149  [20B88-00001 Pipe clamp 1
13 69002918 15386-01000 Flow regulator 1 |FBA15/18-JZ
- 69002920  |20386-01000 Speed limiting valve 1 |FBA20/25-JZ
- 69002922  [30386-03000 Speed limiting valve 1 |FBA30-JZ
- 69002923 [35386-02000 Speed limiting valve 1 |FBA35-JZ
14 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 1
15 69124142  |GB/T3452. 1-172. 65-G 0-ring 17X2.65 1
16 69016646  |30386-01000 Lift cylinder tee 1
connector
17 69020534 15386-00001 H.P. hose 1 |FBA15/18-JZ
- 69130621  [A20488-00001 H.P. hose 1 |FBA20/25-]Z
Kl66/FIG. 66 I T2RE B R G0 (FEARI =HK) /MAST HYDRAULIC SYSTEM(NORMAL MAST Three-THROW)
FBA15/18/20/25/30/35-]Z FS | WHS (A ki e ki
I;zm ID. Part No. Description Q’ ty Remark
- 69121326  [A30786-00001 H.P. hose 1 |FBA30/35-JZ
A 18 69000309  [GB/T5783-M8*16-8. 8] Bolt M8X 16 2
= 19 69000062  [GB/T93-8 Washer 8 2
Fﬁ’ i}h 20 69000259  [GB/T97. 1-8 Washer 8 2
T | -— 21 69012313 [303865-03000 Four way I 1 |FBA15/18/30-]Z
[ RI j @/_ - 69064637  [A257865-02000 Four way 1 |FBA20/25-]Z
= | - 69020958  [353865-02000 Four way I 1 |FBA35-JZ
i l 22 69000111 GB/T6170-M6-8] Nut M6 1
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Kl66/FIG. 66

II3E RS (EAR =HK) /MAST

HYDRAULIC SYSTEM(NORMAL MAST Three-THROW)

FBA15/18/20/25/30/35-JZ

_\'If\_

|

[EET ST PPN (I

I

o
b
g

T REEF M (H0)
Mast Piping Optional Parts part-4

E};&E 1.5-1. 8t 2.0-3.0t 3.5t
LIFTIN D A15786S5-01000 m m A357865-01000

G ) PLASTIC HOSE i i PLASTIC HOSE
2000 69016776 30388S-01004 N/A N/A -
2500 69017075 30386S-01012 69018307 6,9E+07 30386S-01012
2700 69016809 30388SS-01008 69016780 6, 9E+07 A35786S-01001
3000 69016895 35388S-01009 69016653 6,9E+07 35388S-01009
3300 69016908 35388SS-01009 69016810 6, 9E+07 353865-01014
3500 69065321 35BJ86S-01001 69016654 6,9E+07 | 35BJ86S-01001




3700 69018314 35386501016 69017067 6, 9E+07 A357865-01002
3381 1 Lkt
— Stk 4000 69017158 35388SS-01011 69017080 6,9E+07| 35388SS-01011
4250 69017081 303885S-01012 - - -
4500 69018316 35386S-01018 6,9E+07| A35786S-01003
4750 69049634 40386XS-01018 - - -
5000 69018317 35386S-01019 69016657 6,9E+07| A35786S-01004
5500 69064698 A2578655-01001 69064620 6, 9E+07 |  A25786SS-01001
6000 69064700 A25786SS-01002 69064621 6,9E+07| A35786S-01005
El67/FIG. 67 ITRE B RS (AR URR) /MAST HYDRAULIC SYSTEM(NORMAL MAST Four—THROW)
FBA15/18/20/25/30/35-]Z 5 daled RE Sk BE #iE
I:\i;"n ID. Part No. Description Q’ty Remark
A N/A Mast hydraulic system 1 il s Atz sy
4 g 35-J7
/5 A 1 69016660 303865-00003 Step bolt 2
ik ]. \\ N (3) () (1
Fj’ !" Ir"f';',#j i 3, 2 69000579 303865-00004 (8) Sleeve II 6
=1 || i &
T‘j ]’“ I'[ IfT o T 3 69016659 303865-00002 Pulley 4
o 6 (6) ] ’ T ‘j
| J ’l!. F —\“ T" | 4 N/A A157865S-01000 H. P. hose 2 FBA15/18-]Z
i'—Li- ; [ : iyl "I,T }] - N/A A257865S-01000 H. P. hose 2 FBA20/25/30-JZ
Lol sap [T
i | 1” ’ ‘H | : = N/A A3578655-01000 H. P. hose 2 |FBA35-JZ
vl .
! | “H '|’ i | 5 N/A A157865-01000 H. P. hose 2 FBA15/18-]7
[l | .
! H 1‘ || | ]r - N/A A257865-01000 H. P. hose 2 FBA20/25/30-]7
[ I H




- N/A A357865-01000 H. P. hose 2 |FBA35-JZ
6 69069602  |S304885-00003 Pipe clamp 2/4/6 |<4/=4n/=5. 50
7 69057151  |20B88SS-00002 Pipe clamp 1
8 69000194  |GB/T5783-M6%25-8. 8] Bolt M6X25 2
9 69000258  |GB/T97.1-6 Washer6 6
10 69000060  |GB/T93-6 washer6 6
11 69000189  [GB/T5783-M6x12-8. 8] Bolt M6X 12 4
12 69000111  |GB/T6170-M6-8] Nut M6 2
13 69057150  |20B88S-00001 Pipe clamp 1
14 69022704  |45776-00008 H. P. hose 1 |FBAI5/18-JZ
- 69064580  |A25786-00001 H. P. hose 1 |FBA20/25/30/35-]Z
15 69002918  |15386-01000 Speed limiting valve 1 |FBAI5/18-JZ
- 69002920  |20386-01000 Speed limiting valve 1 |FBA20/25-J7
- 69002922  |30386-03000 Speed limiting valve 1 |FBA30-JZ
B67/F1G. 67 T2 B R Gt (FEARIPUEL) /MAST HYDRAULIC SYSTEM(NORMAL MAST Four—THROW)
FBA15/18/20/25/30/35-JZ 5 ks RE 2R BE RIE
; I:\T: 1D. Part No. Description Q ty Remark
- 69002923  |35386-02000 Flow regulator 1 |FBA35-JZ
. 32 M 16 69012312 |30386SS-01000 Four way Il 1 |FBA15/18/30-]Z
‘ # ff (/' - 69064697  |A25786SS-02000 Cross connecto 1 |FBA20/25-JZ
FT g 7
i . - 69020959  |35386SS-01000 Four way Il 1 |FBA35-JZ
1 17 69000259  |GB/T97.1-8 washer8 12
-;T-" 18 69000062  |GB/T93-8 Washer 8 12
! 19 69000309  |GB/T5783-M8*16-8. 8] Bolt M8X 16 4
| ” ’ l 20 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 1
AN ”H H‘ | ~ ki 21 69124142  |GB/T3452. 1-17%2. 65-G O-ring 17X2.65 1
HH ”: | 22 69016646  |30386-01000 iéi:}e‘é{iinder tee 1
”H” H’ [ 23 69020534  |15386-00001 H.P. hose 1 |FBAI5/18-JZ
u 6 | IL’” (6) '“ - 69130621 A20488-00001 H.P. hose 1 FBA20/25-]Z




= 69121326 A30786-00001 H.P. hose 1 FBA30/35-J7
24 69012313 30386S-03000 Four way [ 1 FBA15/18/30-J7Z
= 69064637 A25786S—02000 Four way 1 FBA20/25-]7
- 69020958 35386S-02000 Four way [ 1 FBA35-]7
El67/FIG. 67 [ JZRE5 IR 2 45 (FEARY PUTEE) /MAST HYDRAULIC SYSTEM(NORMAL MAST Four—THROW)
FBA15/18/20/25/30/35-]Z KRG (15)
Mast Piping Optional Parts part-5
E};{-E 1.5-1. 8t 2.0-3.0t 3.5t
LIFTIN D A15786S5S-01000 m m A35786SS-01000
L\ G ) PLASTIC HOSE ) ) PLASTIC HOSE
N\ 2000 69016651 30386S-01009 N/A N/A -
() 7 (3 (2 (1
I/ \ N
M|" #ﬁ_@? /' 2500 69016809 30388SS-01008 69018310 6,9E+07 30388SS-01008
[ ez B e )
; 6 Mi ﬁi j \ 2700 69016895 35388S-01009 69046328 6, 9E+07 30388S-01009
i
\" |‘ [ 3000 69016908 35388SS-01009 69016810 6,9E+07 35386S-01014
- e Hﬁtj 1) 3300 69065321 35BJ86S-01001 69016654 6, 9E+07 35BJ865-01001
’ H | 3500 69017078 30388S-01011 69017067 6,9E+07 A35786S-01002
’ :‘ , 3700 69017080 30388SS-01011 69017078 6, 9E+07 30388SS-01011
|
’ " | ~ _Hifit ik 4000 69017081 30388SS-01012 69017079 6,9E+07 30388SS-01012
’ ' ‘ I 4250 69018316 35386S-01018 - - -
’ ’ ‘ | 4500 69070633 A15786SS-01001 69049634 6,9E+07| A15786SS-01001
(6) “X' | 4750 69016657 30386S-01019 - - -
ol | !




5000 69021855 40386XS-01019 69021855 6,9E+07| A35786SS-01001
5500 69064621 A25786S-01002 69064698 6, 9E+07 A35786SS-01002
6000 69070634 A15786SS-01002 69064700 6,9E+07| A35786SS-01003
&l68/Fig. 68 ITREER RS (WHKL2E H=EX) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST TWO-THROW)
FBA15/18-]JZ 5= ks RS 2 HBE B
[tem No. ID. Part No. Description Q" ty Remark
1 69022457 GB/T1235-24%2. 4 O-ring 24X2.4 1
9} L 2 2 69001443 35387-00001 Lifting cylinder connector 1
|\
g 3 3 N/A 20387-01000 Hose pipe assemblies 1
ﬁﬂfﬂ Y =

i i | 4 69016689 30387-00004 Hose pipe clamp 1

| | vﬁ 5 69000259 [GB/T97. 1-8 Washer 8 1

! || 6 69000062 |GB/T93-8 Washer 8 1

AR HWL ! 7 69000309 GB/T5783-M8*16-8. 8] Bolt M8X16 1

, 8 69015804  |15387-00001 Hose~Full free cylinder 1

inlet oil hose
9 69011950 20388-00001 Valve-Speed limiting valve 1
hose Il
| . 10 69005630 20386-00001 Valve-Speed limiting valve 1
| i AHB fi}fl‘&ﬂ hose
P @ 69022704  |45776-00008 Steer three-vay connect 1
e hose

| 11 69012037 30387-00003 Free cylinder connector 1 B, | KA

| 12 69124132 GB1235-30%*3. 5-G O-ring 30X3.5 1

13 69002918 15386-01000 Speed limiting valve 1




14 69022457 GB/T1235-24%2. 4 O-ring 24X2.4

15 69016646 30386—01000 Lifting cylinder Three way
16 69020534 15386-00001 Lifting cylinder hose

17 69124142 GB/T3452. 1-17%2. 65-G O-ring 17X2.65

Kl68/Fig. 68

1245 % R4 (B4 H B —B%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST TWO-THROW)

FBA15/18-JZ

AR

[

T E
&._

F R b

R T

TR RGN (13)
Mast Piping Optional Parts part-3

B

B D 20387-01000 223
LIFTIN : Hose pipe assemblies REMARK

G

2000 69017018 20387-01000/1

2500 69017019 20387-01000/2

2700 69017020 20387-01000/3

3000 69016583 20387-01000/4

3300 69016584 20387-01000/5

3500 69016585 20387-01000/6

3600 69016586 20387-01000/7

3700 69016587 20387-01000/8

4000 69016588 20387-01000/9

4500 69017022 20387-01000/11

5000 69017024 20387-01000/13

5500 69017025 20387-01000/14

6000 69017026 20387-01000/15




o

Kl69/Fig. 69

1245 % R4 (B4 H B —E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST TWO-THROW)

FBA20/25/30/35-JZ

ERA W

)

£

[
R b

s ks R 2 HE &
[tem No. ID. Part No. Description Q" ty Remark
A N/A Mast hydraulic system 1 FBA20/25/30/35-J7
1 69124144 GB/T3452. 1-19%2. 65-G 0-ring 19X2.65 1
2 69003137 M3077601000 Pipe connector 1
3 N/A A20487-01000 Pipe ass’y 1 FBA20/25-]7
- N/A A30487-02000 Pipe ass’y 1 FBA30-JZ
- N/A A35487-01000 Pipe ass’'y 1 FBA35-]Z
4 69000309 GB/T5783-M8%16-8. 8] Bolt M8X16 1
5 69000259 GB/T97. 1-8 washer 8 1
6 69000062 GB/T93-8 Washer 8 1
7 69015804 15387-00001 Middle cylinder H.P.hose 1 FBA20/25/30-]J7
- 69016686 30387-00001 Middle cylinder H.P.hose 1 FBA35-JZ
8 69022704 [45776-00008 ﬁ%ow regulator H.P. hose 1
9 69012037 30387-00003 Middle cylinder connector 1 BUH, | xRKAW
10 69124132 GB1235-30%3. 5-G O-ring 30X3.5 1
11 69002920 20386-01000 Speed limiting valve 1 FBA20/25-]7
- 69002922 30386-03000 Speed limiting valve 1 FBA30-JZ




69002923

35386-02000

Speed limiting valve

FBA35-JZ

12 69022457 GB/T1235-24%2. 4 Speed limiting valve 1
13 69124142 GB/T3452. 1-17%2. 65-G O-ring 17X2.65 1
14 69016646  |30386-01000 Lift cylinder tee 1
connector
15 69130621 A20488-00001 H.P. hose 1 FBA20/25/30-JZ
- 69121326 A30786-00001 H.P. hose 1 FBA35-J7
16 69000190 GB/T5783-M6+16-8. 8] Bolt M6X 16 2
17 69000258 GB/T97. 1-6 washer 6 2
18 69000060 GB/T93-6 Washer 6 2
19 69057149 20B88-00001 Pipe clamp 1
&l69/Fig. 69 ITREER RS (WHK2E H=EL) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST TWO-THROW)
Mast Piping Optional Parts part-3
] Egﬁ 2.0-2.5t 3.0t 3.5t
LIFTIN - A20487-01000 - - A35487-01000
G : PLASTIC HOSE ) ) PLASTIC HOSE
3000 69055765 A20487-01001 69034174 6, 9E+07 A35487-01001
£
3300 69055766 A20487-01002 69034175 6, 9E+07 A35487-01002
: N 3500 69055767 A20487-01003 69034176 6, 9E+07 A35487-01003
| 3700 69055768 A20487-01004 69034177 6, 9E+07 A35487-01004
ERf I ARk
- — 4000 69055769 A20487-01005 69034178 6, 9E+07 A35487-01005
[
4500 69055770 A20487-01006 69034179 6, 9E+07 A35487-01006
!
' 5000 69055771 A20487-01007 69034180 6, 9E+07 A35487-01007
5500 69055772 A20487-01008 69034181 6, 9E+07 A35487-01008
[
I 6000 69055773 A20487-01009 69034182 6, 9E+07 A35487-01009

-




El70/Fig. 70

1245 % R4 (B4 H=E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)

FBA15/18-]JZ

o e
g =

s vrls (1% 27 HE #iE
II\Itzm ID. Part No. Description Q" ty Remark

1 69124131 GB1235-22%2. 4-G O-ring 22X2.4 1

2 69001443 35387-00001 Lifting cylinder connector 1

3 N/A 20387-01000 Hose pipe assemblies 1

4 69016706 30387S-00003 Lacating plate 1

5 69000259 GB/T97. 1-8 Washer 8 14

6 69000062 GB/T93-8 Washer 8 14

7 69000309 GB/T5783-M8*16-8. 8] Bolt M8X16 11

8 69000111 GB/T6170-M6-8J Nut M8 1

G N/A 153875-01000 Guide slot hose | 1

10 N/A 303875-01000 Guide slot oil tube 2

11 N/A 153875-03000 Guide slot II 1

12 69056648 303875-07001 0il tube clamp 1

- 69056702 303875-07002 0il tube clamp 1

13 69016708 303875-00004 Hose clamp II 3

14 69000258 GB/T97. 1-6 Washer 6 5

15 69000060 GB/T93-6 Washer 6 3

16 69000111 GB/T6170-M6-8] Nut M6 5




17 69000579 303865-00004 (8) Sleeve 3
18 69016660 30386S-00003 Step bolt 1
19 69016659 30386S-00002 Pulley 2
20 N/A 203875-01000 Fl:lll free cylinder inlet 9
0il hose
21 69016689 30387-00004 Pipe clamp 1
22 69015802 15387S-04000 Side shift four way I 1
23 69016705 30387S-00002 Four way fix plate 1
24 69046620 15387S-02000 Guide slot [ 1
El70/Fig. 70 T3 RS (Figk4 1 i =Hk) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)
FBA15/18-]JZ 5= WS RS 2 HBE B
INtOem ID. Part No. Description Q" ty Remark
25 69016703 30387S-00001 Pressure pinch 1
26 69011950  |20388-00001 Valve Speed limiting valvel
,!_1 § hose Il
ﬁ — . Valve-Speed limiting valve
. ;3{@_@{&\_ 21 69005630 |20386-00001 Hosel 1
ﬁ? - 69022704  [45776-00008 Steer three-vay connect 1
b hose
28 69018460 20386SS-00001 Valve-Steering hose | 1
1P 29 69016667 30386S-00007 Valve-Steering hoselll 1
ARt
N | 30 69016666 30386S-00006 Valve-Steering hosell 1
31 69016668 30386S-00008 Valve-Steering hoselV 1
32 69016686 3038700001 flard hose-Full free 1
cylinder inlet oil hose
33 69002918 15386-01000 Speed limiting valve 1
’ . 3
i l.LyL L 34 69022457 GB1235-24%2. 4 O-ring 24X2.4 1
A 35 69016646 30386-01000 Lifting cylinder Three way 1
l L) L
(“<& "\E 7= 36 69012037 30387-00003 Free cylinder connector 1 BN, | KA
37 69124132 GB1235-30%*3. 5-G O-ring 30X3.5 1
38 69012712 30387S-08000 Four way Il 1
| 2
t n ;“J’ 39 69020534 15386-00001 Lifting cylinder hose 1
) 40 69000206 GB/T5783-M8*40-8. 8] Bolt M8X40 2
o3 \ 41 69021662 GB/T5782-M8*60-8. 8] Bolt M8X60 2
|27\




42 69124142 GB/T3452. 1-17*2. 65-G O-ring 17X2.65 1

E|70/Fig. 70 (2R Bk R 25 (B4 B B =EF) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)
FBA15/18-JZ R EGERE (149, 10)
Mast Piping Optional Parts part-9&10
T
B Part-9 Part-10 .
LIF(;FIN 15387S-01000 REMARK
ID. . ID.
- Guide slot hose I
2000 69015761 15387S-01000/1 69012989
2500 69017034 20387S-02000/2 69012991
2700 69012971 30387S-03000/3 69012993
3000 69017037 20387S-02000/5 69012994
Effiik 3300 69015768 15387S-01000/8 69012995
Elbik 3500 69012976 303875-03000/8 69012997
3700 69012977 30387S-03000/9 69013000
4000 69017119 35387S-03000/13 69013002
4500 69017038 20387S-02000/15 69016785
5000 69017040 20387S-02000/17 69013006
5500 69015779 15387S-01000/19 69013007
6000 69015780 15387S-01020 69016793




E70/Fig. 70

[JAEe R 225 (B4 H B =E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)

FBA15/18-JZ

J 3381 "

e
)
AT

ERfRE

FTRAGLAM (11, 20)
Mast Piping Optional Parts part-11&20

Egﬁ Part-11 Part-20 P
LIFTIN D 153875-03000 o REMARK
G i Guide slotll i

2000 69015782 15387S-03001 69017027

2500 69013020 30387S-05002 69012991

2700 69013021 30387S-05003 69012993

3000 69013023 30387S-05005 69016589

3300 69017130 35387S-04005 69016590

3500 69013027 30387S-05008 69012995

3700 69013028 30387S-05009 69012997

4000 69017132 35387S-04013 69016817

4500 69017049 20387S-03015 69016820

5000 69017051 20387S-03017 69017072

5500 69015800 15387S-03019 69016776

6000 69015801 15387S-03020 69017032




E71/Fig. 71

FBA20/25/30/35-JZ

ISR RS (g4 5 H=%F) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)
F5 wEs RE 27K HE #IE
[tem No. ID. Part No. Description Q ty Remark

A N/A Mast hydraulic system 1 |FBA20/25/30/35-]Z
1 69124144  |GB/T3452. 1-19%2. 65-G 0-ring 19X2.65 1

2 69003137  [M3077601000 Pipe connector 1

3 N/A A20487-01000 Pipe ass’y 1 |FBA20/25-]Z

- N/A A30487-02000 Pipe ass’y 1 |FBA30-JZ

- N/A A35487-01000 Pipe ass’y 1 FBA35-]Z

4 69000309  [GB/T5783-M8*16-8. 8] Bolt M8X 16 14

5 69000259 GB/T97.1-8 washer 8 14

6 69000062  |GB/T93-8 Washer 8 14

7 69015804  [15387-00001 Middle cylinder H.P.hose 1 |FBA20/25/30-JZ
- 69016686  [30387-00001 Middle cylinder H.P.hose 1 |FBA35-JZ

8 69022704  [45776-00008 I;IIOW regulator H.P. hose 1

9 69012037  [30387-00003 Middle cylinder connector 1 |y, TxEw
10 69124132  |GB1235-30%3.5-G 0-ring 30X3.5 1

11 69002920  [20386-01000 Speed limiting valve 1 |FBA20/25-]7

- 69002922  [30386-03000 Speed limiting valve 1 [FBA30-JZ

- 69002923  [35386-02000 Speed limiting valve 1 |FBA35-JZ

12 69022457  |GB/T1235-24%2. 4 0-ring 24X 2.4 1

13 69124142  |GB/T3452. 1-17%2. 65-G 0-ring 17X2.65 1

14 69016646  [30386-01000 iéi:}e‘é{iinder tee 1

15 69130621  [A20488-00001 H.P. hose 1 |FBA20/25/30-]7




7 |
| - 69121326 A30786-00001 H.P. hose 1 FBA35-J7
16 69012712 30387S-08000 Four way Il 1
17 69034163 A30487S-04000 Connecting pipe 1
18 69056648 30387S-07001 Plate 2
El71/Fig. 71 [ T2 8 R4 (Bigk4 B H=E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)
FBA20/25/30/35-JZ =) wEl-s RS 2R HE RiE
[tem No. ID. Part No. Description Q ty Remark
19 N/A A30487S-05000 H. P. hose 2
20 N/A A25787S-01000 Guider ass’y(right) II 1 FBA20/25-]7
= N/A A30487S-03000 Guider ass’y(right) II 1 FBA30/35-]Z
21 69034162 A30487S-01000 Four way 1
22 N/A A20487S-01000 Guider ass’y(right) [ 1 FBA20/25-]7
p - N/A A30487S-02000 Guider ass’y(right) I 1 FBA30-JZ
= = N/A A35487S-01000 Guider ass’y(right) [ 1 FBA35-]Z
23 N/A A20487S-02000 Pulley H.P.hose 2 FBA20/25-]7
= N/A A30487S-06000 Pulley H.P.hose 2 FBA30-JZ
- N/A A35487S-02000 Pulley H.P.hose 2 FBA35-JZ
_@_ 24 69042096 A30488S-00002 Pipe clamp 1
) \"((_jL 25 69000056 GB/T93-16 Washer 16 1
/[6_| 26 69000176 GB/T5783-M16%80-8. 8] Bolt M16X80 1
’ _____ 15_1 27 69115099 A30488S-01000A-Black Roller bracket 1
L 28 69123554 A30488S-00001B Pulley 3
29 69042097 GB/T880- @ 8120 Shaft ®8X120 3
30 69005787 GB/T91-2%16 Cotter pin 2X16 6
|/% 31 69000190 GB/T5783-M6%16-8. 8] Bolt M6X16 2
—E 32 69000258 GB/T97. 1-6 washer 6 2
33 69000060 GB/T93-6 Washer 6 2
34 69057149 20B88-00001 Pipe clamp 1




E71/Fig. 71

[JAEe R 225 (B4 H B =E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

EEfui |
N

BERARGEASF (H19
Mast Piping Optional Parts part-19

't

B D A304875-05000 £
LIFTIN : H.P. hose REMARK

G

3000 69036319 A30487S-05001

3300 69036320 A30487S-05002

3500 69036321 A304875-05003

3700 69016866 35387502005

4000 69036323 A304875-05005

4500 69036324 A30487S-05006

5000 69017072 303865-01005

5500 69016629 20388501007

6000 69013007 303875-01019




Y |

E71/Fig. 71

[JAEe R 225 (B4 H B =E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

Eki i

BERARGEASF (H20)
Mast Piping Optional Parts part-20

Kz
Jica 2.0-2.5t 3.0-3.5t
LIFTIN falid
A25787S-01000 REMARK
6 ID. Guider ass'y(right) II D.
HEIGHT yirg
3000 69084246 A25787S-01000/1 69044880
3300 69084247 A25787S-01000/2 69044881
3500 69084248 A25787S-01000/3 69044882
3700 69084249 A25787S-01000/4 69044883
4000 69084251 A25787S-01000/5 69044884
4500 69084252 A25787S-01000/6 69044885
5000 69084253 A25787S-01000/7 69044886
5500 69084254 A25787S-01000/8 69044887
6000 69084255 A25787S-01000/9 69044888




E71/Fig. 71 [JAEe R 245 (FR4 H B =E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

EffdE
N

BERARGEAS (H22)
Mast Piping Optional Parts part-22

Egﬁ 2.0-2.5t 3.0t 3.5t
LIFTIN D A20487S-01000 D D A35487S-01000
G i Guider ass'y(right) [ . ) Guider ass'y(right) [
3000 69055756 A20487S-01000/1 69044871 6, 9E+07 | A35487S-01000/1
3300 69055757 A20487S-01000/2 69044872 6, 9E+07 | A35487S-01000/2
3500 69055758 A20487S-01000/3 69044873 6, 9E+07 | A35487S-01000/3
3700 69055759 A204875-01000/4 69044874 6, 9E+07 | A35487S-01000/4
4000 69055760 A20487S-01000/5 69044875 6, 9E+07 | A35487S-01000/5
4500 69055761 A204875-01000/6 69044876 6, 9E+07 | A35487S-01000/6
5000 69055762 A20487S-01000/7 69044877 6, 9E+07 | A35487S-01000/7
5500 69055763 A204875-01000/8 69044878 6, 9E+07 | A35487S-01000/8
6000 69055764 A20487S-01000/9 69044879 6, 9E+07 | A35487S-01000/9




E71/Fig. 71

[JAne R 225 (B4 H B =E%) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

ERAGELAM (H23)

Mast Piping Optional Parts part-23

RZiG]
3 2.0-2.5t 3.0t 3.5t
LIFTIN A20487S-02000 A35487S-02000
6 ID. Pulley H.P.h D. ID. I h
HETQHT ulley H.P.hose Pulley H.P.hose
3000 69016819 30388SS-02005 69016819 6, 9E+07 30388SS-02006
3300 69013015 303875-02009 69043026 6, 9E+07 30388S-02004
3500 69016786 30388S-02004 69017072 6, 9E+07 30387S-02010
3700 69016643 20388SS-01009 69034196 6, 9E+07 30387S-01018
4000 69016629 20388S-01007 69016776 6, 9E+07 30388S-01004
f}@}]"i’[‘ﬁ[ 4500 69016805 30388SS-01004 69016650 6, 9E+07 20387S-01012
5000 69016651 30386S-01009 69016892 6, 9E+07 20388S-01011
5500 69016780 30388S-01008 69016894 6, 9E+07 35388S-01008
6000 69046328 A20488SS-02001 69016653 6, 9E+07 30388S-01009

E72/Fig. 72

[ T2R Bk 24 (B4 E HPYBL) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)




FBA15/18-JZ =) ks RS B HE B
II\Jt:.m ID. Part No. Description Q ty Remark
1 69124131 GB1235-22%2. 4-G O-ring 22X2.4 1
2 69001443 35387-00001 Lifting cylinder connector 1
3 N/A 20387-01000 Hose pipe assemblies 1
4 69016706 303875-00003 Lacating plate 2
5 69000259  [GB/T97. 1-8 Washer 8 28
6 69000062 GB/T93-8 Washer 8 28
7 69000309  [GB/T5783-M8*16-8. 8] Bolt M8X16 22
8 69000111 GB/T6170-M8-8] Nut M8 2
9 N/A 15387S-01000 Guide slot hose I 1
10 N/A 303875-01000 Guide slot oil tube 4
11 N/A 153875-03000 Guide slot II 2
12 69056648 303875-07001 0il tube clamp 2
- 69056702 30387507002 0il tube clamp 2
13 69016708 30387S-00004 Hose clamp Il 6
14 69000258 GB/T97. 1-6 Washer 6 6
15 69000060 GB/T93-6 Washer 6 6
16 69000111 GB/T6170-M6-8J Nut M6 6
17 69000579 303865-00004 (8) Sleeve 6
18 69016660 303865-00003 Step bolt 2
19 69016659 303865-00002 Pulley 4
20 N/A 203878-01000 Zﬁlhzge eylinder inlet 4
21 69016689 30387-00004 Hose clamp 1
22 69015802 15387S-04000 Side shift four way I 1
Bl72/Fig. 72 T2 RS (B2 E i IUBX) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)
FBA15/18-JZ s welg RE £ BE £3E
I;Ofm ID. Part No. Description Q ty Remark
;2 23 69016705 30387500002 Four way fix plate 2

M/

b




24 69046620 15387502000 Guide slot I 1
25 69016703 30387S-00001 Pressure pinch 2
26 69011950  |20388-00001 x:i;i£speed lmiting valvel
27 69005630  |20386-00001 Kiigi;speed limiting valvel
@ 69022704  |45776-00008 Eizir three-way connect 1
28 69018460  |203865S-00001 Valve-Steering hose I 1
29 69016667  |303865-00007 Valve-Steering hoselll 1
30 69016666  |303865-00006 Valve-Steering hosell 1
31 69016668 30386S-00008 Valve-Steering hoselV 1
32 69015804  |15387-00001 Ej{?nggje;iTii i??ehose 1
33 69002918  |15386-01000 Speed limiting valve 1
34 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 1
35 69016646  |30386-01000 Lifting cylinder Three way| 1
36 69012037 30387-00003 Free cylinder connector 1 BUE, | xAWw
37 69124132  |GB1235-30%3. 5-G 0-ring 30X3.5 1
38 69012712 |30387S-08000 Four way Il 2
39 69020534  |15386-00001 Lifting cylinder hose 1
40 69042640 15387SS-02000 Side shift four wayll 1
41 N/A 153875S-01000 Guide slot hosell 1
42 69016683 30386SS-00003 Valve-Steering hoselll 1
43 69016682  |303865S-00002 Valve-Steering hosell 1
44 69016795 30386SS-00004 Valve-Steering hose | 1
Bl72/Fig. 72 T2 R G (B2 E i IUBX) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)
FBA15/18-JZ Eia=s wes RE £ HE £k
I;O%m ID. Part No. Description Q’ ty Remark
45 69016680  |303865S-00001 Valve-Steering hose I 1
46 69021862  |15387SS-03000 Guide slot I 1
? 47 69000206  |GB/T5783-M8*40-8. 8] Bolt M8X40 4
i 48 69000218  |GB/T5783-M8*60-8. 8] Bolt M8X60 4




49 69124142 GB/T3452. 1-17*2. 65-G O-ring 17X2.65 1

B 72/Fig. 72 [ JZRE IR 245 (B 2k 4 E B DUBE) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)
FBA15/18-JZ EBEGERE (4D
Mast Piping Optional Parts part-41
B
i3 D 153875S-01000 &9
LIFTIN ) Guide slot hose II REMARK
G
2000 69021857 15387SS-01001
2500 69017056 20387SS-01000/2
2700 69016092 30387SS-01000/3




3000 69017059 20387SS-01000/5
3300 69043097 15387SS-01000/8
3500 69016097 30387SS-01000/8
3700 69016098 30387SS-01000/9
4000 69017146 35387SS-01000/13
4500 69017060 20387SS-01000/15
5000 69017062 20387SS-01000/17
5500 69021860 15387SS-01000/19
6000 69021861 15387SS-01000/20

B|73/Fig. 73 ITRER RS (B %4 B IUER) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)
FBA20/25/30/35-JZ Y Ykls KRS 2 BE B/
Ttem No. ID. Part No. Description Q’ ty Remark
A N/A Mast hydraulic system 1 FBA20/25/30/35-]7
= LL B 1 69124144 GB/T3452. 1-19%2. 65-G 0-ring 19X2.65 1
L j 2 69003137 M3077601000 Pipe connector 1
3 N/A A20487-01000 Pipe ass’y 1 FBA20/25-]7
| I - N/A A30487-02000 Pipe ass’y 1 FBA30-JZ
‘ ’ - N/A A35487-01000 Pipe ass’y 1 FBA35-JZ

=




ERfHE D
SR 4 69000309  [GB/T5783-M8*16-8. 87 Bolt M8X 16 14
5 69000259  |GB/T97.1-8 washer 8 14
6 69000062  [GB/T93-8 Washer 8 14
7 69015804  [15387-00001 Middle cylinder H.P.hose 1 |FBA20/25/30-)7
= 69016686 |30387-00001 Middle cylinder H.P.hose 1 |FBA35-JZ
8 69022704 [45776-00008 FHI"W regulator H.P. hose 1
9 69012037 30387-00003 Middle cylinder connector 1 BUOH, | xAMN
10 69124132 [6B1235-30%3. 5-G 0-ring 30X3.5 1
11 69002920  [20386-01000 Speed limiting valve 1 |FBA20/25-J7
- 69002922 [30386-03000 Speed limiting valve 1 |FBA3O-JZ
- 69002923 [35386-02000 Speed limiting valve 1 |FBA35-JZ
12 69022457  [GB/T1235-24%2. 4 O-ring 24X2.4 1
13 69124142 [GB/T3452. 1-17%2. 65-G 0-ringl7X2. 65 1
14 69016646  |30386-01000 Eii:}ogiiinder tee 1
15 69130621  [A20488-00001 H.P. hose 1 |FBA20/25/30-]Z
- 69121326 [A30786-00001 H.P. hose 1 |FBA35-JZ
16 69034198  [A304885-04000 Four way 1
- 17 69056273 |A20487S5-03000 Connecting pipe 1
18 69056648  [30387S-07001 Plate 4
19 N/A A30487S-05000 H. P. hose 4
B|73/Fig. 73 T3R8 RS (B2 5 i IUBX) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)
FBA20/25/30/35-JZ 2= LR RE 2K BE B/
Ttem No. ID. Part No. Description Q’ ty Remark
20 N/A A25787S-03000 Guider ass’y(right) II 1 |FBA20/25-J7
o ilela Pl - N/A A304875-03000 Guider ass’y(right) II 1 |FBA30/35-7
-+ ] 21 69034162  [A30487S-01000 Four way 2
) 22 N/A A204875-01000 Guider ass’y(right) I 1 |FBA20/25-7
i ! - N/A A30487S-02000 Guider ass’y(right) I 1 |FBA30-JZ
‘ ‘ - N/A A354875-01000 Guider ass’y(right) I 1 |FBA35-JZ




rRf i ! 23 N/A A204875-02000 Pulley H.P.hose 4 [FBA20/25-]7
- N/A A30487S-06000 Pulley H.P.hose 4 [FBA30-JZ
i = N/A A354875-02000 Pulley H.P.hose 4  [FBA35-J7
24 69042096 A304885-00002 Pipe clamp 1
: 25 69000060 GB/T93-6 Washer 16 1
26 69000176 GB/T5783-M16+80-8. 8] Bolt M16X80 1
| 27 69115099 A304885-01000A-Black Roller bracket 1
28 69123554 A304885-00001B Pulley 3
| 29 69042097 GB/T880- D 8*120 Shaft ®8X120 3
30 69005787 GB/T91-2%16 Cotter pin 2X16 6
: 31 N/A A20487SS-01000 Guider ass’y(left) I 1 |FBA20/25-]JZ
- N/A A30487SS-01000 Guider ass’y(left) I 1 |FBA30-JZ
i - N/A A35487SS-01000 Guider ass’y(left) I 1 |FBA35-JZ
f 32 N/A A25787SS-01000 Guider ass’y(left) II 1 |FBA20/25-)7
- N/A A30487S5-02000 Guider ass’y(left) II 1 |FBA30/35-JZ
33 69056646 A30487SS-04000 Connecting pipell 1
34 69034214 A30488SS-04000 Four way I 1
o 35 69000190 GB/T5783-M6*16-8. 8] Bolt M6X16 2
36 69000258 GB/T97. 1-6 washer 6 2
Bl73/Fig. 73 T3R8 RS (B2 5 i IUBX) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)
FBA20/25/30/35-JZ Y Ykls KRS 2 BE %
Ttem No. ID. Part No. Description Q’ ty Remark
37 69000060 GB/T93-6 Washer 6 2
D | : 2 38 69057149 20B88-00001 Pipe clamp 1
e
i
[
[
|
L350 1
T k]




K|73/Fig. 73

[ JZRE IR 245 (B 2k 4 E B DUBE) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)

KR
ERLEE

FBA20/25/30/35-JZ

Ell

BTBRAGEHM (F3D
Mast Piping Optional Parts part-31

EEEAE]

B 2.0-2.5¢ 3.0t 3.5¢
LIFTIN A20487SS-01000 A35487SS-01000
G . Cuder aseu(left 1 . . : et

HETGHT uider ass'y(left) Guider ass'y(left) 1
3000 69056264 A2048755-01000/1 69044925 6, 9E+07 | A35487SS-01000/1
3300 69056265 A2048755-01000//2 69044926 6, 9E+07 | A35487SS-01000/2
3500 69056266 A2048755-01000/3 69044927 6, 9E+07 | A35487SS-01000/3
3700 69056267 A2048755-01000//4 69044928 6, 9E+07 | A35487SS-01000/4
4000 69056268 A2048755-01000/5 69044929 6, 9E+07 | A35487SS-01000/5
4500 69056269 A2048755-01000/6 69044930 6, 9E+07 | A3548755-01000/6




%
|

5000 69056270 A20487S5-01000/7 69044931 6, 9E+07 | A35487SS-01000/7
5500 69056271 A20487SS-01000/8 69044932 6, 9E+07 | A35487SS-01000/8
6000 69056272 A20487S5-01000/9 69044933 6, 9E+07 | A35487SS-01000/9

K|73/Fig. 73

14 245 (P24 H BHPUEE) /MAST HYDRAULIC SYSTEM(FULL FREE 2-STAGE MAST FOUR-THROW)

FBA20/25/30/35-JZ

iﬁﬁmﬁl

— |

3

&t i

BTRAGEHM (F132)
Mast Piping Optional Parts part-32

BEviE]
B 2.0-2. 5t 3.0-3. 5t
LIFTIN i
A25787SS-01000 REMARK
G ID. Guider assy(left) II ID.
HETGHT y
3000 69084256 A25787SS-01000/1 69044916
3300 69084257 A25787SS-01000/2 69044917
3500 69084258 A25787SS-01000/3 69044918
3700 69084259 A25787SS-01000/4 69044919
4000 69084260 A25787SS-01000/5 69044920
4500 69084261 A25787SS-01000/6 69044921
5000 69084262 A25787SS-01000/7 69044922




5500

69084263

A25787SS-01000/8

69044923

6000

69084264

A25787S5-01000/9

69044924

El74/Fig. 74

[ 2R IR 245 (=284 H B —BE) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST TWO-THROW)

FBA15/18-JZ

3

dq_' 4+

2= LR KRS 2K BE B/
Ttem No. ID. Part No. Description Q’ ty Remark

A N/A Mast hydraulic system 1

1 N/A 30388-01000 iﬂlhz:e cylinder inlet 1

2 69012027  [3038858-00002 Single pulley 1

3 69000579  |303865-00004 (8) Sleeve 3

4 69016768  [30388-00004 Step bolt 1

5 69011780  |15388-01000 igjed limiting valve threel

6 69000259  [GB/T97. 1-8 Washer 8 3

7 69000062  |GB/T93-8 Washer 8 3

! 8 69000309  [GB/T5783-M8*16-8. 8] Bolt M8X16 3
: 9 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 2




10 69002918 15386-01000 Speed limiting valve
1 69011951 15388-00001 Valve-Speed limiting valve
hose |
12 69070284 15388-00003 Valve—Speed limiting valve
hose
13 69008817  |15388-00002 Three way-three-vay
connect hose
14 69016767  [30388-00003 Three way-three-vay
connector
15 69011783  |15388-02000 Free cylinder inlet oil
hose
16 69006260 30388-00005 Free cylinder connector BUH, | xEW
17 69124132 GB1235-30%3. 5-G O-ring 30X3.5
18 69124142 GB/T3452. 1-17%2. 65-G O-ring 17X2.65
19 69016646 30386-01000 Lifting cylinder Three way
20 69020534 15386-00001 Lifting cylinder hose
E74/Fig. 74 ITEER RS (=%4H H—=EX) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST TWO-THROW)
FBA15/18-JZ BTRAGEHA (BD
Mast Piping Optional Parts part-1
Eg% 30388-01000 &
LIFTIN ID. Full free cylinder inlet oil REMARK
hose
G
3600 69016752 30388-01001
4000 69016753 30388-01002
4350 69016754 30388-01003
4500 69016755 30388-01004
4800 69016756 30388-01005
5000 69016757 30388-01006
l 5400 69016758 30388-01007
|
| ‘ 5500 69016759 30388-01008
‘ | 6000 69016760 30388-01009




6500 69016761 30388-01010
7000 69016762 30388-01011
7500 69016763 30388-01012

El75/Fig. 75

(12458 R4 (=484 H H %) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST TWO-THROW)

FBA20/25/30/35-JZ

p3.3p [

A H bR i

F5 ks RS BFR HE BIE
Ttem No.| 1D. Part No. Description Q ty Remart
1 69004304 30388-00002 Three stage pulley 1
2 69000579 30386S-00004 (8) Sleeve 2
3 69016768 30388-00004 Step bolt 1
4 N/A 42048801000 Full free cylinder inlet 1 |FBA20/25/30-JZ
0il hose
- N/A A35788-01000 Full free cylinder inlet 1 |FBA35-JZ
0il hose
5 69071446 A25788-01000 Transfer hose 1 |FBA20/25-)7
- 69077340 A30788-01000 Transfer hose 1 |FBA30/35-]7
6 69000259 GB/T97. 1-8 Washer 8 1
7 69000062 GB/T93-8 Washer 8 4
8 69000309 GB/T5783-M8%16-8. 8] Bolt M8X16 4
9 69016770 30388-02000 Speed limiting valve three 1
way
10 69022457 GB/T1235-24%2. 4 O-ring 24x2.4 2




11 69002920  |20386-01000 Speed limiting valve 1 |FBA20/25-J7
- 69002922 |30386-03000 Speed limiting valve 1 |FBA30/35-JZ
12 69001493  |30388-00001 Three way-three-vay 1

connect hose
13 69070284 15388-00003 Valve-Speed limiting valve 1

hose
14 69057149  |20B88-00001 Pipe clamp 1
15 69000258  |GB/TY7. 1-6 Washer 6 2
16 69000060  |GB/T93-6 Washer 6 2
17 69000190  |GB/T5783-M6%16-8. 8] Bolt M6X16 2
18 69071448  |A25788-02000 izzi cylinder inlet oil 1 |FBA20/25-JZ
- 69034190 |A30488-02000 E:i cylinder inlet oil 1 |FBA3O/35-J7
19 69016767  |30388-00003 Three way-three-vay 1

connector
20 69124142 |GB/T3452. 1-17%2. 65-G O-ring 17X2.65 1
21 69016646  |30386-01000 Lifting cylinder Three way| 1

Bl75/Fig. 75 (128 A% (S5 4 H =K% /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST TWO-THROW)
FBA20/25/30/35-JZ B5 ks RE B HE &vE
Ttem No.| 1D. Part No. Description Q ty Remart

22 69130621  |A20488-00001 Lifting cylinder hose 1 |FBA20/25-J7
- 69121326 |A30786-00001 H.P. hose 1 |FBA3O/35-J7
23 69006260 30388-00005 Free cylinder connector 1 W, T e
24 69018910  |GB/T1235-30%3. 1 0-ring 30%3. 1 1

3. 5ig [

FRiEE

[

AHE R R

-

X




A

El75/Fig. 75

(1245 R4 (S 4% 4 H HBEL) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST TWO-THROW)

FBA20/25/30/35-JZ

i

F R i

AHE Rk

ERAGEAMN (D

Mast Piping Optional Parts part-4

[FCTT 1=

B 2.0-2.5t 3.0-3.5t
LIFTIN A

c D A20488-01000 D REMARK
- i Full free cylinder inlet oil hose i

3600 69042812 A20488-01001 69016876

4000 69042839 A20488-01002 69016877

4350 69042840 A20488-01003 69016878

4500 69042842 A20488-01004 69016879

4800 69042843 A20488-01005 69016880

5000 69042845 A20488-01006 69012942

5400 69042846 A20488-01007 69012322

5500 69012321 16888-01007 69084417

6000 69042848 A20488-01008 69016884

6500 69042849 A20488-01009 69016885




[=

|

El76/Fig. 76

(1R A% (=44 H H=B%) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA15/18-JZ

——

5= WS RS 2 HBE B
INtOem ID. Part No. Description Q ty Remart
1 N/A 30388-01000 Fgll free cylinder inlet 1
0il hose
2 69012027 3038855-00002 Single pulley 1
3 69000579 30386S-00004 (8) Sleeve 5
4 69016768 30388-00004 Step bolt 1
5 69016660 303865-00003 Step bolt 1
6 69004319 15388S-00001 Triple double pulley 1
7 N/A 15388S-01000 Side shift hose I 2
8 N/A 153885-02000 Side shift hose II 2
9 69000686  |153885-00002 Middle cylinder double 2
pulley
10 69000259 GB/T97. 1-8 Washer 8 4
11 69000062 GB/T93-8 Washer 8 4
12 69000309 GB/T5783-M8%16-8. 8] Bolt M8X16 4
13 69011780 15388-01000 Speed limiting valve three 1
way
14 69022457 GB/T1235-24%2. 4 O-ring 24X2.4 2
15 69002918 15386-01000 Speed limiting valve 1




Valve-Speed limiting valve

16 69011951 15388-00001 1
hose |
17 69070284 15388-00003 Valve—Speed limiting valve 1
hose
18 69016675 30386S-02000 Steering hose 2
19 69066450 30386S-00001/B Pipe clamp upper 1
20 69000203 GB/T5783-M8%30-8. 8] Bolt M8X30 2
21 69000200 GB/T5783-M8*25-8. 8] Bolt M8X25 2
22 69008817  |15388-00002 Three way-three-vay 1
connect hose
23 69018460 20386SS-00001 Valve-Steering hose | 1
Bl76/Fig. 76 MBS KRG (S5 4 E =5 /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)
FBA15/18-]JZ 5= WS RS 2 HBE B
INtoem ID. Part No. Description Q ty Remart
24 69016667 30386S-00007 Valve-Steering hoselll 1
25 69016666 30386S-00006 Valve—Steering hosell 1
26 69016668 30386S-00008 Valve-Steering hoselV 1
27 69016767  |30388-00003 Three way-three-vay 1
connector
28 69011783  |15388-02000 Free cylinder inlet oil 1
hose
29 69006260 30388-00005 Free cylinder connector 1 B, | KA
30 69124132 GB1235-30%3. 5-G O-ring 30X3.5 1
31 69012712 30387S-08000 Four way 1l 1
B2 69124142 GB/T3452. 1-17%2. 65-G O-ring 17X2.65 1
33 69016646 30386-01000 Lifting cylinder Three way 1
34 69020534  |15386-00001 Lifting cylinder connect 1
hose
35 69001495 153885-03000 Side shift transfer seat 1
36 69069602 S30488S-00003 Pipe clamp 1 =6m




El76/Fig. 76

[JAEA IR R4 (SR 4 H B =E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA15/18-]JZ

ARtk

BRARGIERAE (H7. 8
Mast Piping Optional Parts part-7&8

EE5E]
B Part-7 Part-8
LIFTIN ohia
15388S-01000 REMARK
G ID. . . ID.
HEGHT Side shift hose I
3600 69013002 30387S-01014 69012998
4000 69016786 30388S-02004 69017069
4350 69016789 30388S-02006 69013002
4500 69016629 20388S-01007 69017070
4800 69013007 30387S-01019 69013015
5000 69016793 30388S-02010 69016786
5400 69017074 30386S-01010 69016643
5500 69017075 30386S-01012 69013016
6000 69016653 30386S-01013 69067309
6500 69016908 35388SS-01009 69013007




i1
1
(10!

E77/Fig. 77

[JAEA IR R4 (SR 4 H B =E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

AR

s wEl-s KRS 2R HE #iE
I[tem No.| ID. Part No. Description Q ty Remart
1 69004304 |30388-00002 Three stage pulley 1
5 2 69000579 |303865-00004 (8) Sleeve 4
; [2)} 3 69016768  |30388-00004 Step bolt 1
?5/ 4 N/A A20488-01000 f) ‘ﬁlhi:ie cylinder inlet 1 |FBA20/25/30-77
% - N/A A35788-01000 gﬁlhizge cylinder inlet 1 |FBA35-JZ
5 69012028 30388S-00004 Three stage double pulley 1
6 69016660  |303865-00003 Step bolt 1
7 N/A A204885-01000 Side shift hose I 2 |FBA20/25/30-]7
- N/A A35788S-01000 Side shift hose I 2 |FBA35-JZ
8 69005787  |GB/T91-2%16 Cotter pin 2X16 6
9 69042097  |GB/T880- D 8%120 Shaft &8X120 3
10 69123554  |A30488S-00001B Pulley 3
11 69115099  |A30488S-01000A-Black Roller bracket 1
12 69000176  |GB/T5783-M16%80-8. 8] Bolt M16%80 1
13 69000056  |GB/T93-16 Washer 16 1
14 69071446  |A25788-01000 Steering hose 1 |FBA20/25-Z
= 69077340 |A30788-01000 Steering hose 1 |FBA30/35-]Z
15 69000259  |GB/T97. 1-8 Washer 8 12
16 69000062  |GB/T93-8 Washer 8 12
17 69000309 |GB/T5783-M8%16-8. 8] Bolt M8X 16 12




18 N/A A25788S-01000A Side shift hose I 2 |FBA20/25-J7
- N/A A30788S-01000 Side shift hose I 2 |FBA30-JZ
- N/A A357885-02000 Side shift hose I 2 |FBA35-JZ
19 N/A A25788S-02000A Side shift hose II 2 |FBA20/25-J7
- N/A A30788S-01000 Side shift hose II 2 |FBA30-JZ
Bl77/Fig. 77 ITRE K RS (=54 H H=8¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)
FBA20/25/30/35-JZ s wEl-s KRS 2R HE #iE
[tem No. ID. Part No. Description Q ty Remart
c - N/A A357885-03000 Side shift hose II 2 |FBA35-JZ
(2) \ 20 69071447 |A257885-03000 Four way | 1 |FBA20/25-]7
7 b wy - 69016799  |303885-04000 Four way I 1 |FBA30/35-]Z
j‘f\% 21 69131506  |A257885-00001 ﬁzzjri{‘g eylinder oil 2
£ P 7‘” i 22 69000111 |GB/T6170-M6-8] Nut M6 1
| 23 69057150 |20B88S-00001 Pipe clamp 1
24 69000258  |GB/T97. 1-6 Washer 6 5
25 69000060  |GB/T93-6 Washer 6 5
26 69000189  |GB/T5783-M6%12-8. 8] Bolt M6X12 4
27 69000194  |GB/T5783-M6%25-8. 8] Bolt M6X25 1
28 69016770  [30388-02000 igied limiting valve three|
29 69022457  |GB/T1235-24%2. 4 O-ring 24X2.4 2
30 69002920  |20386-01000 Speed limiting valve 1 |FBA20/25-]7
- 69002922 30386-03000 Speed limiting valve 1 FBA30/35-]7Z
31 69042096  |A304885-00002 Pipe clamp 1
32 69057149 |20B88-00001 Pipe clamp 1
33 69070284  |15388-00003 Kii‘e’e_s‘md limiting valvel
34 69001493  |30388-00001 Three way-three-vay 1
connect hose
35 69071448  |A25788-02000 Ezzg cylinder inlet oil 1 |FBA20/25-]Z
- 69034190  |A30488-02000 igiz cylinder inlet oil 1 |FBA30/35-JZ
36 69016767  |30388-00003 Three way-three-vay 1
connector




29 j;_L_#/(1 [
S ]@/a w3l q.{?’J

37 69071449 A257885-04000 Side shift transfer seat 1 FBA20/25-]7
- 69034197 A304885-03000 Side shift transfer seat 1 FBA30/35-JZ
38 69124142 GB/T3452. 1-17%2. 65-G O-ring 17X2.65 1
89 69016646 30386-01000 Lifting cylinder Three way 1

E77/Fig. 77

[JARA IR 245 (SR 4 H B =E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

5 WkS RE B HE &/
[tem No. ID. Part No. Description Q ty Remart
40 69006260 30388-00005 Free cylinder connector 1 BUOH, | xAN
41 69018910 GB/T1235-30%3. 1 O-ring 30X3.1 1
42 69130621 [A20488-00001 iizzi“g eillSericaticl 1 FBA20/25-J7
- 69121326 A30786—00001 H.P. hose 1 FBA30/35-JZ
43 69012712 30387S-08000 Four way II 1




E77/Fig. 77

[JAnss R 2oy (=54 H H =E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

EBRAGEAAS (B

Mast Piping Optional Parts part-7

T
B 2.0-3. 0t 3.5¢
LIFTIN Ladia
o o A20488S-01000 o REMARK
[— ) Side shift hose I )
3600 69016819 30388SS-02005 69013015
4000 69016786 30388S-02004 69013016
4350 69016789 30388S-02006 69016776
4500 69016889 30388S-02008 69016631
4800 69016805 30388SS-01004 69013018
5000 69016793 30388S-02010 69018307
5400 69017074 30386S-01010 69018310
5500 69017075 30386S-01012 69016894
6000 69042899 A20488S-01001 69016895
6500 69016654 30386S-01015 69018313




.". — ‘*w_f:'r"‘. \\M
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E77/Fig. 77

[JAEA IR R4 (SR 4 H B =E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

BERARGEAN (18
Mast Piping Optional Parts part-18

EEZAE]
B 2.0-2.5t 3.0t 3.5t

LIFGTIN o A257885-01000A D D A357885-02000
HEIGHT ) Side shift hose T ’ : Side shift hose I
3600 | 69012997 303875-01009 69016866 6.9E+07|  303875-01011
4000 | 69013001 303875-01013 69017069 6.9E+07|  303875-02008
4350 | 69016639 203885S-01005 69013002 6.9E+07|  3038855-02005
4500 | 69013002 303875-01014 69016819 6.9E+07|  303865-01003
4800 | 69017070 303865-01003 69016820 6.9E+07|  303875-02009
5000 | 69013015 303875-02009 69016785 6.9E+07|  303885-02004
5400 | 69017072 303865-01005 69017072 6.9E+07|  2038855-01009
5500 | 69017072 303865-01005 69016643 6.9E+07|  A304885-02004
6000 | 69016629 203885-01007 69016629 6.9E+07|  303885-02008
6500 | 69013017 303875-02011 69016631 6.9E+07|  3038855-01004




E77/Fig. 77

[JARA IR 245 (SR 4 H B =E¢) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST THREE-THROW)

FBA20/25/30/35-JZ

BERARGEASF (H19
Mast Piping Optional Parts part-19

EETiE]
[ 2.0-2.5t 3.0t 3.5t

LIFJIN D A25788S-02000A D D A35788S-03000

HETGHT : Side shift hose II : : Side shift hose IT
3600 69013012 30387S-02005 69016866 6,9E+07 30387S-01011
4000 69012999 30387S-01011 69017069 6,9E+07 30386S-01002
4350 69016817 30388SS-02003 69013002 6,9E+07 30387S-01014
4500 69016639 20388SS-01005 69016819 6,9E+07| 30388SS-02005
4800 69016819 30388SS-02005 69016820 6,9E+07| 30388SS-02006
5000 69016820 30388SS-02006 69016785 6,9E+07 30388S-02003
5400 69016786 30388S-02004 69017072 6,9E+07 30386S-01005
5500 69016786 30388S-02004 69016643 6,9E+07| 20388SS-01009
6000 69016789 30388S-02006 69016629 6,9E+07 20388S-01007
6500 69016776 30388S-01004 69016631 6,9E+07 20388S-01009




El78/Fig. 78

[T IR R4 (=4 H B VUEL) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST FOUR-THROW)

FBA15/18-JZ

=) wEl-s RS B3 HE #iE
I;oem ID. Part No. Description Q'ty Remart
1 N/A 30388-01000 Fgll free cylinder inlet 1
0il hose
2 N/A 153885-01000 Side shift hose I 4
3 69010371 15388SS-00002 Pulley 1
4 69000579 303865-00004 (8) Sleeve 7
5 69020998 15388SS-00001 Step bolt 1
6 69016660 303865-00003 Step bolt 1
7 69004319 15388S-00001 Triple double pulley 1
8 N/A 15388SS-01000 Adjust hosell 2
9 69012027 30388SS-00002 Single pulley 2
10 N/A 153885-02000 Side shift hosell 2
11 69000686  |153885-00002 Middle cylinder double 2
pulley
12 69011780  |15388-01000 :Eied limiting valve threel
13 69000259 GB/T97. 1-8 Washer 8 17
14 69000062 GB/T93-8 Washer 8 17
15 69000190 GB/T5783-M6%16-8. 8] Bolt M6X 16 13
16 69022457 GB/T1235-24%2. 4 O-ring 24x2.4 2
17 69002918 15386-01000 Speed limiting valve 1
18 69023907 15388SS-04000 Steering hose 1
19 69008817  |15388-00002 Three way-three-vay 1
connect hose
20 69011951 15388-00001 Valve-Speed limiting valve 1
hose |
91 69070284 15388-00003 Valve-Speed limiting valve 1
hose
22 69016897 35388S-00001 Valve-Steering hose 1
23 69018461 20386SS-00002 Valve-Steering hosell 1
24 69016668 30386S-00008 Valve-Steering hoselV 2
25 69018460 20386SS-00001 Valve-Steering hose [ 2

E|78/Fig. 78

[ 2R R 2% (=254 H B JUBE) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST FOUR-THROW)




FBA15/18-JZ

E|78/Fig. 78

FBA15/18-JZ

cs YEs RS 2R HE BIE
II\Jt:.m ID. Part No. Description Q ty Remart
26 69016675  |30386S-02000 Steering hose 2
27 69066450  |303865-00001/B Pipe clamp upper 1
28 69000203  |GB/T5783-M8*30-8. 8] Bolt M8X30 2
29 69000200  |GB/T5783-M8*25-8. 8] Bolt M8X25 2
30 69016667  |30386S-00007 Valve-Steering hoselll 1
31 69016666  |30386S-00006 Valve-Steering hosell 1
32 69011783  |15388-02000 iz‘zi cylinder inlet oil 1
33 69016767  |30388-00003 Three way-three-vay 1
connector
34 69124142  |GB/T3452. 1-17%2. 65-G 0-ring 17X2.65 1
35 69016646 30386-01000 Lifting cylinder Three way 1
36 69011782  |153885S-02000 Steering four way I 1
37 69016830  |30388SS-07000 Quick-change two way 2
38 69006260 30388-00005 Free cylinder connector 1 BUOH, | xAN
39 69124132 |GB1235-30%3. 5-G 0-ring 30X3.5 1
10 69020534  |15386-00001 iizzing cylinder connect 1
41 69012712 30387S-08000 Four way 1l 1
42 69011781  |15388SS-03000 Steering four way Il 1
43 69069602  |$S30488S-00003 Pipe clamp 2 =6m (41H)
T3 R4 (=% 2 E i IUBX) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST FOUR-THROW)
BRARGIEREF ()




Mast Piping Optional Parts part-8

't wE
)id ID. 15338838—01000 B
LIFTIN Adjust hosell REMARK
G
3600 69012997 30387S-01009
4000 69013000 30387S-01012
4350 69013014 30387S-02008
4500 69016819 30388SS-02005
4800 69016820 30388SS-02006
5000 69016785 30388S5-02003
5400 69017072 30386S-01005
5500 69016643 20388SS-01009
6000 69016789 30388S-02006
6500 69016776 30388S-01004
BJ79/Fig. 79 ITREBR RS (Z%2H HIYBE) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST FOUR-THROW)
FBA20/25/30/35-]Z FE Yk-s RE £ g T
Item No| 1D. Part No. Description Q'ty Remart




1 69016660  |303865-00003 Step bolt 2
2 69000579 |303865-00004 (8) Sleeve 4
3 69024658  |30488W2-00002 Three stage pulley I 1
4 N/A A20488-01000 Full free cylinder inlet 1 |FBA20/25/30-JZ
0il hose

- N/A A35788-01000 gﬂlhiie cylinder inlet 1 |FBA35-JZ
5 N/A A204885-01000 Side shift hose I 2 |FBA20/25/30-JZ
- N/A A357885-01000 Side shift hose I 2 |FBA35-JZ
6 69034208 |A304885S-00001 Three stage pulley II 1
7 N/A A257885-01000A Side shift hose I 4 |FBA20/25-]Z
- N/A A307885-01000 Side shift hose [ 4 |FBA30-JZ
- N/A A357885-02000 Side shift hose I 4 |FBA35-JZ
8 N/A A257885-02000 Side shift hose II 4 |FBA20/25-J7
- N/A A307885-01000 Side shift hose II 4 |FBA30-JZ
- N/A A357885-03000 Side shift hose II 4 |FBA35-JZ
9 69005787  |GB/T91-2x16 Cotter pin 2X16 6
10 69042097  |GB/T880- D 8%120 Shaft &8X120 3
11 69123554  |A304885-00001B Pulley 3
12 69115099 A30488S-01000A-Black Roller bracket 1
13 69000176  |GB/T5783-M16%80-8. 8] Bolt M16X80 1
14 69000056  |GB/T93-16 Washer 16 1
15 69000253  |GB/T97. 1-16 Washer 16 1
16 69071497 A25788SS-01000 Transfer hose 1 FBA20/25-]7
- 69077341  |A30788SS-01000 Transfer hose 1 |FBA30/35-J7Z
17 69000259  |GB/T97.1-8 Washer 8 16
18 69000062  |GB/T93-8 Washer 8 16

BI79/Fig. 79 T3 R4 (=% 2 E i IUBX) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST FOUR-THROW)

FBA20/25/30/35-JZ 227 Yy 8= R% A8 HE £

Item No. ID. Part No. Description Q'ty Remart

19 69000309  |GB/T5783-M8*16-8. 8] Bolt M8X16 16




5
20 69131507  |A257885S-00001 Adjusting hose 1
21 69016770  [30388-02000 ff;ied Lihmtiflir vells duss| g
) 69022457  |GB/T1235-24%2. 4 0-ring 24X2.4 2
23 69002920  |20386-01000 Speed limiting valve 1 |FBA20/25-JZ
- 69002922 |30386-03000 Speed limiting valve 1 |FBA30/35-JZ
24 69001493  |30388-00001 Three way-three-vay 1
connect hose
95 69070284 15388-00003 Valve-Speed limiting valve 1
hose
26 69042096  |A304885-00002 Pipe clamp 1
27 69057149 |20B88-00001 Pipe clamp 1
28 69000258  |GB/T97. 1-6 Washer 6 3
29 69000060  |GB/T93-6 Washer 6 3
30 69000190  |GB/T5783-M6%16-8. 8 Bolt M6X16 3
31 69071499  |A257885S-02000 Six way 1 |FBA20/25-JZ
= 69024667  |30488W2-02000 Six way 1 |FBA30/35-JZ
32 69131506 |A257885-00001 Steering cylinder oil 3
hose |
33 69061179  |GMS-DJR45 Clamp 1
34 69071448  |A25788-02000 f@ii cylinder inlet oil 1 |FBA20/25-JZ
= 69034190  |A30488-02000 Ezzi cylinder inlet oil 1 |FBA30/35-JZ
35 69124142 |GB/T3452. 1-17%2. 65-G 0-ring 17X2.65 1
36 69016646  |30386-01000 Lifting cylinder Three way| 1
37 69129634 A25788SS-03000A Four transfer seat [ 1 FBA20/25-]7
= 69129638  [S20488SS-01000 Four transfer seat | 1 |FBA30/35-JZ
38 69016767  |30388-00003 Three way-three-vay 1
connector
39 69006260 30388-00005 Free cylinder connector 1 BOH, | xXAMW
&|79/Fig. 79 ITREBR RS (Z%2H HIYEE) /MAST HYDRAULIC SYSTEM(FULL FREE 3-STAGE MAST FOUR-THROW)
FBA20/25/30/35-]Z we Yrkle rRE &% HE &5
Item No. ID. Part No. Description Q'ty Remart
40 69018910  |GB/T1235-30%3. 1 0-ring 30%3. 1 1
: — .
e 41 69130621  |A20488-00001 Lifting cylinder connect 1 |FBA20/25-J7
S hose




= 69121326  |A30786-00001 H.P. hose 1 |FBA30/35-J7
42 69034214 |A3048855-04000 Four way II 1
43 69034198  |A304885-04000 Four way I 1
44 69129635  |A257885S-04000A Four transfer seat II 1 |FBA20/25-]7
- 69129637  |A30488SS-05000A Four transfer seat II 1 |FBA30/35-JZ
--'{;-‘ﬁ{}.%
K|80/Fig. 80 PR35/ DECAL ASSEMBLE
FBA15/18/20/25/30/35-JZ F5 Ykls RKE AR HE 1
Item No| 1D. Part No. Description Q'ty Remart
| ) 3 4 5 6 1 69136434  |M3039100001 Safety decal 2
2 69136445  |M2579100001 Lubrication decal 1
3 69000725  [M3039100002-1 Mast decal 2




69136439

MJ30491-00004

Sling decal

69136441

MJ30491-00006

Seatbelt decal

&|80/Fig. 80

FRMiZz3E/ DECAL ASSEMBLE

69136442

MJ30491-00007

Anti-Tipping Over decal

FBA15/18/20/25/30/35-JZ

Fs vkl R B ¥E &k
Item No| 1D. Part No. Description Q'ty Remart
9 69136440 MJ30491-00005 _ 1
10 69009047 M3039100007-1 Brand decal 1




K|80/Fig. 80

R 2235/ DECAL ASSEMBLE

FBA15/18/20/25/30/35-JZ

F5 Ykls RE AR HE B
Item No| 1D. Part No. Description Q'ty Remart
11 69085830 M2579100005 Name plate 1
12 69136436 M3039100013 Standing forbidden decal 1
13 69136448 A35791-00002 Load chart 1 FBA35-]7Z
12 1 3 - 69136447 A30791-00002 Load chart 1 FBA30-JZ
- 69136446 A25791-00002 Load chart 1 FBA25-]7
- 69087666 A20791-00002-1 Load chart 1 FBA20-JZ
- 69087596 A18791-00002-1 Load chart 1 FBA18-]Z
F——
- 69087671 A15791-00002-1 Load chart 1 FBA15-JZ
14 69136432 [M2579100011 Ejgg:ﬁ{ig‘ii“tename 1




Forbid hitching people

15 69136747 MJ30491-00010 1
decal
16 69136433 M2579100013 Battery proof water proof 1
17 69136430 M2579100009 Battery operation rules 1
18 69136431 M2579100010 Charging instruction 1
19 69136429  |M2579100007 Operation instruction 1
decal
20 69136742 A30491-00004 Brake decal 1
21 69136741 MJ30491-00003 Brake oil decal 1
El80/Fig. 80 Frhz3s/ DECAL ASSEMBLE
=] =) ¥
FBA15/18/20/25/30/35-JZ s R R s ks
Item No. Part No. Description Q'ty Remart
22 69136752 MJ30491-00001 Hydraulic oil decal 1

)]









































































































































































































































































































































































































































































































































































































































































